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1. TEST REPORT CERTIFICATION

Applicant NetComm Wireless Limited
Address Level 2, 18-20 Orion Road, Lane Cove, NSW 2066, Sydney,
Australia
Manufacturer NetComm Wireless Limited
Address Level 2, 18-20 Orion Road, Lane Cove, NSW 2066, Sydney,
Australia
Equipment Under Test  3G/4G Dual Band AC WiFi Router
Model 4GM3W-01
Trade Name NetComm Wireless
Tested Date May 29, 2014 ~ June 06, 2014
APPLICABLE STANDARD
Standard Test Result

FCC Part 15 Subpart E: 2012 AND
ANSI C63.4: 2009

PASS

WE HEREBY CERTIFY THAT: The above equipment has been tested by Compliance
Certification Services Inc., and found compliance with the requirements set forth in the
technical standards mentioned above. The results of testing in this report apply only to the
product/system, which was tested. Other similar equipment will not necessarily produce the
same results due to production tolerance and measurement uncertainties.

Approved by: Reviewed by:

e

—

< 120t [ 5 - S izs ,_ (

Jeter Wu Eric Huang
Assistant Manager Assistant Section Manager
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2. EUT DESCRIPTION

Product Name

3G/4G Dual Band AC WiFi Router

Model Number 4GM3W-01

Brand Name NetComm Wireless
Identify Number T140528N02
Received Date May 28, 2014

Frequency Range

IEEE 802.11a, 802.11n HT20 : 5180MHz ~ 5240MHz; 5745 ~
5825MHz

IEEE 802.11n HT40 : 5190MHz ~ 5230MHz; 5755 ~ 5795MHz
IEEE 802.11ac VHT80 : 5210MHz; 5775MHz

Transmit Power

IEEE 802.11a : 17.09dBm

IEEE 802.11n HT20 : 17.05dBm
IEEE 802.11n HT40 : 13.48dBm
IEEE 802.11ac VHT80 : 12.62dBm

Channel Spacing

IEEE 802.11a, 802.11n HT20 : 20MHz
IEEE 802.11n HT40, 11ac VHT80 : 20MHz

Channel Number

IEEE 802.11a, 802.11n HT20 : 5180MHz ~ 5825MHz : 9 Channels
IEEE 802.11n HT40 : 5190MHz ~ 5795MHz : 4 Channels
IEEE 802.11ac VHTS80 : 5210MHz ~ 5775MHz : 2 Channels

Transmit Data Rate

IEEE 802.11a : 54, 48 ,36, 24, 18, 12, 9, 6 Mbps

IEEE 802.11n HT20 : 130, 117 , 104 , 78 , 65, 58.5, 52, 39, 26,
19.5, 13, 6.5 Mbps

IEEE 802.11n HT40 : 300 , 270, 243 , 216, 162, 150, 135, 121.5,
108, 81,54 ,40.5, 27, 13.5 Mbps

IEEE 802.11ac
(HT20): 78,65, 58.5,52, 39,26, 19.5, 13, 6.5 Mbps

(HT40): 180, 162, 150, 135, 121.5, 108,81, 54 ,40.5, 27, 13.5
Mbps

(VHT80): 433.3, 390 , 351 , 292.5 , 263.5, 234 , 175.5 , 117, 87.8,
58.5, 29.3 Mbps

Type of Modulation

IEEE 802. 11n HT20/11n HT40: BPSK, QPSK, 16QAM, 64QAM, and
OFDM

IEEE 802.11n HT20/40 : OFDM (64QAM, 16QAM, QPSK, BPSK)

IEEE 802.11 ac: BPSK, QPSK, 16QAM, 64QAM, 256QAM and OFDM

Antenna Type

5GHz Antenna*1pcs (1T1R)

Manufacture: GainForce Technology Co., Ltd.
Type: CHIP Antenna

Model: AT3216-B5R5HAAT/LF

Gain: 2dBi

Power Rating

5Vdc; 2A(Powered from Adapter)

Test Voltage

120Vac, 60Hz
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Power Adapter :
No. | Manufacturer Model No. Power Input Power Output
1 AMIGO AMS9-0502000FU2 |100-240Vac~21-29VA, 50/60Hz, 0.5A| 5Vdc, 2A

Operation Frequency:

IEEE 802.11a, 802.11n HT20

UNLICENSED NATIONAL INFORMATION INFRASTRUCTURE (U-NII)

CHANNEL MHz CHANNEL MHz
36 5180 44 5220
40 5200 48 5240
149 5745 153 5765
157 5785 161 5805
165 5825

IEEE 802.11n HT40

UNLICENSED NATIONAL INFORMATION INFRASTRUCTURE (U-NIlI)

CHANNEL MHz CHANNEL MHz
38 5190 46 5230
151 5755 159 5795

IEEE 802.11ac VHT80

UNLICENSED NATIONAL INFORMATION INFRASTRUCTURE (U-NIlI)

CHANNEL

MHz

CHANNEL

MHz

42

5210

155

S775

Remark :

1. Client consigns only one model sample to test (Model Number: 4AGM3W-01).

2.The sample selected for test was engineering sample that approximated to production product and
was provided by manufacturer.
3. For more details, please refer to the User’s manual of the EUT.
4. This submittal(s) (test report) is intended for FCC ID: XIA-4GM3W filing to comply with Section
15.407, of the FCC Part 15, Subpart E Rules.
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3. DESCRIPTION OF TEST MODES

Conducted Emission / Radiated Emission Test (Below 1 GHz)
1. The following test modes were scanned during the preliminary test:
No. | Pre-Test Mode

1 TX Mode

2. After the preliminary scan, the following test mode was found to produce the highest
emission level.

Final Test Mode
Radiated Emission TX Mode

Conducted Emission | TX Mode

Remark : Then, the above highest emission mode of the configuration of the EUT and cable was
chosen for all final test items.

Emission

Conducted / Radiated Emission Test (Above 1 GHz)

IEEE 802.11a, 802.11n HT20 mode / 5180MHz ~ 5240MHz; 5745MHz ~ 5825MHz
The EUT had been tested under operating condition.

There are three channels have been tested as following :

Channel Frequency (MHz)
Low 5180
Middle 5200
High 5240

Channel Frequency (MHz)
Low 5745
Middle 5785
High 5825

IEEE 802.11a mode : 6Mbps data rate (worst case) were chosen for full testing.
IEEE 802.11n HT20 mode : 6.5Mbps data rate (worst case) were chosen for full testing.
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IEEE 802.11n HT40 mode / 5190MHz ~ 5230MHz; 5755MHz ~ 5795MHz

The EUT had been tested under operating condition.
There are three channels have been tested as following :

Channel Frequency (MHz)
Low 5190
High 5230
Channel Frequency (MHz)
Low 5755
High 5795

IEEE 802.11n HT40 mode : 13.5Mbps data rate (worst case) were chosen for full testing.

IEEE 802.11ac VHT80 mode / 5210MHz; 5775MHz
The EUT had been tested under operating condition.
There are three channels have been tested as following :

Channel Frequency (MHz)
Middle 5210

Channel Frequency (MHz)
Middle 5775

IEEE 802.11n HT40 mode : 29.3Mbps data rate (worst case) were chosen for full testing.
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4. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.4:
2009 and FCC CFR 47, 15.207, 15.209 and 15.407.
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5. FACILITIES AND ACCREDITATION

5.1 FACILITIES

All measurement facilities used to collect the measurement data are located at
No.8,Jiucengling, Xinhua Dist., Tainan City 712, Taiwan (R.O.C.)

The sites are constructed in conformance with the requirements of ANSI C63.7, ANSI
C63.4 and CISPR Publication 22.

5.2 ACCREDITATIONS

Our laboratories are accredited and approved by the following accreditation body
according to ISO/IEC 17025.

Taiwan TAF 1109

The measuring facility of laboratories has been authorized or registered by the following
approval agencies.

Canada Industry Canada
Germany TUV NORD
Taiwan BSMI

USA FCC TW1037

Copies of granted accreditation certificates are available for downloading from our web
site, http:///www.ccsrf.com

5.3 MEASUREMENT UNCERTAINTY

The following table is for the measurement uncertainty, which is calculated as per the
document CISPR 16-4-2.

PARAMETER UNCERTAINTY
Radiated_rEergisSs:%n; (2)(,)5?1-2_(13000 MHz +3.04dB
Radiated Emission, 1 to 26.5 GHz + 3.20dB
Power Line Conducted Emission +2.01dB

Uncertainty figures are valid to a confidence level of 95%, K=2
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6. SETUP OF EQUIPMENT UNDER TEST

SUPPORT EQUIPMENT

For RF test
No. | Product Manufacturer| Model No. | Certify No. Signal cable
1. Note Book Acer AS 3830TG DOC Power cable, unshd, 1.6m
No. | Signal cable description
A |DC Power Unshielded, 1.5m, 1pcs
B |LAN Unshielded, 10m, 1pcs.
For EMI test
No.| Product Manufacturer| Model No. | Certify No. Signal cable
1 Notebook TOSHIBA Satellite L730 DOC Power cable, unshd, 1.6m
2 Notebook ASUS X54C DOC Power cable, unshd, 1.6m
Qualcomm 3G |PKRNVWMC7
3 3G Modem NOVATEL CDMA 27 N/A
No. | Signal cable description
A |LAN Unshielded, 10m, 1pcs.
B |DC Power Unshielded, 1.5m, 1pcs.
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SETUP DIAGRAM FOR TESTS

For RF test
B A
E.UT. Adapter
Note Book
(1)
For EMI test
3G Modem(3)
Note Book EUT
(B)
Note Book
(1) Adapter AC Source
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EUT OPERATING CONDITION
RF Setup
1. Set up all computers like the setup diagram.
2. The Ralink QA Test Program for “MT76xxE QA(AP) V2.0.10.3” software was used for
testing
The EUT driver software installed in the host support equipment during testing was
Ralink QA Test Program for “MT76xxE QA(AP) V2.0.10.3” Drive
TX Mode:

= Tx Mode:
= OFDM HT MixMode (Bandwidth: 20 40) VHT Mode (Bandwidth: 80)

= Tx Data Rate: 6Mbps (IEEE 802.11a mode ,chain 0 TX)
6.5Mbps (IEEE 802.11n HT20 mode ,chain 0 TX)
13.5Mbps (IEEE 802.11n HT40 mode, chain 0 TX)
29.3Mbps (IEEE 802.11ac VHT80 mode, chain 0 TX)

Power control mode

Target Power:

IEEE 802.11a Lower Sub-Band Channel Low (5180MHz) = 1E (Chain 0)

IEEE 802.11a Lower Sub-Band Channel Middle (5200MHz) = 1E (Chain 0)

IEEE 802.11a Lower Sub-Band Channel High (5240MHz) = 1E (Chain 0)

IEEE 802.11a Higher Sub-Band Channel Low (5745MHz) = 1C (Chain 0)

IEEE 802.11a Higher Sub-Band Channel Middle (5785MHz) = 1C (Chain 0)

IEEE 802.11a Higher Sub-Band Channel High (5825MHz) = 1D (Chain 0)

Target Power:

IEEE 802.11n HT20 Lower Sub-Band Channel Low (5180MHz) = 1E (Chain 0)
IEEE 802.11n HT20 Lower Sub-Band Channel Middle (5200MHz) = 1E (Chain 0)
IEEE 802.11n HT20 Lower Sub-Band Channel High (5240MHz) = 1E (Chain 0)
IEEE 802.11n HT20 Higher Sub-Band Channel Low (5745MHz) = 1C (Chain 0)
IEEE 802.11n HT20 Higher Sub-Band Channel Middle (5785MHz) = 1C (Chain 0)
IEEE 802.11n HT20 Higher Sub-Band Channel High (56825MHz) = 1C (Chain 0)
Target Power:

IEEE 802.11n HT40 Lower Sub-Band Channel Low (5190MHz) = 17 (Chain 0)
IEEE 802.11n HT40 Lower Sub-Band Channel High (5230MHz) = 17 (Chain 0)
IEEE 802.11n HT40 Higher Sub-Band Channel Low (5755MHz) = 12 (Chain 0)
IEEE 802.11n HT40 Higher Sub-Band Channel High (5795MHz) = 12 (Chain 0)
Target Power:

IEEE 802.11ac HT80 Lower Sub-Band Channel Middle (5210MHz) = 13 (Chain 0)
IEEE 802.11ac HT80 Higher Sub-Band Channel Middle (5775MHz) = 11 (Chain 0)

RX Mode

MAC Address: FFFFFFFFFFFF
Start RX

3. All of the function are under run.
4. Start test.
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Normal Link Setup
1. Setup a whole system for test as shown on setup diagram.

2. Turn on power and check function.
3. Start to test.
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7. FCC PART 15.407 REQUIREMENTS

7.1 26dB BANDWIDTH

LIMITS

§ 15.303 (c) (2), For purposes of this subpart, the emission bandwidth shall be determined
by measuring the width of the signal between two points, one below the carrier center
frequency and one above the carrier center frequency, that are 26 dB down relative to the
maximum level of the modulated carrier. Determination of the emissions bandwidth is
based on the use of measurement instrumentation employing a peak detector function
with an instrument resolutions bandwidth approximately equal to 1.0 percent of the
emission bandwidth of the device under measurement.

TEST EQUIPMENT

Name of Equipment| Manufacturer Model Serial Number |Calibration Due

Spectrum Analyzer R&S FSEK 30 100264 JAN. 26, 2015

Remark: Each piece of equipment is scheduled for calibration once a year

TEST SETUP

Spectrum

EUT Analyzer

TEST PROCEDURE

1. Set RBW = approximately 1% of the emission bandwidth.

2. Set the VBW > RBW.

3. Detector = Peak.

4. Trace mode = max hold.

5. Measure the maximum width of the emission that is 26 dB down from the maximum of

the emission. Compare this with the RBW setting of the analyzer. Readjust RBW and
repeat measurement as needed until the RBW/EBW ratio is approximately 1%.
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TEST RESULTS

IEEE 802.11a Mode

Channel .
Channel Frequency ALl (?nal-l:z(:I)WIdth Pass / Fail
(MHz)
Low 5180 25.55 PASS
Middle 5200 25.15 PASS
High 5240 33.17 PASS
Channel .
Channel Frequency Al (IBVIaazd)w'dth Pass / Fail
(MHz)
Low 5745 37.17 PASS
Middle 5785 37.68 PASS
High 5825 40.28 PASS
IEEE 802.11n HT20 Mode
Channel .
Channel Frequency Al (llawal_'l]zd)w'dth Pass / Fail
(MHz)
Low 5180 31.46 PASS
Middle 5200 30.76 PASS
High 5240 32.16 PASS
Channel .
Channel Frequency A (?nal_r:zd)mdth Pass / Fail
(MHz)
Low 5745 43.29 PASS
Middle 5785 43.29 PASS
High 5825 44.89 PASS
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IEEE 802.11n HT40 Mode

Channel .
Channel Frequency ALl (?nal_rllzd)mdth Pass / Fail
(MHz)
Low 5190 41.88 PASS
High 5230 41.68 PASS
Channel .
Channel Frequency Al (?naazd)mdth Pass / Fail
(MHz)
Low 5755 63.53 PASS
High 5795 64.33 PASS
IEEE 802.11ac VHT80 Mode
Channel .
Channel Frequency Al (?naazd)mdth Pass / Fail
(MHz)
Middle 5210 111.58 PASS
Channel .
Channel Frequency Al (llawal_'l]zd)w'dth Pass / Fail
(MHz)
Middle 5775 96.51 PASS
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26dB BANDWIDTH

Test Mode: IEEE 802.11a mode / 5150 ~ 5250MHz
CH Low ( IEEE 802.11a Mode )

Delta 1 [T1] RBW 200 kHz  RF Att 20 dB

Ref Lvl 0.25 dBb VBW 1 MHz
21.7 dBm 25.55110220 MHz SWT 100 ms Unit dBm

21.7
FT 5oyt YTITTT] —20[-B4 dbm
5.167424485 GHz -

Al |71 ol.25 dB
10 0. o0 [T 01

D1 5.2/4 dBm

D P o

1MAX / \ 1MA
-10

LT Ty
[ Y

-40
-50
-58.
Center 5.18 GHz 5 MHz/ Span 50 MHz
Date: 06.JUN.2014 16:06:23
CH Middle ( IEEE 802.11a Mode )
Delta 1 [T1] RBW 200 kHz RF Att 20 dB
Ref Lvl 0.06 dB VBW 1 MHz
21.7 dBm 25.15030060 MHz SWT 100 ms Unit dBm
21.7, — — -
TPyt YT[TTT] 20157 dBm
5.18742485 GHz -
Al |[T1] 0].06 dB
10 O . o030 og T

D1 5.6[¢ dBm

D M o

1MAX / \ 1MA
-10

-20 B2—1—26-—33 A

o

-40
-50
-588.
Center 5.2 GHz 5 MHz/ Span 50 MHz
Date: 06.JUN.2014 16:07:23
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CH High ( IEEE 802.11a Mode )
]

Delta 1 [T1 RBW 200 kHz  RF Att 20 dB
Ref Lvl -0.68 dB VBW 1 MHz
21.7 dBm 33.16633267 MHz SWT 100 ms Unit dBm
21.7

R YTITTT] ~ 15 57 35| g

5.22331E63 GHz

Al |71 -0|.68 dB

10 5. 1003 o7 T

D1 5.76 dBm

D i s

1MAX / \ 1MA
-10 ‘/ \\
! \\/\M 1
_ Iy Y. &1 A A
T 7w,

ol el s,
i W

-40
-50
-58.
Center 5.24 GHz 5 MHz/ Span 50 MHz
Date: 06.JUN.2014 16:08:50

Test Mode: IEEE 802.11a mode / 5725 ~ 5850MHz
CH Low ( IEEE 802.11a Mode )

Delta 1 [T1] RBW 200 kHz RF Att 20 db

Ref Lvl 0.45 dB VBW 1 MHz
21.7 dBm 37.17434870 MHz SWT 100 ms Unit dBm

21.7,
T EE T UT TRt VITTTTI —15.4(d5m-

5.72611P22 GHz
Al |[T1] 0. 45 dB
10 [N L SEAT AN

D1 7.5 dBm

T

0
1MAX / \ 1MA
-10

e ",

—>D2 |-T¥°5 dBm
2@{\~j\/\/~ huW%
-30
-40
-50
-58.
Center 5.745 GHz 5 MHz/ Span 50 MHz
Jate: 06.JUN.2014 16:10:36
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CH Middle ( IEEE 802.11a Mode )

Delta 1 [T1] RBW 200 kHz RF Att 20 dB
Ref Lvl 0.42 dB VBW 1 MHz
21.7 dBm 37.67535070 MHz SHT 100 ms Unit dBm
21.7, — — -
R SR YT (TTT] “TH BT 57|
5.76561122 GHz
Al |[TT] 0f. 42 dB
10 (. Or3300 70 T
D1 7.19 dBm nAﬁAkAA\KV»dij
D /A/\/\/\ i
1MAX 1MA

—D2A0v8.81 HBm VAML&

QDNNJN M\’w
-30
~40
-50
-58.
Center 5.785 GHz 9 MHz/ Span 50 MHz
Date: 06.JUN.2014 16:13:186
CH High ( IEEE 802.11a Mode )
Delta 1 [T1] RBW 200 kHz RF Att 20 dB
Ref Lvl -0.26 dB VBW 1 MHz
21.7 dBm 40.28056112 MHz SWT 100 ms Unit dBm
21.7, — — -
B S r VIITTT] -19.93 dBm
5.80420B42 GHz -
Al |[TT] -0/.26 dB
10 AU 280301 T T

D1 5.9 dBm

U o =

1MAX 1MA

- “WWA

e

-30
~40
-50
-58.
Center 5.825 GHz 9 MHz/ Span 50 MHz
Date: 06.JUN.2014 16:15:186
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Test Mode: IEEE 802.11n HT 20 MHz mode / 5150 ~ 5250MHz
CH Low ( IEEE 802.11n HT20 Mode / Chain 0 )

Delta 1 [T1] RBW 200 kHz RF Att 20 dB

Ref Lvl -0.02 dB VB 1 MHz
21.7 dBm 31.46292585 MHz SWT 100 ms Unit dBm

21 7— — ‘
LR CEARCA RS Y YT TTT] —71[-47 dBm
5.16431884 GHZ-

Al |IT1] -0[.02 dB
10 4023 oo T

D1 4.8[2 dBm /J\/\I\IW
: /V\N\M

1MAX / \ 1MA
-10

72@ MI‘V\Y/ ‘\VJ\‘\ il 1
— R BRI RE R 15 TN WV"”M

v "™

~40
-50
-58.
Center 5.18 GHz 9 MHz/ Span 50 MHz
Date: 06.JUN.2014 16:16:54
CH Middle ( IEEE 802.11n HT20 Mode / Chain 0 )
Delta 1 [T1] RBW 200 kHz RF Att 20 dB
@Ref Lvl -0.08 dB VBW 1 MHz
21.7 dBm 30.76152305 MHz SWT 100 ms Unit dBm
21.7,
BByt YT T —>0 77 dBnm
5.184910\884 GHz -
Al [[T1] -0[.08 dB
10 78 T52R05 T

D1 5. 14 dBm /J\/\Mh
! /\m\‘b\

1MAX / \ 1MA

] YL

» WWH

£
3

-30

~40
-50
-58.
Center 5.2 GHz 9 MHz/ Span 50 MHz
Date: 06.JUN.2014 16:18:33
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CH High ( IEEE 802.11n HT20 Mode / Chain 0 )

Delta 1 [T1] RBW 200 kHz  RF Att 20 dB
Ref Lvl -0.02 dB VBW 1 MHz
21.7 dBm 3216432866 MHz SWT 100 ms Unit dBm
21.7
R YTITTT] R L ™
5.22421B44 GHz
Al |71 -0|.02 dB
10 L TOA 32000 T

D1 5.5[1 dBm W\M(\"\JMW

SENSEEEEEN:
ral A

-30 M{

-40
-50
-58.
Center 5.24 GHz 5 MHz/ Span 50 MHz
Date: 06.JUN.2014 16:13:35

Test Mode: IEEE 802.11n HT 20 MHz mode / 5725 ~ 5850MHz
CH Low ( IEEE 802.11n HT20 Mode / Chain 0 )

Delta 1 [T1] RBW 200 kHz RF Att 20 dB

Ref Lvl -0.91 dB VBW 1 MHz
21.7 dBm 43.28B57315 MHz SWT 100 ms Unit dBm

21.7, — — -
LRI LA YT [TTT] ~T7]-55 o7 g

5.72280[B61 GHz
Al |[TT] -0.91 dB
10 A5 200073 T 0TI

D1 6.9 dBm

U ki
B 1MAX j/ n mA

o o,

1
QDNT\"MEVB'DB HBm

e

-30
~40
-50
-58.
Center 5.745 GHz 9 MHz/ Span 50 MHz
Date: 06.JUN.2014 16:20:58
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CH Middle ( IEEE 802.11n HT20 Mode / Chain 0 )

Delta 1 [T1] RBW 200 kHz RF Att 20 dB
Ref Lvl 1.19 dB VBW 1 MHz
21.7 dBm 43.28657315 MHz SWT 100 ms Unit dBm
21.7, — — -
LR LR At YT TTT] =205 o
5.76270[B41 GHz
Al |[TT] 1.19 dB
10 A5 200073 T 0TI
D1 6.4{1 dBm M
D 'J‘“‘b\w r"""\JJu\]\V\A/\/\,\\
1MAX \ 1MA
-10 A A
M”M K\M\m !
,QE/VN -19.59 HBm _v\‘\-\‘\‘
-30
~40
-50
-58.
Center 5.785 GHz 9 MHz/ Span 50 MHz
Date: 06.JUN.2014 16:21:42
CH High ( IEEE 802.11n HT20 Mode / Chain 0)
Delta 1 [T1] RBW 200 kHz RF Att 20 dB
Ref Lvl -1.76 dB VBW 1 MHz
21.7 dBm 4488877956 MHz SWT 100 ms Unit dBm
21.7, — — -
B S r VIITTT] -18|.8b dt’)m-
5.80280[B61 GHz
Al |[TT] -1.76 dB
10 A4 8037 (330 TIrT

D1 5.0 dBm

U /ww w\
L o)

-30
~40
-50
-58.
Center 5.825 GHz 9 MHz/ Span 50 MHz
Date: 06.JUN.2014 16:23:32
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Test Mode: IEEE 802.11n HT 40 MHz mode / 5150 ~ 5250MHz
CH Low ( IEEE 802.11n HT40 Mode / Chain 0 )
Marker 1 [T1 ndB] RBW 500 kHz RF Att 20 dB
%Ref Lvl ndB 26.00 dB VBW 2 MHz
21.7 dBm BW 41.88376754 MHz SWT 100 ms Unit dBm
21.7
11.1 J‘D oT T o ‘L Vl L‘lj 314 dbm
5.20032064 GHz -
ndf 26|.00 dB
10 BiR AT 88370704 T
1 VT [T1] -22(.96 dBm
5.16885[772 GH
0 WMWM S oot 25 dBZ
/ \ 5.21074148 GHz
1MAX 1MA
-10
-20 /v/kf
- A kN/\

il N

~40
-50
-58.
Center 5.13 GHz 10 MHz/ Span 100 MHz
Date: 06.JUN.2014 16:24:48
CH High ( IEEE 802.11n HT40 Mode / Chain 0)
Marker 1 [T1 ndB] RBW 500 kHz RF Att 20 dB
Ref Lvl ndB 26.00 dB VBW 2 MHz
21.7 dBm BW 41.68336673 MHz SWT 100 ms Unit dBm
21.7, — — -
B A r VIITTT] 3[.67 dBm
5.24032064 GHz -
nd{ 26/.00 dB
10 DI AT 0e833007 T
i VT [T1] -22|.10 dBm
5.20805[B12 GHz
0 NMMM =R ool 21 ona
5.25074{148 GHz
1MAX 1MA
-10
-20 —
_30 Af"\/’" \H/\/\ \MAM
ot 1t
~40
-50
-58.
Center 5.23 GHz 10 MHz/ Span 100 MHz
Date: 06.JUN.2014 16:25:37
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Test Mode: IEEE 802.11n HT 40 MHz mode / 5725 ~ 5850MHz
CH Low ( IEEE 802.11n HT40 Mode / Chain 0 )

Delta 1 [T1] RBW 500 kHz RF Att 20 dB

Ref Lvl 0.53 dB VB 2 MHz
21.7 dBm £3.52705411 MHz SWT 100 ms Unit dBm

21 7— — ‘
LR CEARCA RS Y YT TTT] =22/23 55|

5.71302B06 GHz
Al |[T1] 0].53 dB
10 SERePaguie RNl

D1 3.82 dBm

0
1MAX / \ 1MA
-10

_op 1 .j n 1
po |ox1s j%.,dv\v/ AWV

AR
Vs MA‘/\I\Am
Y N

-30
-40
-50
-58.
Center 5.735 GHz 10 MHz/ Span 100 MHz
Date: 06.JUN.2014 16:23:45
CH High ( IEEE 802.11n HT40 Mode / Chain 0)
Delta 1 [T1] RBW 500 kHz RF Att 20 dB
Ref Lvl 0.83 dB VB 2 MHz
21.7 dBm 64.32B865731 MHz SWT 100 ms Unit dBm
21.7
HF BB oyt YT [TTT] —73[ 2T dBm
5.75842F85 GHz -
REIRES 0|.83 dB
10 4. 32800 3T 1T
l D1 3.0 doBm
1MAX / \ 1MA
-10
o .

L 0o [o# i “'A\I\VJY;W
wﬂw Y

rAW N

~40
-50
-58.
Center 5.795 GHz 10 MHz/ Span 100 MHz
Date: 06.JUN.2014 16:31:07
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Test Mode: IEEE 802.11ac VHT 80 MHz mode / 5150 ~ 5250MHz
CH Middle ( IEEE 802.11ac VHT80 Mode / Chain 0)

Delta 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 1.00 dB VB 3 MHz
21.7 dBm 96.51302605 MHz SWT 100 ms Unit dBm
21 7— — ‘
LR CEARCA RS Y YT TTT] —7[79 dBm
5. 1633463 GHz -
Al |[T1] 11.00 dB
10 O . J 130 oo T

D1 2.1]8 dBm

0
1MAX / \ 1MA
-10 / \
-20

——D2 |-23.8 géml A4
Nl

~40
-50
-58.
Center 9.21 GHz 16 MHz/ Span 1680 MHz
Date: 06.JUN.2014 16:33:583

Test Mode: IEEE 802.11ac VHT 80 MHz mode / 5725 ~ 5850MHz
CH Middle ( IEEE 802.11ac VHT80 Mode / Chain 0 )

Delta 1 [T1] RBW 1 MHz RF Att 20 dB

Ref Lvl 0.31 dB VBW 3 MHz
21.7 dBm 111.58316633 MHz SHT 100 ms Unit dBm

21.7, -
BRI sl VITITTI -22].57 dBm
5.7164837 GHZ-

Al |[T1] 0.31 dB
10 5836633

D1 3.6/ dBm

i D St s

0

1MAX / \ 1MA
) \’\/
-20 A

—D2 |28 44 HBm \
M

-30
-40
-50
-58.
Center 5.775 GHz 16 MHz~ Span 160 MHz
Date: 06.JUN.2014 16:36:05
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7.2 MAXIMUM CONDUCTED OUTPUT POWER

LIMITS

§ 15.407(a)

(1) For the band 5.15-5.25 GHz, the peak transmit power over the frequency band of
operation shall not exceed the lesser of 1W (30dBm) or 17dBm + 10log B, where B is
the 26dB emission bandwidth in MHz. In addition, the peak power spectral density
shall not exceed 17dBm in any 1 MHz band.

(2) For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output
power over the frequency bands of operation shall not exceed the lesser of 250 mW or
11 dBm + 10log B, where B is the 26 dB emission bandwidth in MHz.

(3) For the band 5.725-5.85 GHz, the peak transmit power over the frequency band of
operation shall not exceed the lesser of 1W (30dBm) or 17dBm + 10log B, where B is
the 26dB emission bandwidth in MHz. In addition, the peak power spectral density
shall not exceed 17dBm in any 1 MHz band.

If transmitting antennas of directional gain greater than 6dBi are used, both the peak

transmit power and the peak power spectral density shall be reduced by the amount in dB

that the directional gain of the antenna exceeds 6dBi.
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The peak power shall not exceeded the limit as follows:

IEEE 802.11a mode

Maximum
CIEIE 26dB Bandwidth (B) |10 Log B | 179Bm * ch‘:t:f,tf d
Channel | Frequency (MHz) (dB) 10 Log B Power
(MHZ) (dBm) Limit
(dBm)
Low 5180 25.55 14.07 31.07 30.00
Middle 5200 25.15 14.01 31.01 30.00
High 5240 33.17 15.21 32.21 30.00
Maximum
Conducted
Channel F?e';au"e"ne;y 26dB Bandwidth (B) |10 Log B Kdﬁfgé Output
(MHz) (dB) Power
(MHz) el Limit
(dBm)
Low 5745 3717 15.70 32.70 30.00
Middle 5785 37.68 15.76 32.76 30.00
High 5825 40.28 16.05 33.05 30.00
IEEE 802.11n HT20 mode
Maximum
UL 26dB Bandwidth (B) |10 LogB | J79Bm * C%‘:t:ﬁtf d
Channel | Frequency (MHz) (dB) 10 Log B Power
(dBm)
Low 5180 31.46 14.98 31.98 30.00
Middle 5200 30.76 14.88 31.88 30.00
High 5240 32.16 15.07 32.07 30.00
Maximum
Conducted
Channel Ffe';au"e"ne;y 26dB Bandwidth (B) |10 Log B :(7)0:_%2; Output
(MHz) (dB) Power
(MHZ) (dBm) Limit
(dBm)
Low 5745 43.29 16.36 33.36 30.00
Middle 5785 43.29 16.36 33.36 30.00
High 5825 44.89 16.52 33.52 30.00
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IEEE 802.11n HT40 mode

Maximum
Conducted
Channel Ffe';au"e"ne;y 26dB Bandwidth (B) |10 Log B :zdl_i’;‘; Output
anne (MHz) (dB) dB Power
(MHZ) ( m) Limit
(dBm)
Low 5190 41.88 16.22 33.22 30.00
High 5230 41.68 16.20 33.20 30.00
Maximum
Conducted
Channel Ffe';au"e"ne;y 26dB Bandwidth (B) |10 Log B 1;“'&’;‘; Output
anne (MHz) (dB) dB Power
(MHZ) ( m) Limit
(dBm)
Low 5755 63.53 18.03 35.03 30.00
High 5795 64.33 18.08 35.08 30.00
IEEE 802.11ac VHT80 mode
Maximum
Conducted
Channel F?e'llau“e"negy 26dB Bandwidth (B) |10 Log B 1;"'&';‘; Output
MHz (dB) Power
(MHz) Jalnz, (dBm) Limit
(dBm)
Middle 5210 111.58 20.48 37.48 30.00
Maximum
Conducted
Channl F?e'llau“e"negy 26dB Bandwidth (B) |10 Log B 1;"'&';‘; Output
MHz (dB) Power
(MHz) Jalnzz, (dBm) Limit
(dBm)
Middle 5775 96.51 19.85 36.85 30.00
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TEST EQUIPMENT

Name of Equipment| Manufacturer Model Serial Number |Calibration Due

Spectrum Analyzer R&S FSEK 30 100264 JAN. 26, 2015

Remark: Each piece of equipment is scheduled for calibration once a year

TEST SETUP

TEST PROCEDURE

1.

w

Set span to encompass the entire 26-dB emission bandwidth (EBW) (or, alternatively,
the entire 99% occupied bandwidth) of the signal.

. Set RBW =1 MHz.
. Set VBW 2 3 MHz.

Number of points in sweep = 2 Span / RBW. (This ensures that bin-to-bin spacing is <
RBW/2, so that narrowband signals are not lost between frequency bins.)

. Sweep time = auto.

Detector = RMS (i.e., power averaging), if available. Otherwise, use sample detector
mode.

. If transmit duty cycle < 98 percent, use a video trigger with the trigger level set to

enable triggering only on full power pulses. Transmitter must operate at maximum
power control level for the entire duration of every sweep. If the EUT transmits
continuously (i.e., with no off intervals) or at duty cycle = 98 percent, and if each
transmission is entirely at the maximum che'L}/Sﬁrol level, then the trigger shall be
set to “free run”.

. Trace average at least 100 traces in power averaging (i.e., RMS) mode.

Compute power by integrating the spectrum across the 26 dB EBW (or, alternatively,
the entire 99% occupied bandwidth) of the signal using the instrument’s band power
measurement function with band limits set equal to the EBW (or occupied bandwidth)
band edges. If the instrument does not have a band power function, sum the spectrum
levels (in power units) at 1 MHz intervals extending across the 26 dB EBW (or,
alternatively, the entire 99% occupied bandwidth) of the spectrum.
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TEST RESULTS

IEEE 802.11a Mode

Channel Peak Power Peak_ P<_>wer
Limit Pass /
Channel | Frequency Fail
(MHz) (dBm) (dBm)
Low 5180 15.72 30.00 PASS
Middle 5200 15.96 30.00 PASS
High 5240 16.28 30.00 PASS
Channel Peak Power Peak_ P9wer
Limit Pass /
Channel | Frequency Fail
(MHz) (dBm) (dBm)
Low 5745 17.09 30.00 PASS
Middle 5785 16.47 30.00 PASS
High 5825 15.23 30.00 PASS
Remark:

1. At finial test to get the worst-case emission at 6Mbps.
2. The cable assembly insertion loss of 11.7dB (including 10 dB pad and 1.7 dB cable) was Entered as

an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11n HT20 Mode

Channel Peak Power
. Pass /
Channel | Frequency Al Limit Fail
(MHz) (dBm) (dBm)
Low 5180 12.64 30.00 PASS
Middle 5200 15.80 30.00 PASS
High 5240 16.18 30.00 PASS
Channel Peak Power
. Pass /
Channel | Frequency Peak Power Limit Fail
(MHz) (dBm) (dBm)
Low 5745 17.05 30.00 PASS
Middle 5785 16.42 30.00 PASS
High 5825 14.93 30.00 PASS
Remark:

1. At finial test to get the worst-case emission at 6.5Mbps.
2. The cable assembly insertion loss of 11.7dB (including 10 dB pad and 1.7 dB cable) was Entered as

an offset in the spectrum analyzer to allow for direct reading of power.
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IEEE 802.11n HT40 Mode

Channel F?ehqaunennec:y FeEldFEar Peall_(ir|:1ci>twer P::;/
(MHz) (dBm) (dBm)
Low 5190 12.73 30.00 PASS
High 5230 13.11 30.00 PASS
hannel Peak Power
Channel F?eqauenecy el lroney eaLim?t ° P::;I
(MHz) (dBm) (dBm)
Low 5755 13.48 30.00 PASS
High 5795 12.72 30.00 PASS
Remark:

1. At finial test to get the worst-case emission at 13.5Mbps.
2. The cable assembly insertion loss of 11.7dB (including 10 dB pad and 1.7 dB cable) was Entered as
an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11ac VHT80 Mode

Channel Peak Power
Channel | Frequency HELSEE) Limit P::; /
(MHz) (dBm) (dBm)
Middle 5210 11.00 30.00 PASS
Channel Peak Power
Channel | Frequency FRELS FRRE Limit P::; /
(MHz) (dBm) (dBm)
Middle 5775 12.62 30.00 PASS
Remark:

1. At finial test to get the worst-case emission at 29.3Mbps.

2. The cable assembly insertion loss of 11.7dB (including 10 dB pad and 1.7 dB cable) was Entered as

an offset in the spectrum analyzer to allow for direct reading of power.
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MAXIMUM CONDUCTED OUTPUT POWER

Test Mode: IEEE 802.11a mode / 5150 ~ 5250MHz
CH Low ( IEEE 802.11a Mode )

Marker 1 [T3] RBW 1 MHz RF Att 20 dB

Ref Lvl 4.58 dBm VBW 3 MHz
21.7 dBm 5.18145291 GHz SWT 100 ms Unit dBm

21.7
T T O Or s T Vl L‘ J AbB dBm-
5.18148R31 |GHz
CH |PUR 15]. 72 |dBm
10 CH BN s SR uupujuIu] DuE NIn}
1
5

—

B / \

-10 STTAX

-20

-30 ~

-40
-50
Co
Co
_B8.
Center 5.18 GHz 5 MHz/ Span 50 MHz
Date: 06.JUN.2014 17:17:45
CH Middle ( IEEE 802.11a Mode )
Marker 1 [T3] RBW 1 MHz RF Att 20 dB
Ref Lvl 4.80 dBm VBW 3 MHz
21.7 dBm 5.20155311 GHz SWT 100 ms Unit dBm
21.7, - — -
T peT o T YT [TT3] 21780 [dBm
5.20155311 |GHz -
CH |PWR 15(. 96 |dBm
10 CH BN Ao 0Ooooooo e

T T

B / \

-10 STTAX

-40
-50
Co
Co
Center 5.2 GHz 5 MHz/ Span 50 MHz
Date: 06.JUN.2014 17:18:27

Page 33/ 149
This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



FCCID XIA-4GM3W Report No. T140528N02-RP1-1

@ Compliance Certification Services Inc.

CH High ( IEEE 802.11a Mode )
731

Marker 1 [ RBW 1 MHz RF Att 20 dB

%Ref Lvl 5.14 dBm VBW 3 MHz
21.7 dBm 5.24125251 GHz SHT 100 ms Unit dBm

21.7,
T T DI EE ) T Vl L‘ J 514 dBm
5.24125R51 |GHz -

CH [PWR 16|.28 |dBm
10 EHTBR i ispmujuaaiuly) Ejuam puipl

/I S

D | \

- 10317k 3RM

-20 /

-30
// N
-40
-50
Co
Co |
Center 5.24 GHz 5 MHz/ Span 50 MHz
Date: 06.JUN.2014 17:18:50
Test Mode: IEEE 802.11a mode / 5725 ~ 5850MHz
CH Low ( IEEE 802.11a Mode )
Marker 1 [T3] RBW 1 MHz RF Att 20 dB
%Ref Lvl 5.87 dBm VBW 3 MHz
21.7 dBm 5.74394730 GHz SWT 100 ms Unit dBm
21.7,
T T DI EE ) T Vl L‘ J b&j( dBm
5.74394)790 |GHz -
CH [PWR 17.09 |dBm
10 CHBH A5 O00000To

[ -

B / \

-10 ITTAX

-20

v A

-40
-50
Co
Co
Center 5.745 GHz 5 MHz/ Span 50 MHz
Date: 06.JUN.2014 17:13:18B
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CH Middle ( IEEE 802.11a Mode )

Marker 1 [T3] RBW 1 MHz RF Att 20 dB

%Ref Lvl 5.34 dBm VBW 3 MHz
21.7 dBm 5.78364728 GHz SWT 100 ms Unit dBm

21, 7— — -
EE A Ul t YT|IT3] 5. 34|dBm
5. 78364{/28 |GHz -

CH [PWR 16|. 47 |dBm
10 EHBiR A5 0O O000T0 T

[T

- 10FsrAx 3RM

-30 N
~40
-50
Co
Co
-58. |
Center 5.785 GHz 9 MHz/ Span 50 MHz
Date: 06.JUN.2014 17:18:41

CH High ( IEEE 802.11a Mode )

Marker 1 [T3] RBW 1 MHz RF Att 20 dB

Ref Lvl 4.18 dBm VBW 3 MHz
21.7 dBm 5.82374748 GHz SWT 100 ms Unit dBm

21, 7— — -
LR B e t YT|IT3] 4. TB|dBm
5.82374{7/48 |GHz -
CH [PWR 15).23|dBm
10 EHBiR A5 0O O000T0 T
1
_.w—'_”l\f_"M

N

- 10FsrAx 3RM

-20 /

-30

~40
-50
Co
COo
-58. |
Center 5.825 GHz 9 MHz/ Span 50 MHz
Date: 06.JUN.2014 17:20:07
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Test Mode: IEEE 802.11n HT 20 MHz mode / 5150 ~ 5250MHz

CH Low ( IEEE 802.11n HT20 Mode / Chain 0 )

Marker 1 [T3] RBW 1 MHz RF Att 20 dB
Ref Lvl 1.34 dBm VBW 3 MHz
21.7 dBm 5.17824648 GHz SHT 100 ms Unit dBm
21.7, - — -
LR KA LA r VIITT3] 1. 34 1dBm
5.17824[48 |GHz -
CH [PWR 12].64 |dBm
10 CH1BW Ao 00ooopogu e
1
| // \\
- 10FsrAx 3RM
-20 / \\
- / \.
40 /M/J
-50
Co
co |
-58. |
Center 5.18 GHz 9 MHz/ Span 50 MHz
Date: 06.JUN.2014 17:20:35

@Ref Lvl

Marker 1 [T3]

RBW

CH Middle ( IEEE 802.11n HT20 Mode / Chain 0 )

1 MHz

RF Att 20 dB

Date:

06.JUN.2014

17:21:04

4.38 dBm VBW 3 MHz
21.7 dBm 5.19874748 GHz SWT 100 ms Unit dBm
21.7, - —
L ERA (e YT {TT3] 2735 [dBm
5. 19874{748 |GHz -
CH [PWR 15|.80 |dBm
10 CHTBR A5 0O000000T T
1
,—w——'—~—’!\h~—f\
| / \
~10f3rmix 3RM
h _,// \\
-30 \
~40
-50
COo
Co
-58. |
Center 5.2 GHz 9 MHz/ Span 50 MHz

Page 36/ 149

This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



FCCID XIA-4GM3W

Report No. T140528N02-RP1-1

@ Compliance Certification Services Inc.

CH High ( IEEE 802.11n HT20 Mode / Chain 0 )
Marker 1 [T3] RBW 1 MHz RF Att 20 db
Ref Lvl 4.79 dBm VBW 3 MHz
21.7 dBm 5.24125251 GHz SWT 100 ms Unit dBm
21.7,
T T DI EE ) T Vl L‘ J 4/5 dBm
5.24125P51 |GHz -
CH |PWR 16]. 18 |dBm
10 EHBR A5 OO0000e0TTH
1
/‘—M/‘ﬂ“—\
0
B LS / \ 3RM
-20
3@/// \
-40
-50
Co
Co |
Center 5.24 GHz 5 MHz/ Span 50 MHz
Jate: 06.JUN.2014 17:21:32

Test Mode: IEEE 802.11n HT 20 MHz mode / 5725 ~ 5850MHz
CH Low ( IEEE 802.11n HT20 Mode / Chain 0 )

Marker 1 [T3] RBW 1 MHz RF Att 20 dB

%Ref Lvl 5.55 dBm VBW 3 MHz
21.7 dBm 5.74785571 BGHz SWT 100 ms Unit dBm

21, 7— — -
EE A Ul t YT|IT3] 5[.55|dBm
5.74785(B71 |GHz -

CH [PWR 17.05|dBm
10 EHBiR A5 0O O000T0 T

U T T

SMAK 3RM

e

-20

-30

~40

-50

Co
COo
-58. |
Center 5.745 GHz 9 MHz/ Span 50 MHz

Date: 06.JUN.2014 17:22:08
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CH Middle ( IEEE 802.11n HT20 Mode / Chain 0 )

Marker 1 [T3] RBW 1 MHz RF Att 20 dB

Ref Lvl 4.93 dBm VB 3 MHz
21.7 dBm 5.78374743 GHz SWT 100 ms Unit dBm

21, 7— — ‘
L KGN SRS YT TT3] 219335
5.78374{743 |GHz
CH |PKR 16|. 42 [dBm
10 CH1BW Ao O00uoopogu e
1

—

3RM

- 10Fsex / \\\

-20

-30
-40
-50
co
co |
-58. |
Center 5.785 GHz 9 MHz/ Span 50 MHz
Date: 06.JUN.2014 17:22:36
CH High ( IEEE 802.11n HT20 Mode / Chain 0)
Marker 1 [T3] RBW 1 MHz RF Att 20 dB
Ref Lvl 3.48 dBm VB 3 MHz
21.7 dBm 5.82344688 GHz SWT 100 ms Unit dBm
21.7
ooyt YT [TT3] 3 ZB [dBm
5.8234483 |GHz -
CH |PWR 14].83 |dBm
10 CH DWW A5 . 000COpooo T

. T T
A LS / \ 3RM
. B /f’/ \,\

-30

~40
-50
Co
COo
-58. |
Center 5.825 GHz 9 MHz/ Span 50 MHz
Date: 06.JUN.2014 17:23:02
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Test Mode: IEEE 802.11n HT 40 MHz mode / 5150 ~ 5250MHz
CH Low ( IEEE 802.11n HT40 Mode / Chain 0 )

Marker 1 [T3] RBW 1 MHz RF Att 20 dB

%Ref Lvl -1.83 dBm VB 3 MHz
21.7 dBm 5.20653307 GHz SWT 100 ms Unit dBm

21 7— — ‘
LR SRS YT TT3] —1[-89 dBm
5.20653B307 GHz -

CH |PKR 12]. 73 dBm
10 CH1BW U Uoooopuu 1T

L fﬂﬂﬂ §

Lt \
- |

-50

cp
Cp
-58.
Center 5.13 GHz 10 MHz/ Span 100 MHz
Date: 06.JUN.2014 17:24:34
CH High ( IEEE 802.11n HT40 Mode / Chain 0)
Marker 1 [T3] RBW 1 MHz RF Att 20 dB
%Ref Lvl -1.43 dBm VBW 3 MHz
21.7 dBm 5.24653307 GHz SWT 100 ms Unit dBm
21.7,
B t YT — 23 8
5.24B53(307 GHz -
CH [PWR 13.11 dBm
10 CH1BW U Uoooopuu 1T
0 1

YT
HEN |

~40
-50
cp
Cp
-58.
Center 5.23 GHz 10 MHz/ Span 100 MHz
Date: 06.JUN.2014 17:24:57
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Test Mode: IEEE 802.11n HT 40 MHz mode / 5725 ~ 5850MHz
CH Low ( IEEE 802.11n HT40 Mode / Chain 0 )

Marker 1 [T3] RBW 1 MHz RF Att 20 dB

%Ref Lvl -1.08 dBm VB 3 MHz
21.7 dBm 5.75670341 GHz SWT 100 ms Unit dBm

21 7— — ‘
LR EREN SRS At YT TT3] —I[-UB dBm
5.75670B41 GHz -

CH |PKR 13. 48 dBm
10 CH1BW U Uoooopuu 1T

NN |

) N

,4@}_,—/’/\_/ <]
-50
cp
Cp
-58.
Center 5.735 GHz 10 MHz/ Span 100 MHz
Date: 06.JUN.2014 17:25:25
CH High ( IEEE 802.11n HT40 Mode / Chain 0)
Marker 1 [T3] RBW 1 MHz RF Att 20 dB
Ref Lvl -1.61 dBm VBW 3 MHz
21.7 dBm 5.77886774 BGHz SWT 100 ms Unit dBm
21.7,
B + YT (TT3] —[ 5T dBm
5. 77886[¢74 GHz -
CH [PWR 12].72 dBm
10 CH1BW U Ugooopuu 1T

R
HH EEA)

-20

///

-40

-50
cp
Cp
-58.
Center 5.795 GHz 10 MHz/ Span 100 MHz
Date: 06.JUN.2014 17:25:48
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Test Mode: IEEE 802.11ac VHT 80 MHz mode / 5150 ~ 5250MHz
CH Middle ( IEEE 802.11ac VHT80 Mode / Chain 0)

Marker 1 [T3] RBW 1 MHz RF Att 20 dB

%Ref Lvl -6.20 dBm VBW 3 MHz
21.7 dBm 5.24547094 GHz SWT 100 ms Unit dBm

21— — -
BRI R r YT|IT3] -B[. 20 dBm
5.245470394 GHz -

CH [PWR 11].00 dBm
10 EHBiR i Spas)siuisy)siagsmmninl

1

[T

- 103X 3RM

-20

o L,
L~ N

e N

-50
CM
Cp
-58.
Center 9.21 GHz 20 MHz/ Span 200 MHz
Date: 06.JUN.2014 17:27:08

Test Mode: IEEE 802.11ac VHT 80 MHz mode / 5725 ~ 5850MHz
CH Middle ( IEEE 802.11ac VHT80 Mode / Chain 0 )

Marker 1 [T3] RBW 1 MHz RF Att 20 dB

%Ref Lvl -4.77 dBm VBW 3 MHz
21.7 dBm 5.738923686 GHz SHT 100 ms Unit dBm

21.7, -
T BB ) T Vl L‘ J 74/( dBm
5.73892B86 GHz -

CH [PWR 12].62 dBm
10 CHBR RO 00000000

T T

- 103 3RM

-20

—AD,W’_,F
-50
cp
cp
-58.
Center 5.775 GHz 20 MHz~ Span 200 MHz
Date: 06.JUN.2014 17:27:43
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7.3 PEAK POWER SPECTRAL DENSITY

LIMITS
§ 15.407 (a)
(1) For the band 5.15-5.25 GHz, the peak power spectral density shall not exceed 4dBm

in any 1MHz band.
(2) For the band 5.25-5.35 GHz and 5.47-5725 GHz, the peak power spectral density shall
not exceed 11dBm in any 1MHz band.
If transmitting antennas of directional gain greater than 6dBi are used, both the peak
transmit power and the peak power spectral density shall be reduced by the amount in dB

that the directional gain of the antenna exceeds 6dBi.

TEST EQUIPMENT

Name of Equipment| Manufacturer Model Serial Number |Calibration Due

Spectrum Analyzer R&S FSEK 30 100264 JAN. 26, 2015

Remark: Each piece of equipment is scheduled for calibration once a year.

TEST SETUP

Spectrum
Analyzer

EUT

TEST PROCEDURE

1. Set span to encompass the entire 26-dB emission bandwidth (EBW) (or, alternatively, the
entire 99% occupied bandwidth) of the signal.

2. Set RBW =1 MHz.

Set VBW 2= 3 MHz.

4. Number of points in sweep = 2 Span / RBW. (This ensures that bin-to-bin spacing is < RBW/2,
so that narrowband signals are not lost between frequency bins.)

5. Sweep time = auto.

Detector = RMS (i.e., power averaging), if available. Otherwise, use sample detector mode.

7. If transmit duty cycle < 98 percent, use a video trigger with the trigger level set to enable
triggering only on full power pulses. Transmitter must operate at maximum power control level
for the entire duration of every sweep. If the EUT transmits continuously (i.e., with no off
intervals) or at duty cycle = 98 percent, and if each transmission is entirely at the maximum
power control level, then the trigger shall be set to “free run”.

8. Trace average at least 100 traces in power averaging (i.e., RMS) mode.

9. Use the peak search function on the instrument to find the peak of the spectrum.

w

o
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TEST RESULTS

IEEE 802.11a Mode

Channel Ffehqau“e“ne;y PPSD Limit |Margin | Pass /
(MHz) (dBm) (dBm) | (dB) | Fail
Low 5180 4.58 -12.42 | PASS
Middle 5200 4.80 17.00 | -12.20 | PASS
High 5240 5.14 -11.86 | PASS
G, PPSD Limit [Margin|Pass /
Channel | Frequency dB Fail
Low 5745 5.97 -11.03 | PASS
Middle 5785 5.34 17.00 | -11.66 | PASS
High 5825 4.18 -12.82 | PASS
Remark:

1. At finial test to get the worst-case emission at 6Mbps.

2. The cable assembly insertion loss of 11.7dB (including 10 dB pad and 1.7 dB cable) was Entered as
an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11n HT20 Mode

channl Ffehqau“e“ne;y PPSD Limit |Margin | Pass /
(MHz) (dBm) (dBm) | (dB) | Fail
Low 5180 1.34 -15.66 | PASS
Middle 5200 4.38 17.00 | -12.62 | PASS
High 5240 4.79 -12.21 | PASS
CIETE PPSD Limit |Margin|Pass /
Channel | Frequency dB Fail
Low 5745 5.55 -11.45 | PASS
Middle 5785 4.93 17.00 | -12.07 | PASS
High 5825 3.48 -13.52 | PASS
Remark:

1. At finial test to get the worst-case emission at 6.5Mbps

2. The cable assembly insertion loss of 11.7dB (including 10 dB pad and 1.7 dB cable) was Entered as
an offset in the spectrum analyzer to allow for direct reading of power.
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IEEE 802.11n HT40 Mode

Channel F?ehqau“e“ne;y PPSD Limit |Margin | Pass /
(MHz) (dBm) (dBm) | (dB) | Fail

Low 5190 -1.89 1700 | 71889 | PASS
High 5230 -1.43 ' -18.43 | PASS
G, PPSD Limit |Margin|Pass /

Channel | Frequency dB Fail
Low 5755 -1.08 1700 | 71808 | PASS
High 5795 -1.61 ' -18.61 | PASS

Remark:
1. At finial test to get the worst-case emission at 13.5Mbps
2. The cable assembly insertion loss of 11.7dB (including 10 dB pad and 1.7 dB cable) was Entered as
an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11ac VHT80 Mode

e F?ehqau"e"ne;y PPSD Limit |Margin| Pass /
(MHz) (dBm) (dBm) | (dB) | Fail
Middle 5210 -6.20 17.00 -23.20 | PASS
e F?ehqau"e"ne;y PPSD Limit |Margin|Pass /
(MHz) (dBm) (dBm) | (dB) | Fail
Middle 5775 -4.77 17.00 -21.77 | PASS

Remark:
1. At finial test to get the worst-case emission at 29.3Mbps
2. The cable assembly insertion loss of 11.7dB (including 10 dB pad and 1.7 dB cable) was Entered as
an offset in the spectrum analyzer to allow for direct reading of power.
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PEAK POWER SPECTRAL DENSITY

Test Mode: IEEE 802.11a mode / 5150 ~ 5250MHz
CH Low ( IEEE 802.11a Mode )

Marker 1 [T3] RBW 1 MHz RF Att 20 dB

Ref Lvl 4.58 dBm VBW 3 MHz
21.7 dBm 5.18145291 GHz SWT 100 ms Unit dBm

21.7
T T O Or s T Vl L‘ J AbB dBm
5.18148R31 |GHz -
CH |PUR 15]. 72 |dBm
10 CH BN s SR uupujuIu] DuE NIn}
1
5

—

B / \

-10 STTAX

-20

-30 ~

-40
-50
Co
Co
_B8.
Center 5.18 GHz 5 MHz/ Span 50 MHz
Date: 06.JUN.2014 17:17:45
CH Middle ( IEEE 802.11a Mode )
Marker 1 [T3] RBW 1 MHz RF Att 20 dB
Ref Lvl 4.80 dBm VBW 3 MHz
21.7 dBm 5.20155311 GHz SWT 100 ms Unit dBm
21.7, - — -
e t YT|TT3] A7BU [dBm
5.20155311 |GHz -
CH |PWR 15(. 96 |dBm
10 CH BN Ao 0Ooooooo e

T T

B / \

-10 JTTAX

-40

-50

Co

Center 5.2 GHz 5 MHz/ Span 50 MHz

Date: 06.JUN.2014 17:18:27
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CH High ( IEEE 802.11a Mode )
731

Marker 1 [ RBW 1 MHz RF Att 20 dB

%Ref Lvl 5.14 dBm VBW 3 MHz
21.7 dBm 5.24125251 GHz SHT 100 ms Unit dBm

21.7,
T T DI EE ) T Vl L‘ J 514 dBm
5.24125R51 |GHz -

CH [PWR 16|.28 |dBm
10 EHTBR i ispmujuaaiuly) Ejuam puipl

/I S

D | \

- 10317k 3RM

-20 /

-30
// N
-40
-50
Co
Co |
Center 5.24 GHz 5 MHz/ Span 50 MHz
Date: 06.JUN.2014 17:18:50
Test Mode: IEEE 802.11a mode / 5725 ~ 5850MHz
CH Low ( IEEE 802.11a Mode )
Marker 1 [T3] RBW 1 MHz RF Att 20 dB
%Ref Lvl 5.87 dBm VBW 3 MHz
21.7 dBm 5.74394730 GHz SWT 100 ms Unit dBm
21.7,
T T DI EE ) T Vl L‘ J b&j( dBm
5.74394)790 |GHz -
CH [PWR 17.09 |dBm
10 CHBH A5 O00000To

[ -

B / \

-10 ITTAX

-20

v A

-40
-50
Co
Co
Center 5.745 GHz 5 MHz/ Span 50 MHz
Date: 06.JUN.2014 17:13:18B
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CH Middle ( IEEE 802.11a Mode )

Marker 1 [T3] RBW 1 MHz RF Att 20 dB

%Ref Lvl 5.34 dBm VBW 3 MHz
21.7 dBm 5.78364728 GHz SWT 100 ms Unit dBm

21, 7— — -
EE A Ul t YT|IT3] 5. 34|dBm
5. 78364{/28 |GHz -

CH [PWR 16|. 47 |dBm
10 EHBiR A5 0O O000T0 T

[T

- 10FsrAx 3RM

-30 N
~40
-50
Co
Co
-58. |
Center 5.785 GHz 9 MHz/ Span 50 MHz
Date: 06.JUN.2014 17:18:41

CH High ( IEEE 802.11a Mode )

Marker 1 [T3] RBW 1 MHz RF Att 20 dB

Ref Lvl 4.18 dBm VBW 3 MHz
21.7 dBm 5.82374748 GHz SWT 100 ms Unit dBm

21, 7— — -
LR B e t YT|IT3] 4. TB|dBm
5.82374{7/48 |GHz -
CH [PWR 15).23|dBm
10 EHBiR A5 0O O000T0 T
1
_.w—'_”l\f_"M

N

- 10FsrAx 3RM

-20 /

-30

~40
-50
Co
COo
-58. |
Center 5.825 GHz 9 MHz/ Span 50 MHz
Date: 06.JUN.2014 17:20:07
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Test Mode: IEEE 802.11n HT 20 MHz mode / 5150 ~ 5250MHz

CH Low ( IEEE 802.11n HT20 Mode / Chain 0 )

Marker 1 [T3] RBW 1 MHz RF Att 20 dB
Ref Lvl 1.34 dBm VBW 3 MHz
21.7 dBm 5.17824648 GHz SHT 100 ms Unit dBm
21.7, - — -
LR KA LA r VIITT3] 1. 34 1dBm
5.17824[48 |GHz -
CH [PWR 12].64 |dBm
10 CH1BW Ao 00ooopogu e
1
| // \\
- 10FsrAx 3RM
-20 / \\
- / \.
40 /M/J
-50
Co
co |
-58. |
Center 5.18 GHz 9 MHz/ Span 50 MHz
Date: 06.JUN.2014 17:20:35

@Ref Lvl

Marker 1 [T3]

RBW

CH Middle ( IEEE 802.11n HT20 Mode / Chain 0 )

1 MHz

RF Att 20 dB

Date:

06.JUN.2014

17:21:04

4.38 dBm VBW 3 MHz
21.7 dBm 5.19874748 GHz SWT 100 ms Unit dBm
21.7, - —
L ERA (e YT {TT3] 2735 [dBm
5. 19874{748 |GHz -
CH [PWR 15|.80 |dBm
10 CHTBR A5 0O000000T T
1
,—w——'—~—’!\h~—f\
| / \
~10f3rmix 3RM
h _,// \\
-30 \
~40
-50
COo
Co
-58. |
Center 5.2 GHz 9 MHz/ Span 50 MHz
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CH High ( IEEE 802.11n HT20 Mode / Chain 0 )
Marker 1 [T3] RBW 1 MHz RF Att 20 db
Ref Lvl 4.79 dBm VBW 3 MHz
21.7 dBm 5.24125251 GHz SWT 100 ms Unit dBm
21.7,
T T DI EE ) T Vl L‘ J 4/5 dBm
5.24125P51 |GHz -
CH |PWR 16]. 18 |dBm
10 EHBR A5 OO0000e0TTH
1
/‘—M/‘ﬂ“—\
0
B LS / \ 3RM
-20
3@/// \
-40
-50
Co
Co |
Center 5.24 GHz 5 MHz/ Span 50 MHz
Jate: 06.JUN.2014 17:21:32

Test Mode: IEEE 802.11n HT 20 MHz mode / 5725 ~ 5850MHz
CH Low ( IEEE 802.11n HT20 Mode / Chain 0 )

Marker 1 [T3] RBW 1 MHz RF Att 20 dB

%Ref Lvl 5.55 dBm VBW 3 MHz
21.7 dBm 5.74785571 BGHz SWT 100 ms Unit dBm

21, 7— — -
EE A Ul t YT|IT3] 5[.55|dBm
5.74785(B71 |GHz -

CH [PWR 17.05|dBm
10 EHBiR A5 0O O000T0 T

U T T

SMAK 3RM

e

-20

-30

~40

-50

Co
COo
-58. |
Center 5.745 GHz 9 MHz/ Span 50 MHz

Date: 06.JUN.2014 17:22:08
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CH Middle ( IEEE 802.11n HT20 Mode / Chain 0 )

Marker 1 [T3] RBW 1 MHz RF Att 20 dB

Ref Lvl 4.93 dBm VB 3 MHz
21.7 dBm 5.78374743 GHz SWT 100 ms Unit dBm

21, 7— — ‘
L KGN SRS YT TT3] 219335
5.78374{743 |GHz
CH |PKR 16|. 42 [dBm
10 CH1BW Ao O00uoopogu e
1

—

3RM

- 10Fsex / \\\

-20

-30
-40
-50
co
co |
-58. |
Center 5.785 GHz 9 MHz/ Span 50 MHz
Date: 06.JUN.2014 17:22:36
CH High ( IEEE 802.11n HT20 Mode / Chain 0)
Marker 1 [T3] RBW 1 MHz RF Att 20 dB
Ref Lvl 3.48 dBm VB 3 MHz
21.7 dBm 5.82344688 GHz SWT 100 ms Unit dBm
21.7
ooyt YT [TT3] 3 ZB [dBm
5.8234483 |GHz -
CH |PWR 14].83 |dBm
10 CH DWW A5 . 000COpooo T

. T T
A LS / \ 3RM
. B /f’/ \,\

-30

~40
-50
Co
COo
-58. |
Center 5.825 GHz 9 MHz/ Span 50 MHz
Date: 06.JUN.2014 17:23:02
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Test Mode: IEEE 802.11n HT 40 MHz mode / 5150 ~ 5250MHz
CH Low ( IEEE 802.11n HT40 Mode / Chain 0 )

Marker 1 [T3] RBW 1 MHz RF Att 20 dB

%Ref Lvl -1.83 dBm VB 3 MHz
21.7 dBm 5.20653307 GHz SWT 100 ms Unit dBm

21 7— — ‘
LR SRS YT TT3] —1[-89 dBm
5.20653B307 GHz -

CH |PKR 12]. 73 dBm
10 CH1BW U Uoooopuu 1T

L fﬂﬂﬂ §

Lt \
- |

-50

cp
Cp
-58.
Center 5.13 GHz 10 MHz/ Span 100 MHz
Date: 06.JUN.2014 17:24:34
CH High ( IEEE 802.11n HT40 Mode / Chain 0)
Marker 1 [T3] RBW 1 MHz RF Att 20 dB
%Ref Lvl -1.43 dBm VBW 3 MHz
21.7 dBm 5.24653307 GHz SWT 100 ms Unit dBm
21.7,
B t YT — 23 8
5.24B53(307 GHz -
CH [PWR 13.11 dBm
10 CH1BW U Uoooopuu 1T
0 1

YT
HEN |

~40
-50
cp
Cp
-58.
Center 5.23 GHz 10 MHz/ Span 100 MHz
Date: 06.JUN.2014 17:24:57
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Test Mode: IEEE 802.11n HT 40 MHz mode / 5725 ~ 5850MHz
CH Low ( IEEE 802.11n HT40 Mode / Chain 0 )

Marker 1 [T3] RBW 1 MHz RF Att 20 dB

%Ref Lvl -1.08 dBm VB 3 MHz
21.7 dBm 5.75670341 GHz SWT 100 ms Unit dBm

21 7— — ‘
LR EREN SRS At YT TT3] —I[-UB dBm
5.75670B41 GHz -

CH |PKR 13. 48 dBm
10 CH1BW U Uoooopuu 1T

NN |

) N

,4@}_,—/’/\_/ <]
-50
cp
Cp
-58.
Center 5.735 GHz 10 MHz/ Span 100 MHz
Date: 06.JUN.2014 17:25:25
CH High ( IEEE 802.11n HT40 Mode / Chain 0)
Marker 1 [T3] RBW 1 MHz RF Att 20 dB
Ref Lvl -1.61 dBm VBW 3 MHz
21.7 dBm 5.77886774 BGHz SWT 100 ms Unit dBm
21.7,
B + YT (TT3] —[ 5T dBm
5. 77886[¢74 GHz -
CH [PWR 12].72 dBm
10 CH1BW U Ugooopuu 1T

R
HH EEA)

-20

///

-40

-50
cp
Cp
-58.
Center 5.795 GHz 10 MHz/ Span 100 MHz
Date: 06.JUN.2014 17:25:48
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Test Mode: IEEE 802.11ac VHT 80 MHz mode / 5150 ~ 5250MHz
CH Middle ( IEEE 802.11ac VHT80 Mode / Chain 0)

Marker 1 [T3] RBW 1 MHz RF Att 20 dB

%Ref Lvl -6.20 dBm VBW 3 MHz
21.7 dBm 5.24547094 GHz SWT 100 ms Unit dBm

21— — -
BRI R r YT|IT3] -B[. 20 dBm
5.245470394 GHz -

CH [PWR 11].00 dBm
10 EHBiR i Spas)siuisy)siagsmmninl

1

[T

- 103X 3RM

-20

o L,
L~ N

e N

-50
CM
Cp
-58.
Center 9.21 GHz 20 MHz/ Span 200 MHz
Date: 06.JUN.2014 17:27:08

Test Mode: IEEE 802.11ac VHT 80 MHz mode / 5725 ~ 5850MHz
CH Middle ( IEEE 802.11ac VHT80 Mode / Chain 0 )

Marker 1 [T3] RBW 1 MHz RF Att 20 dB

%Ref Lvl -4.77 dBm VBW 3 MHz
21.7 dBm 5.738923686 GHz SHT 100 ms Unit dBm

21.7, -
T BB ) T Vl L‘ J 74/( dBm
5.73892B86 GHz -

CH [PWR 12].62 dBm
10 CHBR RO 00000000

T T

- 103 3RM

-20

—AD,W’_,F
-50
cp
cp
-58.
Center 5.775 GHz 20 MHz~ Span 200 MHz
Date: 06.JUN.2014 17:27:43
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7.4 PEAK EXCURSION

LIMITS

§ 15.407 (a) (6), the ratio of the peak excursion of the modulation envelope (measured
using a peak hold function) to the peak transmit power (measured as specified above)
shall not exceed 13 dB across any 1 MHz bandwidth or the emission bandwidth whichever
is less.

TEST EQUIPMENT

Name of Equipment| Manufacturer Model Serial Number |Calibration Due

Spectrum Analyzer R&S FSEK 30 100264 JAN. 26, 2015

Remark: Each piece of equipment is scheduled for calibration once a year

TEST SETUP

TEST PROCEDURE

The test is performed in accordance with <FCC Public Notice: APPENDIX A Guidelines

for Assessing Unlicensed National Information Infrastructure (U-NIl) Devices> — Part 15,

Subpart E, August 2002.

1. Place the EUT on the table and set it in transmitting mode.

2. Remove the antenna from the EUT and then connect a low loss RF cable from the
antenna port to spectrum.

3. Trace A, Set RBW =1MHz, VBW = 3MHz, Span > 26dB Bandwidth, Max. hold.
Trace B, Set RBW =1MHz, VBW = 3MHz, Span > 26dB Bandwidth, Setup RMS
detector and power average mode, to scan 100 times with average.

4. Delta Mark trace A Maximum frequency and trace B same frequency.

5. Repeat the above procedure until measurements for all frequencies were complete.

EUT
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TEST RESULTS

IEEE 802.11a Mode
Channel . . .
Channel Frequency pSak E:;ursmn (Iallrsn"':) Me;rgm Pass / Fail
(MHz) (dB) (dB)
Low 5180 8.76 -4.24 PASS
Middle 5200 8.51 13.00 -4.49 PASS
High 5240 8.56 -4.44 PASS
Channel . .. .
Channel Frequency LS Ec)’(;ursmn (Ia'énr:) Mzrgln Pass / Fail
(MHz) (dB) (dB)
Low 5745 8.89 -4.11 PASS
Middle 5785 8.92 13.00 -4.08 PASS
High 5825 9.01 -3.99 PASS
Remark:

1. At finial test to get the worst-case emission at 6Mbps.
2. The cable assembly insertion loss of 11.7dB (including 10 dB pad and 1.7 dB cable) was Entered as

an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11n HT20 Mode / Chain 0

SUEGEL Peak Excursion Limit Margin .
Channel Frequency dB (dBm) dB Pass / Fail
(MHz) (dB) (dB)
Low 5180 8.66 -4.34 PASS
Middle 5200 8.78 13.00 -4.22 PASS
High 5240 8.64 -4.36 PASS
L Peak Excursion Limit Margin .
Channel Frequency 4B (dBm) dB Pass / Fail
(MHz) (dB) (dB)
Low 5745 8.81 -4.19 PASS
Middle 5785 9.03 13.00 -3.97 PASS
High 5825 8.87 -4.13 PASS
Remark:

1. At finial test to get the worst-case emission at 6.5Mbps.

2. The cable assembly insertion loss of 11.7dB (including 10 dB pad and 1.7 dB cable) was Entered as

an offset in the spectrum analyzer to allow for direct reading of power.
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IEEE 802.11n HT40 Mode / Chain 0

Channel . . .
Channel Frequency Peak Excursion Limit Margin Pass / Fail
(MHz) (dB) (dBm) (dB)
Low 5190 8.74 13.00 -4.26 PASS
High 5230 8.67 ) -4.33 PASS
Channel . A .
Channel Frequency Peak Excursion Limit Margin Pass / Fail
(MHz2) (dB) (dBm) (dB)
Low 5755 8.90 13.00 -4.10 PASS
High 5795 8.69 ' -4.31 PASS
Remark:

1. At finial test to get the worst-case emission at 13.5Mbps.

2. The cable assembly insertion loss of 11.7dB (including 10 dB pad and 1.7 dB cable) was Entered as

an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11ac VHT80 Mode / Chain 0

Channel . .. .
Channel Frequency Peak Excursion Limit Margin Pass / Fail
(MHz) (dB) (dBm) (dB)
Middle 5210 9.37 13.00 -3.63 PASS
Channel . — .
Channel Frequency B Sl SELE Pass / Fail
(MHz) (dB) (dBm) (dB)
Middle 5775 8.66 13.00 -4.34 PASS
Remark:

1. At finial test to get the worst-case emission at 29.3Mbps.

2. The cable assembly insertion loss of 11.7dB (including 10 dB pad and 1.7 dB cable) was Entered as

an offset in the spectrum analyzer to allow for direct reading of power.
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PEAK EXCURSION

Test Mode: IEEE 802.11a mode / 5150 ~ 5250MHz
CH Low ( IEEE 802.11a Mode )

Delta 1 [T3] RBW 1 MHz RF Att 30 dB
%Ref Lvl -8.76 dB VBW 3 MHz
29.7 dBm 0.00000000 Hz SWT 5 ms Unit dBm
29.7
11.7 pB Offsgt Yi|IT1] 13.10 dBm-
5.17726/453 GHz
20 WL 1T31 -al. 76 dB

0.00000000 Hz

RN
1MAX //F“ . ﬁ 1MA

0
3AVG //\/ \ 3RM
-10 A \

W&HJM -\
-30
—-40
-50.
Center 5.18 GHz 3 MHz/ Span 30 MHz
Jate: 09.JUN.2014 10:00:01
CH Middle ( IEEE 802.11a Mode )
Delta 1 [T3] RBW 1 MHz RF Att 30 dB
@Ref Lvl -8.51 dB VBW 3 MHz
28.7 dBm 0.00000000 Hz SWT 3 ms Unit dBm
29.7,
11.7 gB Of fs¢t vilrr1 13.21 dBm
5.201533B07 GHz -
o0 REISEN -8l.51 dB

0.00000p00 Hz

P | .
3v6 _/J \w 3RM
\
N

-10 Va

-~ /
-20

_o-r"’-,“”w

-30
~40
-580.
Center 5.2 GHz 3 MHz/ Span 30 MHz
Date: 0S.JUN.2014 10:01:53
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CH High ( IEEE 802.11a Mode )

Delta 1 [T3] RBW 1 MHz RF Att 30 dB
%Ref Lvl -8.56 dB VBW 3 MHz
29.7 dBm 0.00000000 Hz SWT 5 ms Unit dBm
29.7
11.7 pB Offsgt Yi|IT1] 13[.59 dBm-
5.24123P46 GHz
20 N -al. 56 dB

0.00000000 Hz

(131
/] N
|
1HAX //—'— . N\ 1MA

0
3AV6 / \\ 3RM
\\ N\ /]

{
S~

-20

-30
-40
-80.
Center 5.24 GHz 3 MHz/ Span 30 MHz
Date: 09.JUN.2014 10:03:23

Test Mode: IEEE 802.11a mode / 5725 ~ 5850MHz
CH Low ( IEEE 802.11a Mode )

Delta 1 [T3] RBW 1 MHz  RF Att 30 dB
Ref Lvl -8.89 dB VB 3 MHz
29.7 dBm 0.00000000 Hz SWT 5 ms Unit dBm
29.7,
11.7 pB Offset MEIER! 1441 o gy
5.747976395 GHz
20 L7331 -gl.89 dB
0.00000[000 Hz
10
J ] —
1MAX / \ A
0
3avs L~/ S~ e
|1 \\
-20
-30
-40
-50.
Center 5.745 GHz 3 MHz/ Span 30 MHz
Date: 09.JUN.2014 10:10:33
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CH Middle ( IEEE 802.11a Mode )
Delta 1 [T3] RBW 1 MHz RF Att 30 dB
Ref Lvl -8.92 dB VBW 3 MHz
29.7 dBm 0.00000000 Hz SHT 5 ms Unit dBm
29.7,
11.7 B Of fs¢t vilrr1 13.63 dBm-
5.78809618 GHz
o0 LT3 -A.92 dR
| 0.00000[p00 Hz
/\./“\N\/\-'\/‘v""\,\,_/
. /—\/q ’\.,\
7 1
K
1MAX / \ 1MA
0
W\/J \”N/\-fv 3RM
N // \_
| N\\
-20
-30
_40
-50.
Center 5.785 GHz 3 MHz/ Span 30 MHz
Date: 09.JUN.2014 10:12:22
CH High ( IEEE 802.11a Mode )
Delta 1 [T3] RBW 1 MHz RF Att 30 dB
Ref Lvl -8.01 dB VBW 3 MHz
29.7 dBm 0.00000000 Hz SWT 5 ms Unit dBm
29.7,
11.7 B Of fs¢t Y1711 12]. 38 dBm-
5.82803607 GHz
o0 LT3 -9.01 dB
0.00000[p00 Hz
10 LA T \vu—w/
1MAX //_N—""—”'”' 1 N 1MA
0
3AVG f"\/ \“/\\, 3RM
PPN /\A
- /_y«‘/ \\’_
’_Hv_,_,-lw-"" N
-20
-30
_40
-50.
Center 5.825 GHz 3 MHz~ Span 30 MHz
Date: 09.JUN.2014 10:13:35
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Test Mode: IEEE 802.11n HT 20 MHz mode / 5150 ~ 5250MHz

CH Low ( IEEE 802.11n HT20 Mode / Chain 0 )

Delta 1 [T3] RBW 1 MHz RF Att 30 dB
Ref Lvl -B8.66 dB VBW 3 MHz
29.7 dBm 0.00000000 Hz SHT 5 ms Unit dBm
29.7,
11.7 @B Of fs¢t vilrr1 12.87 dBm-
5.17768[37 GHz
o0 LT3 -A.66 dB
0.00000p00 Hz
1
M—m—HM_——/\Lﬂ—\Nﬂm_*“JAM“—w~w-\
10
1
1MAX 4 1MA
; yan N
3AV6 J/f/// \\\\/r 3RM
_ 10
W] // \\ NV
- % N
™™ \“N\\\
-30
~40
-50.
Center 5.18 GHz 3 MHz/ Span 30 MHz
Date: 08.JUN.2014 10:35:22

CH Middle ( IEEE 802.11n HT20 Mode / Chain 0 )

Delta 1 [T31] RBW 1 MHz RF Att 30 dB
Ref Lvl -8.78 dB VBW 3 MHz
29.7 dBm 0.00000000 Hz SWT 5 ms Unit dBm
28.7,
11.7 @B Offs¢t Y1711 12]. 98 dBm-
5.13780pB61 GHz
50 LT3 -8.78 dB
0.00000p00 Hz
1
L
10 Vot Vnﬂ\ﬁw’“ﬁ\
1
1MAX a 4 TN 1MA
0
3AVG J \/ 3RM
-~ ™
-10 / \\ v
-20 / \."w
.,M/WW \»\_
-30
_40

-50.

Center 5.2 GHz 3 MHz/

Date: 03.JUN.2014 10:33:16

Span 30 MHz
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CH High ( IEEE 802.11n HT20 Mode / Chain 0 )

Delta 1 [T3] RBW 1 MHz RF Att 30 dB
Ref Lvl -8.64 dB VBW 3 MHz
29.7 dBm 0.00000000 Hz SWT 5 ms Unit dBm
29.7
11.7 pB Offsgt Yi|IT1] 13[.24 dBm-
5.23810621 GHz
20 L1731 -0l.64 dB
0.00000[000 Hz
1
| manr——] L-— T
10 A T ™
1
et
1MAX / 1MA
0

d

B TG
] \

-20

-30
-40
-80.
Center 5.24 GHz 3 MHz/ Span 30 MHz
Date: 09.JUN.2014 10:30:43

Test Mode: IEEE 802.11n HT 20 MHz mode / 5725 ~ 5850MHz
CH Low ( IEEE 802.11n HT20 Mode / Chain 0 )

Delta 1 [T3] RBW 1 MHz RF Att 30 dB
%Ref Lvl -8.81 dB VB 3 MHz
29.7 dBm 0.00000000 Hz SWT 5 ms Unit dBm
29.7
11.7 fB Offsgt v |[T1] 14].15 dBm-
5.74382[766 GHz
50 LU IIT3] -8l.81 dB

0.00000[p0O0 Hz

1MAX 1MA

/\/v-\
e e N Il e —
0
M\/w’\’ \/‘v\,\/\ 3RM

—""| ]
-20
-30
~40
-50.
Center 5.745 GHz 3 MHz~ Span 30 MHz
Date: 08.JUN.2014 10:26:28
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CH Middle ( IEEE 802.11n HT20 Mode / Chain 0 )
Delta 1 [T3] RBW 1 MHz RF Att 30 dB
%Ref Lvl -9.03 dB VBW 3 MHz
29.7 dBm 0.00000000 Hz SHT 5 ms Unit dBm
29.7,
11.7 B Of fs¢t vilrr1 13.68 dBm
5.78406B814 GHz -
o0 LT3 -9.03 dR
. 0.00000p0O0 Hz
M»MJ‘{\)WW
. /,——w"\.v W\\
/ 1
1MAX / 4 ™~ 1MA
i LY N\
G 3RM
| 36VB\ S
=l e
-20
-30
_40
-50.
Center 5.785 GHz 3 MHz/ Span 30 MHz
Jate: 09.JUN.2014 10:24:29
CH High ( IEEE 802.11n HT20 Mode / Chain 0)
Delta 1 [T3] RBW 1 MHz RF Att 30 dB
Ref Lvl -8.87 dB VBW 3 MHz
29.7 dBm 0.00000000 Hz SWT 5 ms Unit dBm
29.7,
11.7 B Of fs¢t viliT17] 11.90 aBm
5.B82382[766 GHz -
o0 LT3 -8.87 dR
0.00000p0O0 Hz
1
10 M\W/Y\_,W
/ 1 A\
1MAX 1MA
e NN
RN
= =
,_—M-'_’_ "'h,_«’\
-20
-30
_40
-50.
Center 5.825 GHz 3 MHz~ Span 30 MHz
Jate: 09.JUN.2014 10:15:51
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Test Mode: IEEE 802.11n HT 40 MHz mode / 5150 ~ 5250MHz
CH Low ( IEEE 802.11n HT40 Mode / Chain 0 )

Delta 1 [T3] RBW 1 MHz  RF Att 30 dB
Ref Lvl ~8.74 9B VBW 3 MHz
29.7 dBm 0.00000000 Hz SWT 5 ms Unit dBm
2 11.7 BB Of fapt
. S¢ v |71 6. 70 dBm
|
5.18765631 GHz
-0 T3l _al.74 dn
0.00000[000 Hz
10 T
|~ — SN
D 1
3AVG //—~_~ ry / -—-—\\ 3RM

|

I\
-1 |t
- \

-30
|
~40
-50.
Center 5.13 GHz & MHz~ Span B0 MHz
Date: 08.JUN.2014 10:37:45
CH High ( IEEE 802.11n HT40 Mode / Chain 0)
Delta 1 [T3] RBW 1 MHz RF Att 30 dB
%Ref Lvl -8.67 dB VBW 3 MHz
29.7 dBm 0.00000000 Hz SWT 5 ms Unit dBm
29.7,
11.7 B Of fs¢t Y1711 .15 aBm
5.2330BB13 GHz -
20 LT3 -8l.67 dR
0.00000p00 Hz
10 T
1MAX //_\Nf\ xﬁ#ﬂw\\ 1MA

3RM

N R

B

-30

-40

-50.
Center 5.23 GHz & MHz~ Span B0 MHz

Date: 0S.JUN.2014 10:338:13
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Test Mode: IEEE 802.11n HT 40 MHz mode / 5725 ~ 5850MHz
CH Low ( IEEE 802.11n HT40 Mode / Chain 0 )

Delta 1 [T3] RBW 1 MHz RF Att 30 dB
Ref Lvl -8.90 dB VBW 3 MHz
239.7 dBm 0.00000000 Hz SWT 5 ms Unit dBm
29.7,
11.7 @B Offs¢t vilrr1 71.89 aBm -
5.75806[B13 GHz
o0 oL IT31 -A1.90 dB
0.00000p00 Hz
10 T
1MAX | 1MA

0
3AVG //ﬂ*—-w A w“—”‘_\\\ 3RM

/Wv«/ / \b\wm
L/ \

| o] o]
~40
-50.
Center 5.735 GHz & MHz~ Span 60 MHz
Date: 08.JUN.2014 10:40:51
CH High ( IEEE 802.11n HT40 Mode / Chain 0)
Delta 1 [T3] RBW 1 MHz RF Att 30 dB
Ref Lvl -8.69 dB VBW 3 MHz
28.7 dBm 0.00000000 Hz SWT 5 ms Unit dBm
29.7,
11.7 @B Offsgt ARISEN sl.90 amm
5.77306B14 GHz -
50 L1131 -8[.69 dR

0.00000[p0O0 Hz

1MAX

,-\/-v\,\
’ 3AVG / /l“——-”——'—"j

/‘AMWV\/\ 1MA
—

e — \ 3RM

It/ e
\

-30

-40

-50.
Center 5.795 GHz & MHz~ Span 60 MHz

Date: 03.JUN.2014 10:42:48
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Test Mode: IEEE 802.11ac VHT 80 MHz mode / 5150 ~ 5250MHz
CH Middle ( IEEE 802.11ac VHT80 Mode / Chain 0)

Delta 1 [T3] RBW 1 MHz  RF Att 30 dB
Ref Lvl -9.37 dB VBW 3 MHz
29.7 dBm 0.00000000 Hz SWT 5 ms Unit dBm
2 11.7 BB Of fapt
. S¢ v |71 2.38 dBm
|
5.23296633 GHz
o0 T30 —9.37 4n
0.00000[000 Hz
10
1MAX Y 1MA
0 N A A A ,_.J\,-W\—M-"\/-/—X——-F\/"*/"’
3AV6 / 3RM
1
L "]
—— P~
-10

I ",

L L,
o

Center 5.21 GHz 12 MHz/ Span 120 MHz

—

-50.

Date: 0S.JUN.2014 10:50:41

Test Mode: IEEE 802.11ac VHT 80 MHz mode / 5725 ~ 5850MHz
CH Middle ( IEEE 802.11ac VHT80 Mode / Chain 0 )

Delta 1 [T3] RBW 1 MHz RF Att 30 dB
Ref Lvl -8.66 dB VBW 3 MHz
28.7 dBm 0.00000B00 Hz SWT 5 ms Unit dBm
29.7,
11.7 @B Offs¢t Y1711 3l.90 dBm-
5.74025050 GHz
- LT3 -6l 66 dB
0.00000000 Hz
10
1
1MAX (N et L S VAU AP 1A
0
3AVG 1 3RM
| L

Ll L.
| |

—3D’_rM~WthA/\j \d\v\

-40

-80.

Center 5.775 GHz 12 MHz~ Span 120 MHz

Jate: 09.JUN.2014 10:47:17
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7.5 DUTY CYCLE

LIMIT

Nil (No dedicated limit specified in the Rules)

TEST EQUIPMENT

Name of Equipment

Manufacturer

Model

Serial Number

Calibration Due

Spectrum Analyzer

R&S

FSEK 30

100264

JAN. 26, 2015

Remark: Each piece of equipment is scheduled for calibration once a year.

TEST SETUP

EUT

TEST PROCEDURE

Spectrum
Analyzer

a) Place the EUT on the table and set it in transmitting mode.

b) Remove the antenna from the EUT and then connect a low loss RF cable from the

antenna port to the spectrum analyzer.

c) The zero-span mode on a spectrum analyzer or EMI receiver if the response time and
spacing between bins on the sweep are sufficient to permit accurate measurements of
the on and off times of the transmitted signal. Set the center frequency of the instrument
to the center frequency of the transmission. Set RBW = OBW if possible; otherwise, set
RBW to the largest available value. Set VBW = RBW. Set detector = peak or average.
The zero-span measurement method shall not be used unless both RBW and VBW are >
50/T and the number of sweep points across duration T exceeds 100. (For example, if
VBW and/or RBW are limited to 3 MHz, then the zero-span method of measuring duty
cycle shall not be used if T < 16.7 microseconds.)

TEST RESULTS

No non-compliance noted.

TEST DATA
us Times Ton Total Ton time(ms)
Ton1 100000.000 100000.000 100.000
Ton2 0.000
Ton3 0.000
Tp 100.000
Ton 100.000
Tp(Ton+Toff) 100.000
Duty Cycle 1.000 100 %
Duty Factor 0.000

This report shall not be reproduced

Page 66 / 149

, except in full, without the written approval of Compliance Certification Services Inc.




FCCID XIA-4GM3W Report No. T140528N02-RP1-1

@ Compliance Certification Services Inc.

TEST PLOT

Duty Cycle
Test Mode: IEEE 802.11a mode / 5150 ~ 5250MHz
CH Low ( IEEE 802.11a Mode )

Marker 1 [T1] RBW 10 MHz RF Att 40 dB
Ref Lvl 24.84 dBm VBW 10 MHz
339.7 dBm 97.595130 ms SWT 100 ms Unit dBm
39.7,
11.7 HB Of fsgpt MEIAES 241,84 5|
97.595/190 ms
30
. |set
T T LTWVPI P WYTT TP vty W0 RPN SRSV TTITRAT s PRI Ve TREET TR e
20
1MA
10
0
-10
-20
-30
-40.
Center 5.18 GHz 10 ms/
Date: 06.JUN.2014 17:00:55
CH Middle ( IEEE 802.11a Mode )
Marker 1 [T1] RBW 10 MHz RF Att 40 dB
Ref Lvl 26.92 dBm VBW 10 MHz
39.7 dBm 30.060120 ms SWT 100 ms Unit dBm
39.7
11.7 ¢gB Of fset MU 2p[.92 dBm-
30.060[120 ms
30
L SGL
20
1MA
10
0
-10
-20
-30
-4D.
Center 5.2 GHz 10 ms/
Date: 06.JUN.2014 17:01:24
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CH High ( IEEE 802.11a Mode )
Marker 1 [T1] RBW 10 MHz RF Att 40 dB
%Ref Lvl 24.92 dBm VBW 10 MHz
38.7 dBm 70.741483 ms SWT 100 ms Unit dBm
39.7
11.7 @B Offs¢t YilrT1 24].92 dBm
70.7411483 ms -
0 1 SGL
Abebhll AL sl S pas Al .\,.,I.A‘;w.v% A abord
20
1MA
10
0
-10
-20
-30
_40.
Center 5.24 GHz 10 ms/
Jate: 06.JUN.2014 17:01:48
Test Mode: IEEE 802.11a mode / 5725 ~ 5850MHz
CH Low ( IEEE 802.11a Mode )
Marker 1 [T1] RBW 10 MHz RF Att 40 dB
%Ref Lvl 26.18 dBm VBW 10 MHz
38.7 dBm 4.008016 ms SWT 100 ms Unit dBm
39.7
11.7 @B Offs¢t YilrT1 26l. 18 dBm
4.008p16 ms -
0 1 SGL
20
1MA
10
0
-10
-20
-30
_40.
Center 5.745 GHz 10 ms/
Jate: 06.JUN.2014 17:03:10
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CH Middle ( IEEE 802.11a Mode )
Marker 1 [T1] RBW 10 MHz  RF Att 40 dB
Ref Lvl 25.58 dBm VBW 10 MHz
39.7 dBm 34.268537 ms SWT 100 ms Unit dBm
397 11.7 PB Offspt
: s¢ MU 25(.58 dBm
|
34.268637 ms
30
1 SGL
20
1MA
10
0
-10
-20
-30
-40.
Center 5.7B5 GHz 10 ms/
Jate: 06.JUN.2014 17:03:41
CH High ( IEEE 802.11a Mode )
Marker 1 [T1] RBW 10 MHz  RF Att 40 dB
Ref Lvl 22.08 dBm VBW 10 MHz
39.7 dBm 96.593186 ms SWT 100 ms Unit dBm
397 11.7 PB Offspt
: s¢ MU 22.08 dBm
|
96.533|186 ms
30
SGL
1
oot AL i A o Ao L oA e o s e ol At J
1MA
10
0
-10
-20
-30
-40.
Center 5.825 GHz 10 ms/
Jate: 06.JUN.2014 17:04:12
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Test Mode: IEEE 802.11n HT 20 MHz mode / 5150 ~ 5250MHz
CH Low ( IEEE 802.11n HT20 Mode / Chain 0 )

Marker 1 [T1] RBW 10 MHz RF Att 40 dB
Ref Lvl 23.93 dBm VB 10 MHz
33.7 dBm 34.068136 ms SWT 100 ms Unit dBm
T ok
: s¢ MEIRED 23[.93 dBm
|
34.068[136 ms
30
SGL
1
. A MMM/"\MWMN T Lo P WY PN VT SN VU RO ST VYW PP AR
1MA
10
0
-10
-20
-30
-40.
Center 5.1B GHz 10 ms/
Date: 06.JUN.2014 17:06:30
CH Middle ( IEEE 802.11n HT20 Mode / Chain 0 )
Marker 1 [T1] RBU 10 MHz RF Att 40 dB
Ref Lvl 24.06 dBm VB 10 MHz
39.7 dBm B3.767535 ms SWT 100 ms Unit dBm
39.7
11.7 ¢gB Of fset vi|[T1] 24].06 dBm-
83.767G35 ms
30
SGL
1
QDWWWWWWWWWMMWWWM
1MA
10
0
-10
-20
-30
-4D.
Center 5.2 GHz 10 ms/
Date: 06.JUN.2014 17:06:56
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CH High ( IEEE 802.11n HT20 Mode / Chain 0 )
Marker 1 [T11 RBW 10 MHz RF Att 40 dB
Ref Lvl 24.57 dBm VBW 10 MHz
38.7 dBm 25.250501 ms SWT 100 ms Unit dBm
39.7
11.7 @B Offs¢t YilrT1 24,57 dBm
25.250B01 ms -
30
1 SGL
QmewMMWWMMWWMWWWNW
1MA
10
0
-10
-20
-30
-40.
Center 5.24 GHz 10 ms/
Jate: 06.JUN.2014 17:08:58

Test Mode: IEEE 802.11n HT 20 MHz mode / 5725 ~ 5850MHz
CH Low ( IEEE 802.11n HT20 Mode / Chain 0 )

Marker 1 [T1] RBW 10 MHz RF Att 40 dB
Ref Lvl 25.07 dBm VBW 10 MHz
39.7 dBm 93.587174 ms SWT 100 ms Unit dBm
39.7
11.7 @B Offsgt v |[T1] 25.07 dBm-
93.587174 ms
30
. SGL
WWWMWWWWWW
20
1MA
10
0
~10
-20
30
-40.
Center 5.745 GHz 10 ms/
Jate: 06.JUN.2014 17:05:49
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CH Middle ( IEEE 802.11n HT20 Mode / Chain 0 )
Marker 1 [T1] RBW 10 MHz RF Att 40 dB
%Ref Lvl 24.06 dBm VBW 10 MHz
39.7 dBm 60.120240 ms SWT 100 ms Unit dBm
39.7
11.7 HB Of fsgpt MEIAES 24.06 dBm
60.120R40 ms -
0 SGL
. IR THENTR T AN VRIS RETOR MR o AWIVTIN YNNI RN
1MA
10
0
~10
20
30
-40.
Center 5.7B3 GHz 10 ms/
Jate: 06.JUN.2014 17:065:11
CH High ( IEEE 802.11n HT20 Mode / Chain 0)
Marker 1 [T1] RBW 10 MHz RF Att 40 dB
Ref Lvl 22.46 dBm VBW 10 MHz
39.7 dBm 41.683367 ms SWT 100 ms Unit dBm
39.7
11.7 @B Offset MEIRED 22|. 46 dBm
41.683B67 ms -
0 SGL
1
20 bt A NAN AR AL A M whanan .rL‘\At\MlM AL Al NI gt
1MA
10
0
~10
-20
30
-40.
Center 5.823 GHz 10 ms/
Jate: 06.JUN.2014 17:04:43
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Test Mode: IEEE 802.11n HT 40 MHz mode / 5150 ~ 5250MHz
CH Low ( IEEE 802.11n HT40 Mode / Chain 0 )

Marker 1 [T1] RBW 10 MHz  RF Att 40 dB
Ref Lvl 18.59 dBm VBW 10 MHz
39.7 dBm 82.765531 ms SWT 100 ms Unit dBm
397 11.7 PB Offspt
: s¢ v |71 18[.59 dBm
|
82.765631 ms
30
SGL
20 1
1MA
10
0
-10
-20
-30
-40.
Center 5.18 GHz 10 ms/
Date: 06.JUN.2014 17:08:06
CH High ( IEEE 802.11n HT40 Mode / Chain 0)
Marker 1 [T1] RBW 10 MHz  RF Att 40 dB
Ref Lvl 18.59 dBm VBW 10 MHz
39.7 dBm 92.585170 ms SWT 100 ms Unit dBm
397 11.7 PB Offspt
: s¢ v |71 18[.59 dBm
|
92.585/170 ms
30
SGL

: bbb o Adado ket Aot M oo AL LT Ao

1MA

-20
-30
-40.
Center 5.23 GHz 10 ms/
Date: 06.JUN.2014 17:03:34
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Test Mode: IEEE 802.11n HT 40 MHz mode / 5725 ~ 5850MHz
CH Low ( IEEE 802.11n HT40 Mode / Chain 0 )

Marker 1 [T1] RBW 10 MHz RF Att 40 dB
Ref Lvl 18.97 dBm VBW 10 MHz
39.7 dBm 34.869739 ms SWT 100 ms Unit dBm
39.7
11.7 @B Offsgt v |[T1] 18.97 dBm-
34.869739 ms
30
SGL
20
e s A AN SR AL AN A A s L ot o b
1MA
10
0
~10
-20
30
-40.
Center 5.753 GHz 10 ms/
Jate: 06.JUN.2014 17:10:43
CH High ( IEEE 802.11n HT40 Mode / Chain 0)
Marker 1 [T1] RBW 10 MHz RF Att 40 dB
Ref Lvl 17.84 dBm VBW 10 MHz
39.7 dBm 38.076152 ms SWT 100 ms Unit dBm
39.7
11.7 @B Offsgt v |[T1] 17.84 dBm-
36.076[152 ms
30
SGL
20

1MA

-20
-30
-40.
Center 5.795 GHz 10 ms/
Date: 06.JUN.2014 17:11:11
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Test Mode: IEEE 802.11ac VHT 80 MHz mode / 5150 ~ 5250MHz
CH Middle ( IEEE 802.11ac VHT80 Mode / Chain 0)

Marker 1 [T1] RBW 10 MHz RF Att 30 dB
%Ref Lvl 14.34 dBm VBW 10 MHz
31.7 dBm 71.943888 ms SWT 100 ms Unit dBm
31 Tp— — -
RN SRR t YTIITT] T4.34 dtﬁm-

71.843888 ms

20 SGL
1

(UPTSVN FRRPRFIRR VXV WA NPRRVLET WG Y RSB W AR Y P g

1MA

-20
-30
~40
-48.
Center 5.21 GHz 10 ms/
Date: 06.JUN.2014 16:53:31

Test Mode: IEEE 802.11ac VHT 80 MHz mode / 5725 ~ 5850MHz
CH Middle ( IEEE 802.11ac VHT80 Mode / Chain 0
]

Marker 1 [T1 RBW 10 MHz RF Att 30 dB
Ref Lvl 16.70 dBm VBW 10 MHz
31.7 dBm 22.B45631 ms SHT 100 ms Unit dBm
31.7,
T B E  ) T Vl L‘ll 1b/U dBm-
22.B456391 ms
20 SGL

YR VTRV (NN RV PV TN |00 APV X T SR | R P

1MA

-20
-30
—-40
-48.
Center 5.775 GHz 10 ms/
Date: 06.JUN.2014 16:58:489
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7.6 CONDUCTED SPURIOUS EMISSION

LIMITS

§ 15.407 (b),

(1) For transmitters operating in the 5.15-5.25 GHz band: all emissions outside of the
5.15-5.35 GHz band shall not exceed an EIRP of -27 dBm/MHz.

(2) For transmitters operating in the 5.25-5.35 GHz band: all emissions outside of the
5.15-5.35 GHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in
the 5.25-5.35 GHz band that generate emissions in the 5.15-5.25 GHz band must
meet all applicable technical requirements for operation in the 5.15-5.25 GHz band
(including indoor use) or alternatively meet an out-of-band emission EIRP limit of -27

dBm/MHz in the 5.1

5-5.25 GHz band.

(3) For transmitters operating in the 5.47-5.725 GHz band: all emissions outside of the
5.47-5.725 GHz band shall not exceed an EIRP of %27 dBm/MHz.

(4) For transmitters operating in the 5.725-5.825 GHz band: all emissions within the
frequency range from the band edge to 10 MHz above or below the band edge shall
not exceed an EIRP of —17 dBm/MHz; for frequencies 10 MHz or greater above or
below the band edge, emissions shall not exceed an EIRP of —27 dBm/MHz.

The provisions of § 15.205 apply to intentional radiators operating under this section.

TEST EQUIPMENT

Name of Equipment

Manufacturer

Model

Serial Number

Calibration Due

Spectrum Analyzer

R&S

FSEK 30

100264

JAN. 26, 2015

Remark: Each piece of equipment is scheduled for calibration once a year

TEST SETUP
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TEST PROCEDURE

Conducted RF measurements of the transmitter output were made to confirm that the
EUT antenna port conducted emissions meet the specified limit and to identify any
spurious signals that require further investigation of measurements on the radiated
emissions site.

The transmitter output is connected to the spectrum analyzer. The resolution bandwidth is
set to 1MHz. The video bandwidth is set to 1MHz. Peak detection measurements are
compared to the average EIRP limit, adjusted for the maximum antenna gain. If necessary,
additional average detection measurements are made.

Measurements are made over the 30 MHz to 40 GHz range with the transmitter set to the
lowest, middle, and highest channels.
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TEST RESULTS
OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT

Test Mode: IEEE 802.11a mode / 5150 ~ 5250MHz
CH Low ( IEEE 802.11a Mode )

Marker 1 [T1] RBW 1 MHz RF Att 10 dB
%Ref Lvl 12.65 dBm VBW 3 MHz
11.7 dBm 5.15641283 GHz SHT 600 ms Unit dBm
11.7 — — -
BT B =gt YT TTT] o 55 dtﬁm-

5.15641p83 GHz

1MAX 1MA

-20

D1 -27 dBm

-30

AN K, L)

-4n ',MMJ/\’ W"v"l‘v iy
I e

-B0

-

-B8.
Start 30 MHz 3.8397 GHz/ Stop 40 GHz
Date: 08.JUN.2014 10:57:24
CH Middle ( IEEE 802.11a Mode )
Marker 1 [T1] RBW 1 MHz RF Att 10 dB
Ref Lvl 13.14 dBm VBW 3 MHz
11.7 dBmy 5.15641283 GHz SWT 500 ms Unit dBm
11.7, — —
BBt YT (TTT] 3 TZ dBm
5.15641283 GHz -
0
-10
1MAX 1MA
-20
D1 -27 dBm
-30
40 a I
W\J AV AAY

T o

-B0

-68.
Start 30 MHz 3.8397 GHz/ Stop 40 GHz

Date: 03.JUN.2014 10:58:38
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CH High ( IEEE 802.11a Mode )
T11

Marker 1 [ RBW 1 MHz RF Att 10 dB
Ref Lvl 13.37 dBm VBW 3 MHz
11.7 dBmy 5.23651303 GHz SHT 500 ms Unit dBm
11.7,
T DI R ) T Vl L‘ll 1 j( dBm-
5.23651(303 GHz
0
-10
1MAX 1MA
-20

D1 -27 dBm

-30

ol VNAN A
W

-40 W U V\l
-50 rAA
-60jd
-B8.
Start 30 MHz 3.8897 GHz~ Stop 40 GHz
Date: 09.JUN.2014 11:00:04
Test Mode: IEEE 802.11a mode / 5725 ~ 5850MHz
CH Low ( IEEE 802.11a Mode )
Marker 1 [T1] RBW 1 MHz RF Att 10 dB
%Ref Lvl 14.11 dBm VBKW 3 MHz
11.7 dBm 4 5.71711423 GHz SWT 500 ms Unit dBm
11.7,
L SRR SRR VITITTI T4 TT dBm
5.71711423 GHz -
0
-10
1MAX 1MA
-20
D1 -27 df
-30
40 W AV.AJVWILVAV \l."‘v]l'
-60
-B8.
Start 30 MHz 3.887 GHz/ Stop 40 GHz
Jate: 09.JUN.2014 11:01:30
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CH Middle ( IEEE 802.11a Mode )
Marker 1 [T1] RBW 1 MHz RF Att 10 dB
Ref Lvl 13.00 dBm VBW 3 MHz
11.7 dBm 4 5.79721443 GHz SWT  B00 ms Unit dBm
11.7
LR ok ANES YT [TTT] T3[.00 dBm
53.78721443 GHz -
0
-10
1MAX 1MA
-20
D1 -27 df
-30
_40 A AAMA B Ll
YA LATAY \IU
-50 rM
—60j
-B8.
Start 30 MHz 3.8397 GHz/ Stop 40 GHz
Jate: 09.JUN.2014 11:02:42
CH High ( IEEE 802.11a Mode )
Marker 1 [T11] RBW 1 MHz RF Att 10 dB
Ref Lvl 12.06 dBm VBW 3 MHz
11.7 dBm 4 5.79721443 GHz SWT  B00 ms Unit dBm
17— — ‘
eyt VTTTT] T2[ U5 dBm
5.79721443 GHz -
0
-10
1MAX 1MA
-20
D1 -27 dB
-30
_40 LA MAI il bk
WVV v w
50 J
-60
-B8.
Start 30 MHz 3.997 GHz/ Stop 40 GHz
Jate: 09.JUN.2014 11:03:56

Page 80/ 149

This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



FCCID XIA-4GM3W Report No. T140528N02-RP1-1

@ Compliance Certification Services Inc.

Test Mode: IEEE 802.11n HT 20 MHz mode / 5150 ~ 5250MHz
CH Low ( IEEE 802.11n HT20 Mode / Chain 0 )

Marker 1 [T1] RBW 1 MHz RF Att 10 dB
%Ref Lvl 12.66 dBm VBW 3 MHz
11.7 dBm 5.15641283 GHz SHT 600 ms Unit dBm
11.7 — — -
BT B =gt YT TTT] O 56 dtﬁm-

5.15641p83 GHz

1MAX 1MA

-20

D1 -27 dBm

-30
—40 NWVAWM_NAJ\JA U‘"A\}'\f'i
-50 | r\’\

Wi e e

-B0

-B8.
Start 30 MHz 3.8397 GHz/ Stop 40 GHz
Date: 08.JUN.2014 11:18:57
CH Middle ( IEEE 802.11n HT20 Mode / Chain 0 )
Marker 1 [T1] RBW 1 MHz RF Att 10 dB
@Ref Lvl 12.87 dBm VBW 3 MHz
11.7 dBmy 5.15641283 GHz SWT 500 ms Unit dBm
1.7,
BT Bt YT (TTT] ™ 97 dBm
5.15641283 GHz -
0
-10
1MAX 1MA
-20
D1 -27 dBm
-30
-40 MWA. WMMJ\“W

i -

-B0

-68.

Start 30 MHz 3.997 GHz/ Stop 40 GHz
Date: 03.JUN.2014 11:17:32
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CH High ( IEEE 802.11n HT20 Mode / Chain 0 )

Marker 1 [T1] RBW 1 MHz  RF Att 10 dB
Ref Lvl 13.14 dBm VBW 3 MHz
11.7 dBmy 5.23651303 GHz SWT  B0D ms Unit dBm
1.7
LR Sl R YTITTT] T3[ 14 dBm
5.23651303 GHz -
0
-10
1MAX 1MA
-20

D1 -27 dBm

-30

-40 k 'M’\W‘/ A Aty
h )L)N / PN PPNV Y VSR A

-60W

-B8.

Start 30 MHz 3.8897 GHz~ Stop 40 GHz

Date: 03.JUN.2014 11:10:55

Test Mode: IEEE 802.11n HT 20 MHz mode / 5725 ~ 5850MHz
CH Low ( IEEE 802.11n HT20 Mode / Chain 0 )

Marker 1 [T1] RBW 1 MHz RF Att 10 dB
%Ref Lvl 13.80 dBm VBW 3 MHz
11.7 dBm 4 5.71711423 GHz SWT 600 ms Unit dBm
17— — -
FETEOP r YTIITT] T3. B0 dtﬂm-

5.717114423 GHz

1MAX 1MA

-20

D1 -27 df

-30

AN A e
17

vvvvw

-40

T o

-0k

-68.

Start 30 MHz 3.997 GHz/ Stop 40 GHz

Date: 0S.JUN.2014 11:08:53
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CH Middle ( IEEE 802.11n HT20 Mode / Chain 0 )

Marker 1 [T1] RBW 1 MHz RF Att 10 dB
%Ref Lvl 13.07 dBm VBW 3 MHz
11.7 dBm 4 5.71711423 GHz SWT B00 ms Unit dBm
11.7, — — -
EECEN Sl ) MU 13.U(dtﬁm-

5.717114423 GHz

1MAX 1A
-20
| 01 -27] df
-30
0 AP A
AN

—60}
-68.
Start 30 MHz 3.8397 GHz/ Stop 40 GHz
Jate: 09.JUN.2014 11:06:34
CH High ( IEEE 802.11n HT20 Mode / Chain 0)
Marker 1 [T1] RBW 1 MHz RF Att 10 dB
Ref Lvl 11.58 dBm VBW 3 MHz
11.7 dBm 4 5.79721443 GHz SWT  BO0 ms Unit dBm
11.7
LR e AR YT [TTT] TI[.58 dBm
5.79721/443 GHz -
0
~10
1MAX 1MA
—20
L D1 -27| dB
30
_40 4 Wbl
a1 Y
50
—60kA U
-68.
Start 30 MHz 3.997 GHz~ Stop 40 GHz
Jate: 09.JUN.2014 11:04:46
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Test Mode: IEEE 802.11n HT 40 MHz mode / 5150 ~ 5250MHz
CH Low ( IEEE 802.11n HT40 Mode / Chain 0 )

Marker 1 [T1] RBW 1 MHz RF Att 10 dB
%Ref Lvl 6.74 dBm VB 3 MHz
11.7 dBm 5.156412B83 GHz SWT  B00 ms Unit dBm
17— — ‘
IR R YT TTT] B 77 5T

5.15641p83 GHz

1MAX 1MA

-20

D1 -27 dBm

-30

>

nay b

AR

-40

E

-B0

-B68.
Start 30 MHz 3.8397 GHz/ Stop 40 GHz
Jate: 09.JUN.2014 11:20:38
CH High ( IEEE 802.11n HT40 Mode / Chain 0)
Marker 1 [T1] RBW 1 MHz  RF Att 10 dB
%Ref Lvl 7.05 dBm VBIW 3 MHz
11.7 dBm 5.23651303 GHz SWT  BO0 ms Unit dBm
11.7
+—F— 7 -
[ 5.23651B03 GHz -
0
-10
1MAX 1MaA
-20
L 01 27 dbm
-30
—40 Il ‘\VM\’I‘MM VHV'\JAV{VUI\
-50 rA/‘
\/"“MW‘”“‘““MWN*MMW«I
ol
-B68.
Start 30 MHz 3.997 GHz, Stop 40 GHz
Jate: 09.JUN.2014 11:22:02
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Test Mode: IEEE 802.11n HT 40 MHz mode / 5725 ~ 5850MHz
CH Low ( IEEE 802.11n HT40 Mode / Chain 0 )

Marker 1 [T1] RBW 1 MHz RF Att 10 dB
%Ref Lvl 7.62 dBm VB 3 MHz
11.7 dBm 5.71711423 GHz SWT  B00 ms Unit dBm
17— — ‘
H B oyt YT TTT] 52 5T

5.717114423 GHz

1MAX 1MA

-20

D1 -27 df

-30

40 l~JmN\A Aku )

h %WMWWW
-B0 M

-68.

Start 30 MHz 3.8397 GHz/ Stop 40 GHz
Jate: 09.JUN.2014 11:23:26
CH High ( IEEE 802.11n HT40 Mode / Chain 0)
Marker 1 [T1] RBW 1 MHz  RF Att 10 dB
Ref Lvl 6.90 dBm VBW 3 MHz
11.7 dBm 5.71711423 GHz SWT 600 ms Unit dBm
11.7
IR FieE A YT [TTT] B[.90 dBm
1 5.71711423 BHz -
0
-10
1MAX 1MA
-20
L 01 27 a5
-30
40 oM A L b
YL R
-50 '/A)\
WWMWW”“”‘I
ol
-B68.
Start 30 MHz 3.997 GHz, Stop 40 GHz
Jate: 09.JUN.2014 11:24:27
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Test Mode: IEEE 802.11ac VHT 80 MHz mode / 5150 ~ 5250MHz
CH Middle ( IEEE 802.11ac VHT80 Mode / Chain 0)

Marker 1 [T1] RBW 1 MHz RF Att 10 dB
%Ref Lvl 1.68 dBm VBW 3 MHz
11.7 dBm 5.15641283 GHz SHT 600 ms Unit dBm
11.7 — — -
7B =gt YT TTT] T 58 dtﬁm-

5.15641p83 GHz
1

Y

1MAX 1MA

-20

D1 -27 dpm

-30
_40 W 1Y ST h
w WUVW
-50 [M
-60 AL
-B8.
Start 30 MHz 3.8397 GHz/ Stop 40 GHz
Date: 08.JUN.2014 10:53:43

Test Mode: IEEE 802.11ac VHT 80 MHz mode / 5725 ~ 5850MHz
CH Middle ( IEEE 802.11ac VHT80 Mode / Chain 0 )
]

Marker 1 [T1 RBW 1 MHz RF Att 10 dB
Ref Lvl 3.88 dBm VBW 3 MHz
11.7 dBm 5.71711423 GHz SWT 600 ms Unit dBm
11.7 -
.7 o oOTrT1T9o T '1 L‘ll .BB dBm-
1 5.71711423 GHz
A 4
0
-10
1MAX 1MA
-20
D1 -27 dgm
-30
» ML LY

- // WWMWWMWW*A'\I

S Widaa

-B8.

Start 30 MHz 3.8897 GHz~ Stop 40 GHz

Jate: 09.JUN.2014 10:55:32
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7.7 RADIATED EMISSION

LIMITS

(1) According to § 15.205 (a) Except as shown in paragraph (d) of this section, only

spurious emissions are permitted in any of the frequency bands listed below:

MHz MHz MHz GHz
0.090 - 0.110 16.42 - 16.423 399.9-410 45-5.15
'0.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35-5.46
2.1735 - 2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5 - 25.67 1300 - 1427 8.025-8.5
417725 -417775 37.5-38.25 1435 - 1626.5 9.0-9.2
4.20725 - 4.20775 73-74.6 1645.5 - 1646.5 9.3-95
6.215-6.218 74.8 -75.2 1660 -1710 10.6 -12.7
6.26775 - 6.26825 108 -121.94 1718.8 - 1722.2 13.25-13.4
6.31175-6.31225 123 - 138 2200 - 2300 14.47 — 14.5
8.291 - 8.294 149.9 - 150.05 2310 - 2390 15.35-16.2
8.362 - 8.366 Pl 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2655 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29 - 12.293 167.72-173.2 3332 - 3339 31.2-31.8
12.51975 - 12.52025 240 - 285 3345.8 - 3338 36.43 - 36.5
12.57675 - 12.57725 322 -335.4 3600 - 4400 )
13.36 - 13.41
Remark:

1. * Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz.
2. % Above 38.6

(2) According to § 15.205 (b) Except as provided in paragraphs (d) and (e), the field
strength of emissions appearing within these frequency bands shall not exceed the
limits shown is Section 15.209. At frequencies equal to or less than 1000 MHz,
compliance with the 15.209 shall be demonstrated using
measurement instrumentation employing a CISPR quasi-peak detector. Above 1000

limits in Section
MHz, compliance with the emission limits in Section 15.209 shall be demonstrated
based on the average value of the measured emissions. The provisions in Section
15.35 apply to these measurements.
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(3) According to § 15.209 (a) Except as provided elsewhere in this Subpart, the emissions
from an intentional radiator shall not exceed the field strength levels specified in the

following table :

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(KHz) 300
0.490 - 1.705 24000/F(KHz) 30
1.705 - 30.0 30 30
30 - 88 100 ** 3
88 - 216 150 ** 3
216 - 960 200 ** 3
Above 960 500 3

Remark: **Except as provided in paragraph (g), fundamental emissions from intentional radiators
operating under this Section shall not be located in the frequency bands 54-72 MHz, 76-88
MHz, 174-216 MHz or 470-806 MHz. However, operation within these frequency bands is
permitted under other sections of this Part, e.g., Sections 15.231 and 15.241.

(4) According to § 15.209 (b) In the emission table above, the tighter limit applies at the
band edges.
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TEST EQUIPMENT

The following test equipments are utilized in making the measurements contained in this

report.
Open Area Test Site # 6
Name of Equipment| Manufacturer Model |Serial Number Calilt))lrja;tion
TYPEC"LSI?EAX'A'— SUHNER CHA9513 6 DEC. 18, 2014
BI-LOG Antenna Sunol JB1 A070506-2 SEP. 09, 2014
LOOP ANTENNA EMCO 6502 8905-2356 JUN. 10, 2015
Pre-Amplifier HP 8447F 2944A03817 FEB. 13, 2015
Pre-Amplifier EMCI EMC 012645 980097 FEB. 16, 2015
EMI Receiver R&S ESVS10 833206/012 JUN. 26, 2014
Horn Antenna Com-Power AH-118 071032 DEC. 05, 2014
31;‘25:::'&55” ETS-LINDGREN 3116 00078900 FEB. 23, 2015
Turn Table Yo Chen 001 | - N.C.R.
Antenna Tower AR TP1000A 309874 N.C.R.
Controller CT SC101 | - N.C.R.
RF Swicth SINSTRUMENTTELH) £Rs 1808 | EC1204141 N.C.R
Power Meter Anritsu ML2487A 6K00003888 JUN. 24, 2014
Power Sensor Anritsu MA2491A 33265 JUN. 24, 2014
Temp./Humidity Chamber K.SON THS-M1 242 AUG. 08, 2014
DC Power Source LOKO DSP-5050 L1507009282 N.C.R
Spectrum Analyzer R&S FSU 200789 JUL. 01, 2014
Spectrum Analyzer R&S FSEM 830270/015 NCR
Spectrum Analyzer R&S FSEK 30 100264 JAN. 26, 2015
Signal Analyzer ROHDE&SCHWARZ FSV 40 101073 APR. 25.2015

Remark: 1. Each piece of equipment is scheduled for calibration once a year.
2. N.C.R = No Calibration Request.
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TEST SETUP

The diagram below shows the test setup that is utilized to make the measurements for
emission from below 1GHz.

9kHz ~ 30MHz
en e > CT § § SR S N— Loop
Antenna
EUT
_\ Spectrum
-1 Analyzer
| B W \
; v |
Turntable 0\8, 1Yn
.8m
 ——
4 58
H i | ] | |

Reference ground plane J/

30MHz ~ 1GHz

Antenna

/ Tower
- 3m { ................ { B|-|og

EUT A\ p Antenna

\ 1~4m /
EMI Test
A 5 e . Receiver
{ ) i ™
Tumtable | Y PV | ‘
08m { 1m Coaxial Cable
i [ I I"Pre-amp _\QES

\fﬁf

Reference ground plane
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The diagram below shows the test setup that is utilized to make the measurements for

emission above 1GHz.

—

Antenna
v Tower
3m ’ _——— Hom
EUT v d Antenna
1~4m /
Spectrum
A — Analyzer
[ ' v | ——
v A Coaxial Cable
Turntable 0.8m KT \ v
A A ~Pre-amp -\_ggg
[ | |
Reference ground plane —/
TEST PROCEDURE

1. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a
10 meter open area test site. The table was rotated 360 degrees to determine the
position of the highest radiation.

2. While measuring the radiated emission below 1GHz, the EUT was set 3 meters away
from the interference-receiving antenna, which was mounted on the top of a
variable-height antenna tower. While measuring the radiated emission above 1GHz,
the EUT was set 3 meters away from the interference-receiving antenna.

3. The antenna is a broadband antenna, and its height is varied from one meter to four
meters above the ground to determine the maximum value of the field strength. Both
horizontal and vertical polarization of the antenna are set to make the measurement.

4. For each suspected emission, the EUT was arranged to its worst case and then the
antenna was tuned to heights from 1 meter to 4 meters and the table was turned from
0 degrees to 360 degrees to find the maximum reading.

5. The test-receiver system was set to Peak Detect Function and Specified Bandwidth
with Maximum Hold Mode.

6. If the emission level of the EUT in peak mode was 10 dB lower than the limit specified,
then testing could be stopped and the peak values of the EUT would be reported.
Otherwise the emissions that did not have 10 dB margin would be re-tested one by

one using peak, quasi-peak or average method as specified and then reported in a
data sheet.

Remark

1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120 KHz for
Peak detection (PK) and Quasi-peak detection (QP) at frequency below 1GHz.

2. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 1 MHz for
Peak detection and frequency above 1GHz.

3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video bandwidth is
10 Hz for Average detection (AV) at frequency above 1GHz.
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TEST RESULTS

Below 1 GHz (9kHz ~ 30MHz)
No emission found between lowest internal used/generated frequency to 30MHz.

Below 1 GHz (30MHz ~ 1GHz)

Model No. 4GM3W-01 Test Mode 3G mode
Environmental Resolution
o 28 ,38% RH . 120 kHz
Conditions ° Bandwidth 0
Antenna Pole Vertical Antenna Distance 10m
Detector . .
Function: Quasi-peak. Tested By Taiyu Cyu
Test Site OATS 5
(The chart below shows the highest readings taken from the final data.)
Data: 10
80 Level (dBulV//m) Date: 2014-05-29
40
[
. B 7 g
1 2 3 5
%30 224, 418. 612. 806. 1000
Trace: (Discrete) Frequency (MHz)
Freq. | Reading | Antenmna | Cable | Measure | Limit | Ower |Detector|
| Level | Factor | Losz | Lewvel | | Limit | |
MHz | dBuVY | dE/m | dB | dBu¥/m | dBu¥/m | dBuY/m | |
55.09 | 13.17 | 7.94 | 2.07 | 23.17 | 30.00 | -6.83% | QP I
125.00 |  6.40 | 13.94 | 3.20 | 23.54 | 30.00 | -6.46 | QP I
250.00 | §.12 | 11.91 | 4.65 | 24.67 | 37.00 |-12.33 | QP I
375.00 | 10.28 | 14.98 | 5.74 | 31.00 | 37.00 | -6.00 | QP I
500.00 |  1.16 | 17.79% | 6.75 | 25.70 | 37.00 |-11.30 | QP I
625.00 | 6.70 | 19.06 | 7.56 | 33.32 | 37.00 | -3.68 | QP I
750,00 |  2.08 | 20.68 | .06 | 30.83 | 37.00 | -6.17 | QP I
§75.00 | 2.10 | 22.32 | 9.09 | 33.51 | 37.00 | -3.49 | QP I
1000.00 | 0.09 | 23.40 | 9.58 | 33.07 | 37.00 | -3.93 | OP I

Note: 1. QP= Quasi-peak Reading.
2. The other emission levels were very low against the limit
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Model No. 4GM3W-01 Test Mode 3G mode
Environmental o Resolution

Conditions 28 ,38% RH Bandwidth 120 kHz
Antenna Pole Horizontal Antenna Distance 10m
Detector Function |Quasi-peak. Tested By Taiyu Cyu
Test Site OATS 5

(The chart below shows the highest readings taken from the final data.)

Data: 9
80 Level {(dBuvim)

Date: 2014-05-29

40 N
! £
3 3 B
4
1
2
0
30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)

Fregq. | BReading | Antenna | Cable | Measure | Limit | Ower |Detector |

| Lewvel | Factor | Loss | Level | ] Limit | |
MHz | dBuVY | dE/m | dB | dBu¥/m | dBu¥/m | dBuY/m | |
125.00 | 4.13 | 13.94 | 3.20 | 21.2% | 30000 | -8.72 | 0P |
250.00 | 1.51 | 11.91 | 4.65 | 18.07 | 37.00 |-18.93 | OF |
3715.00 | 7.96 | 14.98 | 5.74 | 28.69 | 37.00 | -8.31 | 0P |
500.00 | 0.61 | 11.79 | .75 | 25.15 | 37.00 |-11.8&5 | 0P |
625.00 | 3.84 | 19.06 | 7.56 | 30.46 | 37.00 | -6.54 | 0P |
150.00 | 0.07 | 20.68 | .06 | 28.82 | 37.00 | -8.18 | 0P |
§15.00 | 2.49 | 22.32 | .09 | 33.90 | 37.00 | -3.10 | 0QF |
1000.00 | 0.10 | 23.40 | 2.58 | 33.08 | 37.00 | -3.92 | 0P |

Note: 1. QP= Quasi-peak Reading.
2. The other emission levels were very low against the limit

Page 93/ 149
This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



ertification Services Inc.

FCCID XIA-4GM3W

Report No. T140528N02-RP1-1

@ Compliance G

Model No. 4GM3W-01 Test Mode Storage mode
Environmental o Resolution

Conditions 28, 38% RH Bandwidth 120 kHz
Antenna Pole Vertical Antenna Distance 10m
Detector . .

Function: Quasi-peak. Tested By Taiyu Cyu
Test Site OATS 5

(The chart below shows the highest readings taken from the final data.)

Dat

Date: 2014-05-29

a: 11
Level (dBuWim)
80

40
4] 5] T
4 L
3 2 |
1 2
0
30 224, 418. 612, B06. 1000
. Frequency (MHz
Trace: (Discrete) quency ( )
Freq. | Beading | Antenna | Cable | Measure | Limit | Ower |Detector|
| Level | Factor | Loss | Lewel | | Limit | |
MH= | dBu¥Y | dB/m | dB | dBu¥/m | dBuV/m | dBuY/m | |
54.94 | 11.65 | 17.94 | 2.07 | 21.66 | 30,00 | -§.34 | QP |
125.00 | 5.84 | 13.94 | 3.20 | 22.98 | 30,00 | -7.02 | OF |
250.00 | .14 | 11.91 | 4.65 | 21.69 | 37.00 |-12.31 | QP |
3715.00 | 10.59 | 14.98% | 5.7 | 31.32 | 37.00 | -5.68 | QP |
500.00 | 2.94 | 17.79 | 6.5 | 27.48 | 37.00 | -9.52 | QP |
625.00 | 6.77T | 19.06 | 7.56 | 33.39 | 37.00 | -3.61 | QP |
T30.00 | 0.23 | 20.68 | .06 | 2&.97 | 37.00 | -8.03 | 0P |
875.00 | 2.17 | 22.32 | 2.09 | 33.58 | 37.00 | -3.42 | QP |
1000.00 | 0.22 | 23.40 | 9.5 | 33.20 | 37.00 | -3.80 | OF |
Note: 1. QP= Quasi-peak Reading.

2. The other emission levels were very low against the limit
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Model No. 4GM3W-01 Test Mode Storage mode
Environmental Resolution
o 28 ,38% RH . 120 kHz
Conditions ° Bandwidth 0
Antenna Pole Horizontal Antenna Distance 10m
Detector Function |Quasi-peak. Tested By Taiyu Cyu
Test Site OATS 5
(The chart below shows the highest readings taken from the final data.)
Data: 12
80 Level (dBu\V//im) Date: 2014-05-29
40
q [ 3
2! B
4
1
2
0 30 224. 418. 612. 806. 1000
Trace: (Discrete) Frequency (MHz)
Fregq. | BReading | Antenna | Cable | Measure | Limit | Ower |Detector]
| Level | Factor | Loss | Level | ] Limit | |
MHz | dBuVY | dE/m | dB | dBu¥/m | dBu¥/m | dBuY/m | |
125.00 |  4.27 | 13.94 | 3.20 | 21.41 | 30.00 | -8.59 | QP I
250.00 | 2.31 | 11.91 | 4.65 | 18.87 | 37.00 |-18.13 | QP I
375.00 |  8.36 | 14.98 | 5.74 | 29.08 | 37.00 | -7.92 | QP I
500.00 | 0.5 | 17.79% | 6.75 | 25.10 | 37.00 |-11.90 | QP I
625.00 | 5.78 | 19.06 | 7.56 | 32.40 | 37.00 | -4.60 | QP I
750.00 | 0.81 | 20.68 | .06 | 29.55 | 37.00 | -7.45 | QP I
§75.00 | 2.06 | 22.32 | 9.09 | 33.47 | 37.00 | -3.53 | QP I
1000.00 | 0.30 | 23.40 | 9.58 | 33.28 | 37.00 | -3.72 | OP I

Note: 1. QP= Quasi-peak Reading.
2. The other emission levels were very low against the limit
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Above 1 GHz
Model 4GM3W-01 Test By Ted Huang
TEMP & 262 ,63% Test Date 2014/06/06
Humidity
Lower Sub-Band
Test Mode IEEE 802.11a TX / CH Low
Measurement Distance at 3m Horizontal polarity
Freq. |Reading AF ?_225 Pre-amp |Filter| Level Limit Margin | Mark
(MHz) | (dBupV) | (dB/m) | (dB) (dB) (dB) |(dBuV/m)|(dBuV/m)| (dB) | (P/Q/A)
* 1130.89 59.70 25.32 1.70 48.99 0.30 38.03 74.00 -35.97 P
* 1130.89 | 48.78 25.32 1.70 48.99 0.30 2711 54.00 -26.89 A
10360.41| 56.97 39.40 4.87 45.51 0.50 56.22 74.00 -17.78 P
10360.41| 46.87 39.40 4.87 45.51 0.50 46.12 54.00 -7.88 A
Measurement Distance at 3m Vertical polarity
Freq. |Reading AF Cli_il;lse Pre-amp |Filter| Level Limit Margin | Mark
(MHz) | (dBuV) | (dB/m) | (dB) (dB) (dB) [(dBpV/m)|(dBpV/im)| (dB) | (P/Q/A)
* 1130.82 57.90 25.32 1.70 48.99 0.30 36.23 74.00 -37.77 P
* 1130.82 | 47.58 25.32 1.70 48.99 0.30 25.91 54.00 -28.09 A
10360.13| 57.18 39.40 4.87 45.51 0.50 56.43 74.00 -17.57 P
10360.13| 48.10 39.40 4.87 45.51 0.50 47.35 54.00 -6.65 A
REMARK:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz

3. The result basic equation calculation is as follow:

Level = Reading + AF + Cable — Preamp + Filter , Margin = Level-Limit

. The other emission levels were 20dB below the limit

4
5. The test limit distance is 3M limit.
6

. *means: the frequency is under

15.205 restricted bands.
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Model 4GM3W-01 Test By Ted Huang
LSl 262 ,63% Test Date 2014/06/06
Humidity

Lower Sub-Band
TestMode | \z£p 802 114 TX / CH Middle
Measurement Distance at 3m Horizontal polarity
Freq. |Reading AF ?_22': Pre-amp |Filter| Level Limit Margin | Mark
(MHz) | (dBpV) | (dB/m) | (dB) (dB) (dB) |(dBuV/m)|(dBuV/im)| (dB) | (P/Q/A)
* 1131.54 60.47 25.33 1.70 48.99 0.30 38.81 74.00 -35.19 P
1 1131.54 48.96 25.33 1.70 48.99 0.30 27.30 54.00 -26.70 A
10400.91 | 53.92 39.40 4.87 45.48 0.50 53.21 74.00 -20.79 P
10400.91| 45.30 39.40 4.87 45.48 0.50 44.59 54.00 -9.41 A
Measurement Distance at 3m Vertical polarity
Freq. |Reading AF cl;_?)zlse Pre-amp |Filter| Level Limit Margin | Mark
(MHz) | (dBpV) | (dB/m) | (dB) (dB) (dB) |(dBpV/m)|(dBuV/m)| (dB) | (P/Q/A)
* 1130.76 57.72 25.32 1.70 48.99 0.30 36.05 74.00 -37.95 P
* 1130.76 47.34 25.32 1.70 48.99 0.30 25.67 54.00 -28.33 A
10400.39| 57.64 39.40 4.87 45.48 0.50 56.93 74.00 -17.07 P
10400.39| 47.58 39.40 4.87 45.48 0.50 46.87 54.00 -7.13 A
REMARK:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter , Margin = Level-Limit
4. The other emission levels were 20dB below the limit
5. The test limit distance is 3M limit.
6. *means: the frequency is under 15.205 restricted bands.
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Model 4GM3W-01 Test By Ted Huang
LSl 262 ,63% Test Date 2014/06/06
Humidity

Lower Sub-Band
TestMode | |-erk 802 112 TX / CH High
Measurement Distance at 3m Horizontal polarity
Freq. |Reading AF ?_22': Pre-amp |Filter| Level Limit Margin | Mark
(MHz) | (dBpV) | (dB/m) | (dB) (dB) (dB) |(dBuV/m)|(dBuV/im)| (dB) | (P/Q/A)
* 1130.73 59.52 25.32 1.70 48.99 0.30 37.85 74.00 -36.15 P
* 1130.73 48.47 25.32 1.70 48.99 0.30 26.80 54.00 -27.20 A
10480.27 | 54.63 39.40 4.88 45.40 0.50 54.01 74.00 -19.99 P
10480.27 | 45.90 39.40 4.88 45.40 0.50 45.28 54.00 -8.72 A
Measurement Distance at 3m Vertical polarity
Freq. |Reading AF cl;_?)zlse Pre-amp |Filter| Level Limit Margin | Mark
(MHz) | (dBpV) | (dB/m) | (dB) (dB) (dB) |(dBpV/m)|(dBuV/m)| (dB) | (P/Q/A)
* 1130.68 58.17 25.32 1.70 48.99 0.30 36.50 74.00 -37.50 P
* 1130.68 47.83 25.32 1.70 48.99 0.30 26.16 54.00 -27.84 A
10480.29 | 53.30 39.40 4.88 45.40 0.50 52.68 74.00 -21.32 P
10480.29 | 44.42 39.40 4.88 45.40 0.50 43.80 54.00 -10.20 A
REMARK:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter , Margin = Level-Limit
4. The other emission levels were 20dB below the limit
5. The test limit distance is 3M limit.
6. * means: the frequency is under 15.205 restricted bands.
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Model 4GM3W-01 Test By Ted Huang
bt 26.2 ,63% Test Date 2014/06/06
Humidity

Higher Sub-Band
TestMode | \cpc 802 112 TX / CH Low
Measurement Distance at 3m Horizontal polarity
Freq. |Reading AF ?.22‘: Pre-amp |Filter| Level Limit Margin | Mark
(MHz) | (dBupV) | (dB/m) | (dB) (dB) (dB) |(dBuV/m)|(dBuV/m)| (dB) | (P/Q/A)
*I 1130.89 60.27 25.32 1.70 48.99 0.30 38.60 74.00 -35.40 P
*I 1130.89 48.98 25.32 1.70 48.99 0.30 27.31 54.00 -26.69 A
*111490.91| 55.35 40.88 4.96 46.16 0.60 55.63 74.00 -18.37 P
*111490.91| 46.04 40.88 4.96 46.16 0.60 46.32 54.00 -7.68 A
Measurement Distance at 3m Vertical polarity
Freq. |Reading AF ?_?)I:Ise Pre-amp |Filter| Level Limit Margin | Mark
(MHz) | (dBuV) | (dB/m) | (dB) (dB) (dB) {(dBpV/m)|(dBuV/im)| (dB) | (P/Q/A)
1 1131.25 59.72 25.33 1.70 48.99 0.30 38.05 74.00 -35.95 P
1 1131.25 48.62 25.33 1.70 48.99 0.30 26.95 54.00 -27.05 A
*111492.72| 54.65 40.88 4.96 46.16 0.60 54.93 74.00 -19.07 P
*111492.72| 44.96 40.88 4.96 46.16 0.60 45.24 54.00 -8.76 A
REMARK:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss

2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz

3. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter , Margin = Level-Limit

4. The other emission levels were 20dB below the limit

5. The test limit distance is 3M limit.

6. * means: the frequency is under 15.205 restricted bands.
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Model 4GM3W-01 Test By Ted Huang
LSl 262 ,63% Test Date 2014/06/06
Humidity

Higher Sub-Band
TestMode | \c£p 802 114 TX / CH Middle
Measurement Distance at 3m Horizontal polarity
Freq. |Reading AF ?_22': Pre-amp |Filter| Level Limit Margin | Mark
(MHz) | (dBpV) | (dB/m) | (dB) (dB) (dB) |(dBuV/m)|(dBuV/im)| (dB) | (P/Q/A)
1 1131.22 59.68 25.32 1.70 48.99 0.30 38.01 74.00 -35.99 P
1 1131.22 47.92 25.32 1.70 48.99 0.30 26.25 54.00 -27.75 A
*111570.53 | 54.65 40.91 4.97 46.33 0.60 54.81 74.00 -19.19 P
*111570.53 | 45.99 40.91 4.97 46.33 0.60 46.15 54.00 -7.85 A
Measurement Distance at 3m Vertical polarity
Freq. |Reading AF cl;_?)zlse Pre-amp |Filter| Level Limit Margin | Mark
(MHz) | (dBpV) | (dB/m) | (dB) (dB) (dB) |(dBpV/m)|(dBuV/m)| (dB) | (P/Q/A)
* 1130.22 58.72 25.32 1.70 48.99 0.30 37.05 74.00 -36.95 P
* 1130.22 48.06 25.32 1.70 48.99 0.30 26.39 54.00 -27.61 A
*1 11568.84 | 56.90 40.91 4.97 46.32 0.60 57.06 74.00 -16.94 P
*111568.84 | 47.41 40.91 4.97 46.32 0.60 47.57 54.00 -6.43 A
REMARK:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter , Margin = Level-Limit
4. The other emission levels were 20dB below the limit
5. The test limit distance is 3M limit.
6. *means: the frequency is under 15.205 restricted bands.
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Model 4GM3W-01 Test By Ted Huang
LSl 262 ,63% Test Date 2014/06/06
Humidity

Higher Sub-Band
TestMode | |-erk 802 112 TX / CH High
Measurement Distance at 3m Horizontal polarity
Freq. |Reading AF ?_22': Pre-amp |Filter| Level Limit Margin | Mark
(MHz) | (dBpV) | (dB/m) | (dB) (dB) (dB) |(dBuV/m)|(dBuV/im)| (dB) | (P/Q/A)
1 1131.24 58.72 25.32 1.70 48.99 0.30 37.05 74.00 -36.95 P
1 1131.24 48.15 25.32 1.70 48.99 0.30 26.48 54.00 -27.52 A
*111650.22| 55.94 40.93 4.98 46.51 0.60 55.95 74.00 -18.05 P
*111650.22 | 44.90 40.93 4.98 46.51 0.60 44 .91 54.00 -9.09 A
Measurement Distance at 3m Vertical polarity
Freq. |Reading AF cl;_?)zlse Pre-amp |Filter| Level Limit Margin | Mark
(MHz) | (dBpV) | (dB/m) | (dB) (dB) (dB) |(dBpV/m)|(dBuV/m)| (dB) | (P/Q/A)
* 1130.82 58.82 25.32 1.70 48.99 0.30 37.15 74.00 -36.85 P
* 1130.82 48.23 25.32 1.70 48.99 0.30 26.56 54.00 -27.44 A
*111651.53 | 57.99 40.93 4.98 46.51 0.60 58.00 74.00 -16.00 P
*111651.53| 47.80 40.93 4.98 46.51 0.60 47.81 54.00 -6.19 A
REMARK:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter , Margin = Level-Limit
4. The other emission levels were 20dB below the limit
5. The test limit distance is 3M limit.
6. * means: the frequency is under 15.205 restricted bands.
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Model 4GM3W-01 Test By Ted Huang
TEMP & 262 ,63% Test Date 2014/06/06
Humidity

Lower Sub-Band
Test Mode IEEE 802.11n HT20 TX/
CH Low
Measurement Distance at 3m Horizontal polarity
Freq. |Reading AF ?_22': Pre-amp |Filter| Level Limit Margin | Mark
(MHz) | (dBupV) | (dB/m) | (dB) (dB) (dB) |(dBuV/m)|(dBuV/m)| (dB) | (P/Q/A)
*1 1130.89 60.27 25.32 1.70 48.99 0.30 38.60 74.00 -35.40 P
*1 1130.89 48.98 25.32 1.70 48.99 0.30 27.31 54.00 -26.69 A
10360.03| 56.38 39.40 4.87 45.51 0.50 55.63 74.00 -18.37 P
10360.03| 46.44 39.40 4.87 45.51 0.50 45.69 54.00 -8.31 A
Measurement Distance at 3m Vertical polarity
Freq. |Reading AF ?_?)I:Ise Pre-amp |Filter| Level Limit Margin | Mark
(MHz) | (dBuV) | (dB/m) | (dB) (dB) (dB) [(dBpV/m)|(dBuV/im)| (dB) | (P/Q/A)
1 1131.15 58.14 25.32 1.70 48.99 0.30 36.47 74.00 -37.53 P
1 1131.15 47.78 25.32 1.70 48.99 0.30 26.11 54.00 -27.89 A
10360.34| 57.72 39.40 4.87 45.51 0.50 56.97 74.00 -17.03 P
10360.34 | 46.96 39.40 4.87 45.51 0.50 46.21 54.00 -7.79 A
REMARK:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss

2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz

3. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter , Margin = Level-Limit

4. The other emission levels were 20dB below the limit

5. The test limit distance is 3M limit.

6. * means: the frequency is under 15.205 restricted bands.
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@ Compliance G

ertification Services Inc.

FCCID XIA-4GM3W

Report No. T140528N02-RP1-1

Model 4GM3W-01 Test By Ted Huang
TEMP & 262 ,63% Test Date 2014/06/06
Humidity

Lower Sub-Band
Test Mode IEEE 802.11n HT20 TX/
CH Middle
Measurement Distance at 3m Horizontal polarity
Freq. |Reading AF ?_22': Pre-amp |Filter| Level Limit Margin | Mark
(MHz) | (dBupV) | (dB/m) | (dB) (dB) (dB) |(dBuV/m)|(dBuV/m)| (dB) | (P/Q/A)
1 1131.26 60.53 25.33 1.70 48.99 0.30 38.86 74.00 -35.14 P
1 1131.26 48.84 25.33 1.70 48.99 0.30 2717 54.00 -26.83 A
10400.41| 56.43 39.40 4.87 45.48 0.50 55.72 74.00 -18.28 P
10400.41| 45.13 39.40 4.87 45.48 0.50 44.42 54.00 -9.58 A
Measurement Distance at 3m Vertical polarity
Freq. |Reading AF ?_?)I:Ise Pre-amp |Filter| Level Limit Margin | Mark
(MHz) | (dBuV) | (dB/m) | (dB) (dB) (dB) [(dBpV/m)|(dBuV/im)| (dB) | (P/Q/A)
1 1131.23 57.83 25.32 1.70 48.99 0.30 36.16 74.00 -37.84 P
1 1131.23 47.57 25.32 1.70 48.99 0.30 25.90 54.00 -28.10 A
10400.22| 59.11 39.40 4.87 45.48 0.50 58.40 74.00 -15.60 P
10400.22| 48.08 39.40 4.87 45.48 0.50 47.37 54.00 -6.63 A

REMARK:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss

2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz

3. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter , Margin = Level-Limit

4. The other emission levels were 20dB below the limit

5. The test limit distance is 3M limit.

6. * means: the frequency is under 15.205 restricted bands.
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@ Compliance G

ertification Services Inc.

FCCID XIA-4GM3W

Report No. T140528N02-RP1-1

Model 4GM3W-01 Test By Ted Huang
TEMP & 262 ,63% Test Date 2014/06/06
Humidity

Lower Sub-Band
Test Mode IEEE 802.11n HT20 TX/
CH High
Measurement Distance at 3m Horizontal polarity
Freq. |Reading AF ?_22': Pre-amp |Filter| Level Limit Margin | Mark
(MHz) | (dBupV) | (dB/m) | (dB) (dB) (dB) |(dBuV/m)|(dBuV/m)| (dB) | (P/Q/A)
*I 1130.95 59.76 25.32 1.70 48.99 0.30 38.09 74.00 -35.91 P
*I 1130.95 48.68 25.32 1.70 48.99 0.30 27.01 54.00 -26.99 A
10479.22| 55.85 39.40 4.88 45.40 0.50 55.23 74.00 -18.77 P
10479.22| 45.01 39.40 4.88 45.40 0.50 44.39 54.00 -9.61 A
Measurement Distance at 3m Vertical polarity
Freq. |Reading AF ?_?)I:Ise Pre-amp |Filter| Level Limit Margin | Mark
(MHz) | (dBuV) | (dB/m) | (dB) (dB) (dB) [(dBpV/m)|(dBuV/im)| (dB) | (P/Q/A)
*I 1130.76 58.37 25.32 1.70 48.99 0.30 36.70 74.00 -37.30 P
*I 1130.76 48.06 25.32 1.70 48.99 0.30 26.39 54.00 -27.61 A
10479.59| 58.97 39.40 4.88 45.40 0.50 58.35 74.00 -15.65 P
10479.59| 47.01 39.40 4.88 45.40 0.50 46.39 54.00 -7.61 A

REMARK:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss

2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz

3. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter , Margin = Level-Limit

4. The other emission levels were 20dB below the limit

5. The test limit distance is 3M limit.

6. * means: the frequency is under 15.205 restricted bands.
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@ Compliance G

ertification Services Inc.

FCCID XIA-4GM3W

Report No. T140528N02-RP1-1

Model 4GM3W-01 Test By Ted Huang
TEMP & 262 ,63% Test Date 2014/06/06
Humidity

Higher Sub-Band
Test Mode IEEE 802.11n HT20 TX/
CH Low
Measurement Distance at 3m Horizontal polarity
Freq. |Reading AF ?_22': Pre-amp |Filter| Level Limit Margin | Mark
(MHz) | (dBupV) | (dB/m) | (dB) (dB) (dB) |(dBuV/m)|(dBuV/m)| (dB) | (P/Q/A)
*I 1130.76 59.83 25.32 1.70 48.99 0.30 38.16 74.00 -35.84 P
*I 1130.76 48.62 25.32 1.70 48.99 0.30 26.95 54.00 -27.05 A
*111487.21| 54.95 40.87 4.96 46.16 0.60 55.22 74.00 -18.78 P
*111487.21| 45.24 40.87 4.96 46.16 0.60 45.51 54.00 -8.49 A
Measurement Distance at 3m Vertical polarity
Freq. |Reading AF ?_?)I:Ise Pre-amp |Filter| Level Limit Margin | Mark
(MHz) | (dBuV) | (dB/m) | (dB) (dB) (dB) [(dBpV/m)|(dBuV/im)| (dB) | (P/Q/A)
1 1131.18 59.82 25.32 1.70 48.99 0.30 38.15 74.00 -35.85 P
1 1131.18 48.73 25.32 1.70 48.99 0.30 27.06 54.00 -26.94 A
*111490.22 | 56.49 40.88 4.96 46.16 0.60 56.77 74.00 -17.23 P
*111490.22 | 45.99 40.88 4.96 46.16 0.60 46.27 54.00 -7.73 A
REMARK:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss

2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz

3. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter , Margin = Level-Limit

4. The other emission levels were 20dB below the limit

5. The test limit distance is 3M limit.

6. * means: the frequency is under 15.205 restricted bands.
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@ Compliance G

ertification Services Inc.

FCCID XIA-4GM3W

Report No. T140528N02-RP1-1

Model 4GM3W-01 Test By Ted Huang
TEMP & 262 ,63% Test Date 2014/06/06
Humidity

Higher Sub-Band
Test Mode IEEE 802.11n HT20 TX/
CH Middle
Measurement Distance at 3m Horizontal polarity
Freq. |Reading AF ?_22': Pre-amp |Filter| Level Limit Margin | Mark
(MHz) | (dBupV) | (dB/m) | (dB) (dB) (dB) |(dBuV/m)|(dBuV/m)| (dB) | (P/Q/A)
I 1131.06 59.87 25.32 1.70 48.99 0.30 38.20 74.00 -35.80 P
1 1131.06 48.16 25.32 1.70 48.99 0.30 26.49 54.00 -27.51 A
*111569.72 | 55.75 40.91 4.97 46.33 0.60 55.91 74.00 -18.09 P
*111569.72| 46.30 40.91 4.97 46.33 0.60 46.46 54.00 -7.54 A
Measurement Distance at 3m Vertical polarity
Freq. |Reading AF ?_?)I:Ise Pre-amp |Filter| Level Limit Margin | Mark
(MHz) | (dBuV) | (dB/m) | (dB) (dB) (dB) [(dBpV/m)|(dBuV/im)| (dB) | (P/Q/A)
*I 1130.52 58.83 25.32 1.70 48.99 0.30 37.16 74.00 -36.84 P
*I 1130.52 48.27 25.32 1.70 48.99 0.30 26.60 54.00 -27.40 A
*111570.16| 57.97 40.91 4.97 46.33 0.60 58.13 74.00 -15.87 P
*111570.16| 47.63 40.91 4.97 46.33 0.60 47.79 54.00 -6.21 A
REMARK:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss

2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz

3. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter , Margin = Level-Limit

4. The other emission levels were 20dB below the limit

5. The test limit distance is 3M limit.

6. * means: the frequency is under 15.205 restricted bands.
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@ Compliance G

ertification Services Inc.

FCCID XIA-4GM3W

Report No. T140528N02-RP1-1

Model 4GM3W-01 Test By Ted Huang
TEMP & 262 ,63% Test Date 2014/06/06
Humidity

Higher Sub-Band
Test Mode IEEE 802.11n HT20 TX/
CH High
Measurement Distance at 3m Horizontal polarity
Freq. |Reading AF ?_22': Pre-amp |Filter| Level Limit Margin | Mark
(MHz) | (dBupV) | (dB/m) | (dB) (dB) (dB) |(dBuV/m)|(dBuV/m)| (dB) | (P/Q/A)
1 1131.34 58.93 25.33 1.70 48.99 0.30 37.26 74.00 -36.74 P
1 1131.34 48.37 25.33 1.70 48.99 0.30 26.70 54.00 -27.30 A
*111649.66 | 57.77 40.93 4.98 46.51 0.60 57.78 74.00 -16.22 P
*111649.66 | 46.82 40.93 4.98 46.51 0.60 46.83 54.00 -7.17 A
Measurement Distance at 3m Vertical polarity
Freq. |Reading AF ?_?)I:Ise Pre-amp |Filter| Level Limit Margin | Mark
(MHz) | (dBuV) | (dB/m) | (dB) (dB) (dB) [(dBpV/m)|(dBuV/im)| (dB) | (P/Q/A)
*| 1130.84 59.14 25.32 1.70 48.99 0.30 37.47 74.00 -36.53 P
*| 1130.84 48.62 25.32 1.70 48.99 0.30 26.95 54.00 -27.05 A
*111650.53 | 56.63 40.93 4.98 46.51 0.60 56.64 74.00 -17.36 P
*111650.53 | 47.01 40.93 4.98 46.51 0.60 47.02 54.00 -6.98 A
REMARK:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss

2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz

3. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter , Margin = Level-Limit

4. The other emission levels were 20dB below the limit

5. The test limit distance is 3M limit.

6. * means: the frequency is under 15.205 restricted bands.
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@ Compliance G

ertification Services Inc.

FCCID XIA-4GM3W

Report No. T140528N02-RP1-1

Model 4GM3W-01 Test By Ted Huang
TEMP & 262 ,63% Test Date 2014/06/06
Humidity

Lower Sub-Band
Test Mode IEEE 802.11n HT40 TX/
CH Low
Measurement Distance at 3m Horizontal polarity
Freq. |Reading AF ?_22': Pre-amp |Filter| Level Limit Margin | Mark
(MHz) | (dBupV) | (dB/m) | (dB) (dB) (dB) |(dBuV/m)|(dBuV/m)| (dB) | (P/Q/A)
*I 1130.75 60.06 25.32 1.70 48.99 0.30 38.39 74.00 -35.61 P
*I 1130.75 48.82 25.32 1.70 48.99 0.30 27.15 54.00 -26.85 A
10380.22| 54.06 39.40 4.87 45.49 0.50 53.33 74.00 -20.67 P
10380.22| 45.68 39.40 4.87 45.49 0.50 44 .95 54.00 -9.05 A
Measurement Distance at 3m Vertical polarity
Freq. |Reading AF ?_?)I:Ise Pre-amp |Filter| Level Limit Margin | Mark
(MHz) | (dBuV) | (dB/m) | (dB) (dB) (dB) [(dBpV/m)|(dBuV/im)| (dB) | (P/Q/A)
1 1131.23 58.52 25.32 1.70 48.99 0.30 36.85 74.00 -37.15 P
1 1131.23 47.93 25.32 1.70 48.99 0.30 26.26 54.00 -27.74 A
10380.28 | 53.67 39.40 4.87 45.49 0.50 52.94 74.00 -21.06 P
10380.28 | 44.42 39.40 4.87 45.49 0.50 43.69 54.00 -10.31 A

REMARK:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss

2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz

3. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter , Margin = Level-Limit

4. The other emission levels were 20dB below the limit

5. The test limit distance is 3M limit.

6. * means: the frequency is under 15.205 restricted bands.
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@ Compliance G

ertification Services Inc.

FCCID XIA-4GM3W

Report No. T140528N02-RP1-1

Model 4GM3W-01 Test By Ted Huang
TEMP & 262 ,63% Test Date 2014/06/06
Humidity

Lower Sub-Band
Test Mode IEEE 802.11n HT40 TX/
CH High
Measurement Distance at 3m Horizontal polarity
Freq. |Reading AF ?_izlse Pre-amp |Filter| Level Limit Margin | Mark
(MHz) | (dBuV) | (dB/m) | (dB) (dB) (dB) |(dBuV/m)|(dBuV/m)| (dB) | (P/Q/A)
1 1131.16 57.74 25.32 1.70 48.99 0.30 36.07 74.00 -37.93 P
1 1131.16 47.46 25.32 1.70 48.99 0.30 25.79 54.00 -28.21 A
10460.17 | 53.96 39.40 4.88 45.42 0.50 53.32 74.00 -20.68 P
10460.17 | 44.04 39.40 4.88 45.42 0.50 43.40 54.00 -10.60 A
Measurement Distance at 3m Vertical polarity
Freq. |Reading AF CII-zI:Ise Pre-amp |Filter| Level Limit Margin | Mark
(MHz) | (dBuV) | (dB/m) | (dB) (dB) (dB) [(dBpV/m)|(dBuV/im)| (dB) | (P/Q/A)
1 1131.24 60.24 25.32 1.70 48.99 0.30 38.57 74.00 -35.43 P
1 1131.24 48.83 25.32 1.70 48.99 0.30 27.16 54.00 -26.84 A
10460.20| 52.96 39.40 4.88 45.42 0.50 52.32 74.00 -21.68 P
10460.20 | 43.44 39.40 4.88 45.42 0.50 42.80 54.00 -11.20 A

REMARK:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss

2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz

3. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter , Margin = Level-Limit

4. The other emission levels were 20dB below the limit

5. The test limit distance is 3M limit.

6. * means: the frequency is under 15.205 restricted bands.
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@ Compliance G

ertification Services Inc.

FCCID XIA-4GM3W

Report No. T140528N02-RP1-1

Model 4GM3W-01 Test By Ted Huang
TEMP & 262 ,63% Test Date 2014/06/06
Humidity

Higher Sub-Band
Test Mode IEEE 802.11n HT40 TX/
CH Low
Measurement Distance at 3m Horizontal polarity
Freq. |Reading AF ?_22': Pre-amp |Filter| Level Limit Margin | Mark
(MHz) | (dBupV) | (dB/m) | (dB) (dB) (dB) |(dBuV/m)|(dBuV/m)| (dB) | (P/Q/A)
*| 1130.81 60.27 25.32 1.70 48.99 0.30 38.60 74.00 -35.40 P
*I 1130.81 48.86 25.32 1.70 48.99 0.30 27.19 54.00 -26.81 A
*111510.22| 54.14 40.90 4.96 46.19 0.60 54.41 74.00 -19.59 P
*111510.22| 44.60 40.90 4.96 46.19 0.60 44 .87 54.00 -9.13 A
Measurement Distance at 3m Vertical polarity
Freq. |Reading AF ?_?)I:Ise Pre-amp |Filter| Level Limit Margin | Mark
(MHz) | (dBuV) | (dB/m) | (dB) (dB) (dB) [(dBpV/m)|(dBuV/im)| (dB) | (P/Q/A)
1 1131.24 59.76 25.32 1.70 48.99 0.30 38.09 74.00 -35.91 P
1 1131.24 48.68 25.32 1.70 48.99 0.30 27.01 54.00 -26.99 A
*111509.95| 54.30 40.90 4.96 46.19 0.60 54.57 74.00 -19.43 P
*111509.95| 44.78 40.90 4.96 46.19 0.60 45.05 54.00 -8.95 A
REMARK:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss

2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz

3. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter , Margin = Level-Limit

4. The other emission levels were 20dB below the limit

5. The test limit distance is 3M limit.

6. * means: the frequency is under 15.205 restricted bands.
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@ Compliance Certification Services Inc.

FCCID XIA-4GM3W Report No. T140528N02-RP1-1

Model 4GM3W-01 Test By Ted Huang
TEMP & 262 ,63% Test Date 2014/06/06
Humidity

Higher Sub-Band
Test Mode IEEE 802.11n HT40 TX/
CH High
Measurement Distance at 3m Horizontal polarity
Freq. |Reading AF ?_izlse Pre-amp |Filter| Level Limit Margin | Mark
(MHz) | (dBuV) | (dB/m) | (dB) (dB) (dB) |(dBuV/m)|(dBuV/m)| (dB) | (P/Q/A)
*1 1130.82 59.72 25.32 1.70 48.99 0.30 38.05 74.00 -35.95 P
*1 1130.82 48.31 25.32 1.70 48.99 0.30 26.64 54.00 -27.36 A
*111590.49( 55.50 40.92 4.97 46.37 0.60 55.62 74.00 -18.38 P
*111590.49 | 45.68 40.92 4.97 46.37 0.60 45.80 54.00 -8.20 A
Measurement Distance at 3m Vertical polarity
Freq. |Reading AF CII-zI:Ise Pre-amp |Filter| Level Limit Margin | Mark
(MHz) | (dBuV) | (dB/m) | (dB) (dB) (dB) [(dBpV/m)|(dBuV/im)| (dB) | (P/Q/A)
1 1131.25 59.28 25.33 1.70 48.99 0.30 37.61 74.00 -36.39 P
1 1131.25 48.57 25.33 1.70 48.99 0.30 26.90 54.00 -27.10 A
*111590.16 | 56.49 40.92 4.97 46.37 0.60 56.61 74.00 -17.39 P
*111590.16 | 46.49 40.92 4.97 46.37 0.60 46.61 54.00 -7.39 A
REMARK:

1.
2.
3.

AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss
Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
The result basic equation calculation is as follow:

Level = Reading + AF + Cable — Preamp + Filter , Margin = Level-Limit

4. The other emission levels were 20dB below the limit
5.
6. * means: the frequency is under 15.205 restricted bands.

The test limit distance is 3M limit.
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@ Compliance G

ertification Services Inc.

FCCID XIA-4GM3W

Report No. T140528N02-RP1-1

Model 4GM3W-01 Test By Ted Huang
TEMP & 262 ,63% Test Date 2014/06/06
Humidity

Lower Sub-Band
Test Mode IEEE 802.11ac VHT80 TX/
CH Middle
Measurement Distance at 3m Horizontal polarity
Freq. |Reading AF ?_izlse Pre-amp |Filter| Level Limit Margin | Mark
(MHz) | (dBuV) | (dB/m) | (dB) (dB) (dB) |(dBuV/m)|(dBuV/m)| (dB) | (P/Q/A)
*1 1130.88 59.78 25.32 1.70 48.99 0.30 38.11 74.00 -35.89 P
*1 1130.88 48.76 25.32 1.70 48.99 0.30 27.09 54.00 -26.91 A
10420.07| 53.75 39.40 4.87 45.46 0.50 53.07 74.00 -20.93 P
10420.07| 45.73 39.40 4.87 45.46 0.50 45.05 54.00 -8.95 A
Measurement Distance at 3m Vertical polarity
Freq. |Reading AF CII-zI:Ise Pre-amp |Filter| Level Limit Margin | Mark
(MHz) | (dBuV) | (dB/m) | (dB) (dB) (dB) [(dBpV/m)|(dBuV/im)| (dB) | (P/Q/A)
1 1131.16 58.68 25.32 1.70 48.99 0.30 37.01 74.00 -36.99 P
1 1131.16 48.24 25.32 1.70 48.99 0.30 26.57 54.00 -27.43 A
10420.16| 54.38 39.40 4.87 45.46 0.50 53.70 74.00 -20.30 P
10420.16| 45.19 39.40 4.87 45.46 0.50 44 .51 54.00 -9.49 A

REMARK:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss

2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz

3. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter , Margin = Level-Limit

4. The other emission levels were 20dB below the limit

5. The test limit distance is 3M limit.

6. * means: the frequency is under 15.205 restricted bands.

Page 112 /149

This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.




@ Compliance Certification Services Inc.

FCCID XIA-4GM3W Report No. T140528N02-RP1-1

Model 4GM3W-01 Test By Ted Huang
TEMP & 262 ,63% Test Date 2014/06/06
Humidity

Higher Sub-Band
Test Mode IEEE 802.11ac VHT80 TX/
CH Middle
Measurement Distance at 3m Horizontal polarity
Freq. |Reading AF ?_izlse Pre-amp |Filter| Level Limit Margin | Mark
(MHz) | (dBuV) | (dB/m) | (dB) (dB) (dB) |(dBuV/m)|(dBuV/m)| (dB) | (P/Q/A)
1 1131.34 60.52 25.33 1.70 48.99 0.30 38.85 74.00 -35.15 P
1 1131.34 48.92 25.33 1.70 48.99 0.30 27.25 54.00 -26.75 A
*111550.31| 55.48 40.91 4.97 46.28 0.60 55.68 74.00 -18.32 P
*111550.31| 45.13 40.91 4.97 46.28 0.60 45.33 54.00 -8.67 A
Measurement Distance at 3m Vertical polarity
Freq. |Reading AF CII-zI:Ise Pre-amp |Filter| Level Limit Margin | Mark
(MHz) | (dBuV) | (dB/m) | (dB) (dB) (dB) [(dBpV/m)|(dBuV/im)| (dB) | (P/Q/A)
*I 1130.83 59.84 25.32 1.70 48.99 0.30 38.17 74.00 -35.83 P
*I 1130.83 48.76 25.32 1.70 48.99 0.30 27.09 54.00 -26.91 A
*11550.36 | 55.11 40.91 4.97 46.28 0.60 55.31 74.00 -18.69 P
*111550.36 | 45.57 40.91 4.97 46.28 0.60 45.77 54.00 -8.23 A
REMARK:

1.
2.
3.

AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss
Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
The result basic equation calculation is as follow:

Level = Reading + AF + Cable — Preamp + Filter , Margin = Level-Limit

4. The other emission levels were 20dB below the limit
5.
6. * means: the frequency is under 15.205 restricted bands.

The test limit distance is 3M limit.
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Restricted Band Edges

Higher Sub-Band
Detector Mode : Peak Polarity : Horizontal
CH Low IEEE 802.11a Mode
Marker 1 [T1] RBW 1 MHz  RF Att 20 dB
%Ref Lvl 68.22 dBuv VBUW 1 MHz
117.3 dBuv 5.15000000 GHz SUT 100 ms Unit dBuv
117,
0.3 dp Offse Yi|IT1] 68.pp2| dBuv
5.15000p0D GHz -
110
100
gol1Max ) 1MA
80 /
L D1 74 [dBuv I/
70 o
60 (/
YTV CRTOUT] SPRVNON U WU PRTORY USvaRY S VTR AN FRIRL
50
a0 Fi
37. |
Start 4.5 GHz 70 MHz/ Stop 5.2 GHz
Jate: 06.JUN.2014 10:37:30
Detector Mode : Average Polarity : Horizontal
CH Low IEEE 802.11a Mode
Marker 1 [T1] RBU 1 MHz  RF Att 20 B
@Ref Lvl 51.70 dBuv VB 10 Hz
117.3 dBuV 5.15000000 GHz SHT 175 s Unit dBuV
117,
0.3 dp Offse MU 51.[70 dBw-
5.15000p0p GHz
110
100
Els| BTN m 1MA
80
70
60 /
L D1 54 [dBuv i/
50
A J
40 F1
37. l
Start 4.5 GHz 70 MHz/ Stop 5.2 GHz
Jate: 06.JUN.2014 10:36:46
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Detector Mode : Peak Polarity : Vertical
CH Low IEEE 802.11a Mode
Marker 1 [T1] RBW 1 MHz  RF Att 20 dB
%Ref Lvl 62.08 dBuV VB 1 MHz
117.3 dBuV 5.15000000 GHz SWT 100 ms Unit dBuv
117,
0.3 dp Offse Yi|IT1] B2.jp8| dBuv
5.15000[000 GHz -
110
100
gol1Max 1MA
80 \1
L D1 74 [dBuv
70
60 ”’A_V
*NMNMRWWMAMQMMMVMMmMWNmWWMMMMWvaWA“MUMUMNwMﬁ
50
.0 F1
37. l
Start 4.5 GHz 70 MHz/ Stop 5.2 GHz
Date: 06.JUN.2014 13:09:48
Detector Mode : Average Polarity : Vertical
CH Low IEEE 802.11a Mode
Marker 1 [T1] RBW 1 MHz  RF Att 20 dB
%Ref Lvl 48.17 dBuV VB 10 Hz
117.3 dBuvV 5.15000000 GHz SWT 175 s Unit dBuv
117
0.3 dp Offse MEIRED 48.[17 dB/N-
5.15000[00p0 GHz
110
100
gol4Max 1MA
B0
70
B0 /
L D1 54 [dBuv /
50 /
0 F1
37. l
Start 4.5 GHz 70 MHz/ Stop 5.2 GHz
Date: 06.JUN.2014 13:13:06
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FCCID XIA-4GM3W Report No. T140528N02-RP1-1
Detector Mode : Peak Polarity : Horizontal
CH High IEEE 802.11a Mode
Marker 1 [T11] RBW 1 MHz RF Att 20 dB
%Ref Lvl 55.88 dBuVvV VBW 1 MHz
117.3 dBuV 5.35000000 GHz SWT 100 ms Unit dBuV
117,
0.3 dp Offse Yi|IT1] 55./88 dBuv
5.35000[000 GHz -
110
100 m
golMAaX /j/ \ 1MA
A w\
D1 ’/4 BV \
70 \W
60 \A
MWMMWWWW
50
40 F1
37. |
Start 5.2 GHz 26 MHz/ Stop 5.46 GHz
Jate: 06.JUN.2014 11:25:01
Detector Mode : Average Polarity : Horizontal
CH High IEEE 802.11a Mode
Marker 1 [T11] RBW 1 MHz RF Att 20 dB
%Ref Lvl 43.15 dBuV VBW 10 Hz
117.3 dBuV 5.35000000 GHz SWT BB s Unit dBuV
117,
0.3 dp Offse MEIRED 43.[15 dBuv
5.35000[000 GHz -
110
100
[=]3] 1 MAX m lnA
80 l \
70
60 \\
—01}4 B wV \
ED/ \\
\\M
40 F1
37. l
Start 5.2 GHz 26 MHz/ Stop 5.46 GHz
Jate: 06.JUN.2014 11:26:38

Page 116/ 149

This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



FCCID XIA-4GM3W Report No. T140528N02-RP1-1

@ Compliance Certification Services Inc.

Detector Mode : Peak Polarity : Vertical
CH High IEEE 802.11a Mode
Marker 1 [T1] RBW 1 MHz RF Att 20 db
%Ref Lvl 55.71 dBuv VBW 1 MHz
117.3 dBuV 5.35000000 GHz SWT 100 ms Unit dBuV
117,
0.3 dp Offse Yi|IT1] 55.[71 dBMv-

5.35000p00 GHz
110

100 //\r\\

:z LHAX J \M 1A
01 7/ a5y \
- \
NI

vy LI
TR ) Y Ve .,MWAMMMVJ
50
.0 Fi
37. [
Start 5.2 GHz 26 MHz/ Stop 5.46 GHz
Date: 06.JUN.2014 11:29:21
Detector Mode : Average Polarity : Vertical
CH High IEEE 802.11a Mode
Marker 1 [T1] RBW 1 MHz  RF Att 20 dB
%Ref Lvl 42.80 dBuV VB 10 Hz
117.3 dBuvV 5.35000000 GHz SWT 66 s Unit dBuv
117
0.3 dp Offse MEIRED 42 .80 dBw-
5.35000[000 GHz
110
100

gol4Max (/J\\ 1MA

NN
L
-
T T

37. l
Start 5.2 GHz 26 MHz/ Stop 5.46 GHz

50

Date: 06.JUN.2014 11:31:01
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Detector Mode : Peak Polarity : Horizontal
CH Low IEEE 802.11n HT20 Mode
Marker 1 [T1] RBW 1 MHz  RF Att 20 dB
%Ref Lvl 67.47 dBuv VBW 1 MHz
117.3 dBuV 5.15000000 GHz SWT 100 ms Unit dBuV
117,
0.3 dp Offse Yi|IT1] B7.J47 dBuv
5.1500000p GHz -
110
100 (\
gol1Max 1MA
80
L D1 74 [dBuv
70
60 ’/
MWWWWWWWW
50
0 Fl1
37. l
Start 4.5 GHz 70 MHz/ Stop 5.2 GHz
Date: 06.JUN.2014  10:42:15
Detector Mode : Average Polarity : Horizontal
CH Low IEEE 802.11n HT20 Mode
Marker 1 [T1] RBW 1 MHz  RF Att 20 dB
%Ref Lvl 51.69 dBuV VBW 10 Hz
117.3 dBuv 5.15000000 GHz SWT 175 s Unit dBuv
117,
0.3 dp Offse MEIRED 51.59 dBuV|
5.1500000p GHz
110
100
gol4Max 1MA
80
70
60 /
L D1 54 [3Buv J
50
0 F1
37. |
Start 4.5 GHz 70 MHz/ Stop 5.2 GHz
Jate: 06.JUN.2014 10:41:56
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Detector Mode : Peak Polarity : Vertical
CH Low IEEE 802.11n HT20 Mode
Marker 1 [T1] RBW 1 MHz  RF Att 20 dB
%Ref Lvl 62.45 dBuV VB 1 MHz
117.3 dBuV 5.15000000 GHz SWT 100 ms Unit dBuv
117,
0.3 dp Offse Yi|IT1] B2.J45] dBuv
5.15000[000 GHz -
110
100 ﬂ
gol1Max 1MA
80
L D1 74 [dBuv [
70 '
60 r/
Ml b AL At Aot b A i st A s Aol
50
.0 F1
37. |
Start 4.5 GHz 70 MHz/ Stop 5.2 GHz
Date: 06.JUN.2014 13:05:31
Detector Mode : Average Polarity : Vertical
CH Low IEEE 802.11n HT20 Mode
Marker 1 [T1] RBW 1 MHz  RF Att 20 dB
%Ref Lvl 48.64 dBuV VB 10 Hz
117.3 dBuvV 5.15000000 GHz SWT 175 s Unit dBuv
117
0.3 dp Offse v
11711 48 4 B
5. 15000000 GHz
110
100
gol4Max 1MA
B0
70
B0
L D1 54 [dBuv /
50
0 F1
37. l
Start 4.5 GHz 70 MHz/ Stop 5.2 GHz
Date: 06.JUN.2014 13:08:53
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Detector Mode : Peak Polarity : Horizontal

CH High IEEE 802.11n HT20 Mode

Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 55.05 dBuV VBW 1 MHz
117.3 dBuv 5.35000000 GHz SWT 100 ms Unit dBuV
117,
0.3 dp Offse Yi|IT1] 55.105 dBMv-
5.35000[000 GHz
110
100 m

S0

1MAX /

\ 1MA

/

80

L D1 /LA B LV
70

60
WWMW' AN A A Ak A A
50
0 F1
37. l
Start 5.2 GHz 26 MHz/ Stop 5.46 GHz
Jate: 06.JUN.2014 11:24:18
Detector Mode : Average Polarity : Horizontal
CH High IEEE 802.11n HT20 Mode
Marker 1 [T1] RBI 1 MHz  RF Att 20 dB
%Ref Lvl 43.14 dBuv VB 10 Hz
117.3 dBuv 5.35000000 GHz SWT 66 s Unit dBuv
117
0.3 dp Offse vi|IT1) 43 |14 dBMvi
535000000 GHz
110
100

1MAX (wa\ 1MA

B0

70

50

—01/54 SR
50

S

F1

40
37.

Date:

Start 5.2 GHz 26 MHz/ Stop 5.46 GHz
06.JUN.2014 11:23:08
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Detector Mode : Peak Polarity : Vertical
CH High IEEE 802.11n HT20 Mode
Marker 1 [T1] RBW 1 MHz RF Att 20 db
%Ref Lvl 55.15 dBuv VBW 1 MHz
117.3 dBuV 5.35000000 GHz SWT 100 ms Unit dBuV
117,
0.3 dp Offse Yi|IT1] 55./15 dBuv
10 5.35000[000 GHz -

-

100
ooMAX / ‘ 1MA

|
N Y

L D1 7/d5w \
70 / \‘«

w WW PRI, N ANWRRF VIV N T ¥ PRV S v e
50
.0 Fi
37. [
Start 5.2 GHz 26 MHz/ Stop 5.46 GHz
Date: 06.JUN.2014  11:33:47
Detector Mode : Average Polarity : Vertical
CH High IEEE 802.11n HT20 Mode
Marker 1 [T1] RBW 1 MHz  RF Att 20 dB
%Ref Lvl 42.85 dBuV VB 10 Hz
117.3 dBuvV 5.35000000 GHz SWT 66 s Unit dBuv
117
0.3 dp Offse MEIRED 42.185 dBw-
5.35000[000 GHz
110
100

goMAX m 1MA

(N
I
-
T 9=

40 F1

37. l
Start 5.2 GHz 26 MHz/ Stop 5.46 GHz

Date: 06.JUN.2014 11:35:28
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Detector Mode : Peak Polarity : Horizontal
CH Low IEEE 802.11n HT40 Mode
Marker 1 [T11] RBW 1 MHz  RF Att 20 dB
%Ref Lvl 66.74 dBuV VBW 1 MHz
117.3 dBuv 5.15000000 GHz SWT 100 ms Unit dBuv
117,
0.3 dp Offse v
11711 3514 B g
5.15000[000 GHz
110
100 "»\1
golmax 1MA
80
L D1 74 |dBuv ,
. WA
/J L\
N L/
AN A A A AN st A I Al AR AL ANAA AN
a0
0 F1
37. |
Start 4.5 GHz 75 MHz/ Stop 5.25 GHz
Jate: 06.JUN.2014 11:00:18
Detector Mode : Average Polarity : Horizontal
CH Low IEEE 802.11n HT40 Mode
Marker 1 [T1] RBW 1 MHz  RF Att 20 dB
%Ref Lvl 52.76 dBuV VBW 10 Hz
117.3 dBuv 5.15000000 GHz SWT 190 s Unit dBuV
117,
0.3 dp Offse Yi|IT1] 32.[76 dBuv
5.15000[000 GHz -
110
100
golMax ’\\q 1MA
80
70
60
L D1 54 |dBuv
50 \\
X |
0 Fl
37. |
Start 4.5 GHz 75 MHz/ Stop 5.25 GHz
Jate: 06.JUN.2014 10:53:47
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Detector Mode : Peak

Polarity : Vertical

CH Low IEEE 802.11n HT40 Mode
Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 64.46 dBuV VBW 1 MHz
117.3 dBuv 5.15000000 GHz SWT 100 ms Unit dBuV
117,
0.3 dp Offse Yi|IT1] §4 .46 dBMv-
5.15000p00 GHz
110
100 i
gol1Max 1MA
80
L D1 74 [dBuv \
70 { \ﬂ\
: wv'/f
MGt S A A0 i Ao A s oo AR A
50
.0 F1
37. l
Start 4.5 GHz 75 MHz/ Stop 5.25 GHz
Date: 06.JUN.2014 13:00:03

Detector Mode : Average

Polarity : Vertical

CH Low IEEE 802.11n HT40 Mode

Date: 06.JUN.2014 13:03:32

Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 49.96 dBuV VBW 10 Hz
117.3 dBuv 5.15000000 GHz SWT 190 s Unit dBuv
117
0.3 dp Offse MEIRED 43.96 dBw-
10 5.15000[000 GHz
100
anjHax “} 1MA
80
70
60
L D1 54 [dBuv
50 V/ \\
J |
40 F1
37. |
Start 4.5 GHz 75 MHz/ Stop 5.25 GHz
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Detector Mode : Peak

Polarity : Horizontal

100

S0

CH High IEEE 802.11n HT40 Mode

Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 54.12 dBuV VBW 1 MHz
117.3 dBuv 5.35000000 GHz SWT 100 ms Unit dBuV
117,
0.3 dp Offse Yi|IT1] 54 .12 dBMv-
10 5.35000[000 GHz

\ 1MA

80 L
ﬁ 74 |dBuV Mu
70 \\'\
: M
A AR I A AR M AR M S
50
40 F1l
37. l
Start 5.2 GHz 26 MHz/ Stop 5.46 GHz
Jate: 06.JUN.2014 11:13:08

Detector Mode : Average

Polarity : Horizontal

CH High IEEE 802.11n HT40 Mode

Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 42.76 dBuV VB 10 Hz
117.3 dBuvV 5.35000000 GHz SWT 66 s Unit dBuv
117
0.3 dp Offse MEIRED 42.[76 dBw-
5.35000[000 GHz
110
100
gojHax ”U/M 1MA
80
70
B0
1 54 [dBuv \\\\
50
0 Fi
37. |
Start 5.2 GHz 26 MHz/ Stop 5.46 GHz
Date: 06.JUN.2014 11:17:50
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Detector Mode : Peak Polarity : Vertical
CH High IEEE 802.11n HT40 Mode
Marker 1 [T11] RBW 1 MHz RF Att 20 dB
%Ref Lvl 55.05 dBuV VBW 1 MHz
117.3 dBuV 5.35000000 GHz SWT 100 ms Unit dBuV
117,
0.3 dp Offse Yi|IT1] 55.05 dBuv
5.35000000 GHz -
110
100
BD 1MI:,\/\/,\/W\ IMA
80 / \\‘
74 (0B Y —k
&?}‘ 7
60 \“\A’mv
ATV TLWY N PRIV TRV VRV AV NP TYeRY e
50
40 F1
37. l
Start 5.2 GHz 26 MHz/ Stop 5.46 GHz
Jate: 06.JUN.2014 12:40:33
Detector Mode : Average Polarity : Vertical
CH High IEEE 802.11n HT40 Mode
Marker 1 [T1] RBW 1 MHz RF Att 20 dB
%Ref Lvl 42 .68 dBuV VBW 10 Hz
117.3 dBuV 5.35000000 GHz SHT 66 s Unit dBuV
117,
0.3 dp Offse MEIRED 42.58 dBuY| gy
5.35000000 GHz
110
100
gojemax e 1MA
80
70
B0
D1 54 [dBuV \\
50 ™~
\\E
40 F1
37. l
Start 5.2 GHz 26 MHz/ Stop 5.46 GHz
Jate: 06.JUN.2014 12:42:28
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Detector Mode : Peak Polarity : Horizontal
CH Low IEEE 802.11ac VHT80 Mode
Marker 1 [T11] RBW 1 MHz  RF Att 20 dB
%Ref Lvl 66.77 dBuV VBW 1 MHz
117.3 dBuv 5.15000000 GHz SWT 100 ms Unit dBuv
117,
0.3 dp Offse MEIRED 6577 dBuV| g
4.15000[000 GHz
110
100
gojLHax \A 1MA
80
L D1 74 |dBuv
70
50 e ]
%WWWMMWW
a0
40 L
37. |
Start 4.5 GHz 80 MHz/ Stop 5.3 BHz
Jate: 06.JUN.2014 11:09:56
Detector Mode : Average Polarity : Horizontal
CH Low IEEE 802.11ac VHT80 Mode
Marker 1 [T1] RBW 1 MHz  RF Att 20 dB
%Ref Lvl 51.46 dBuv VBW 10 Hz
117.3 dBuV 5.15000000 GHz SWT 200 s Unit dBuV
117,
0.3 dp Offse Yi|IT1] 51.46 dBuv
4.15000[000 GHz -
110
100
gol1Max 1MA
80
70
60
L D1 54 |dBuv / [\
y
50 ] \‘\\
I R D A A __/
40 i
37. |
Start 4.5 GHz 80 MHz, Stop 5.3 GHz
Date: 06.JUN.2014 11:09:32
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Detector Mode : Peak Polarity : Vertical
CH Low IEEE 802.11ac VHT80 Mode
Marker 1 [T1] RBW 1 MHz RF Att 20 db
%Ref Lvl 61.91 dBuv VBW 1 MHz
117.3 dBuV 5.15000000 GHz SWT 100 ms Unit dBuV
117,
0.3 dp Offse Yi|IT1] 61.81 dBuv
q.15000[000 GHz -
110
100
gol1Max 1MA
80
D1 74 [dBuv

70 A

V/
B0 o \wk
NmeumALwNm«u¢¢*uwvavMMNVJWNA#“MUwa“w
50
40 i
37. l
Start 4.5 GHz 80 MHz, Stop 5.3 GHz
Date: 06.JUN.2014 12:53:19
Detector Mode : Average Polarity : Vertical
CH Low IEEE 802.11ac VHT80 Mode
Marker 1 [T1] RBW 1 MHz  RF Att 20 dB
%Ref Lvl 48.86 dBuV VB 10 Hz
117.3 dBuvV 5.15000000 GHz SWT 200 s Unit dBuv
117
0.3 dp Offse MEIRED 48.186 dBMv-
4.15000[000 GHz
110
100
gol4Max 1MA
B0
70
B0
L D1 54 [dBuv }
50 \
} A N
40 L
37. |
Start 4.5 GHz 80 MHz/ Stop 5.3 GHz
Date: 06.JUN.2014 12:56:569
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Detector Mode : Peak Polarity : Horizontal
CH High IEEE 802.11ac VHT80 Mode
Marker 1 [T1] RBW 1 MHz  RF Att 20 dB
%Ref Lvl 55.92 dBuv VB 1 MHz
117.3 dBuV 5.35000000 GHz SWT 100 ms Unit dBuv
117,
0.3 dp Offse Yi|IT1] 55.82 dBuv
5.35000[000 GHz -
110
100
90 1MAVF »\ 1MA
80 ( \\
L D1, 4 [dBuv A
/& ’ AN
70
W “\
N \”"‘"'"%
A AMAA Rt A I N At A AR
50
.0 Fi
37. l
Start 5.15 GHz 31 MHz/ Stop 5.46 GHz
Date: 06.JUN.2014 11:11:22
Detector Mode : Average Polarity : Horizontal
CH High IEEE 802.11ac VHT80 Mode
Marker 1 [T1] RBW 1 MHz  RF Att 20 dB
%Ref Lvl 42.81 dBuv VB 10 Hz
117.3 dBuvV 5.35000000 GHz SWT 78 s Unit dBuv
117
0.3 dp Offse MEIRED 42.81 dB/N-
5.35000[000 GHz
110
100
gol4Max 1MA
B0 \
70
B0
:p/vJ‘Mazx B wV an\\A
: \\\—'\
0 Fi
37. |
Start 5.15 GHz 31 MHz/ Stop 5.46 GHz
Date: 06.JUN.2014 11:13:21
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Detector Mode : Peak Polarity : Vertical
CH High IEEE 802.11ac VHT80 Mode
Marker 1 [T1] RBW 1 MHz  RF Att 20 dB
%Ref Lvl 54.98 dBuv VBW 1 MHz
117.3 dBuV 5.35000000 GHz SWT 100 ms Unit dBuV
117,
0.3 dp Offse Yi|IT1] 54.88 dBuv
5.35000[000 GHz -
110
100
goltax MIAVA\IWAM'\ 1MA
80
L D1 IML SEPAY
70
EDW“NJ \“"‘\J\
IR (T JYA SRR RETARY NI
50
0 F1
37. l
Start 5.15 GHz 31 MHz/ Stop 5.46 GHz
Jate: 06.JUN.2014 12:46:03
Detector Mode : Average Polarity : Vertical
CH High IEEE 802.11ac VHT80 Mode
Marker 1 [T11] RBW 1 MHz  RF Att 20 dB
%Ref Lvl 42.63 dBuV VBW 10 Hz
117.3 dBuv 5.35000000 GHz SWT 78 s Unit dBuv
117
0.3 dp Offse MEIRED 42.59 dBuY|
5.35000[000 GHz
110
100
gol4Max 1MA
a0 il
ad \,W
70
60
L D1 54 [3Buv
50 ‘u\’\v\
\,\_,H
0 Fl
37. l
Start 5.15 GHz 31 MHz/ Stop 5.46 GHz
Jate: 06.JUN.2014 12:45:12
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7.8 CONDUCTED EMISSION

LIMITS

§ 15.207 (a) Except as shown in paragraph (b) and (c) this section, for an intentional
radiator that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or
frequencies within the band 150 kHz to 30 MHz shall not exceed the limits in the following
table, as measured using a 50 yH/50 ohms line impedance stabilization network (LISN).
Compliance with the provisions of this paragraph shall be based on the measurement of
the radio frequency voltage between each power line and ground at the power terminal.
The lower limit applies at the boundary between the frequency ranges.

Frequency Range Conducted Limit (dBpuv)

(MHz) Quasi-peak Average
0.15-0.50 66 to 56 56 to 46
0.50 - 5.00 56 46
5.00 - 30.0 60 50

TEST EQUIPMENT

Conducted Emission room #1
Name of Equipment| Manufacturer Model Serial Number Calibration Due
SCHWARZBECK | NNLK 8130 8130124 AUG. 12, 2014
L.I.S.N. Rohde & Schwarz | ESH 3-Z5 840062/021 SEP. 09, 2014
Rohde & Schwarz | ESH 3-Z5 893540/015 APR. 13, 2015
TEST RECEIVER | Rohde & Schwarz | ESCS 30 100348 AUG. 09, 2014
BNC COAXIAL
CABLE CCS BNC50 11 NOV. 19, 2014
e-3 (5.04211¢)
Test S/IW R&S (2.27)

Remark: Each piece of equipment is scheduled for calibration once a year.
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TEST SETUP

Vertical ground reference plane
/* EMI Test Receiver
——
OO O ™
P ©ogHHE O
EUT [' M O
| { ]
80cm )J
7 %7;7\‘7
\
A LISN . Horizontal ground reference plane
" Bonded to horizontal ground reference plane
Powerline of Powerline of
Peripherals EUT
120VAC @ 120VAC
L.I.S.N.
e oy L LTSN }— 1200

EUT & Peripherals

120VAC |

/60Hz ] Isolate Transformer EMI Test Receiver
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TEST PROCEDURE

The basic test procedure was in accordance with ANSI C63.4:2009.

The test procedure is performed in a 4m x 3m x 2.4m (LxWxH) shielded room.

The EUT along with its peripherals were placed on a 1.0m (W) x 1.5m (L) and 0.8m in
height wooden table and the EUT was adjusted to maintain a 0.4 meter space from a
vertical reference plane.

The EUT was connected to power mains through a line impedance stabilization network
(LISN) which provides 50 ohm coupling impedance for measuring instrument and the
chassis ground was bounded to the horizontal ground plane of shielded room. All
peripherals were connected to the second LISN and the chassis ground also bounded to
the horizontal ground plane of shielded room.

The EUT was located so that the distance between the boundary of the EUT and the
closest surface of the LISN is 0.8 m. Where a mains flexible cord was provided by the
manufacturer shall be 1 m long, or if in excess of 1 m, the excess cable was folded back

and forth as far as possible so as to form a bundle not exceeding 0.4 m in length.
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TEST RESULTS

Model No. 4GM3W-01 Test Mode Storage mode
Environmental o Resolution
Conditions 248, 54%RH  Bandwidth 9 kHz
Tested by Vis Liang
LINE
The chart below shows the highest readings taken from the final data.)
Da;::félvel (dBuV) Date: 2014-05-29

40

)/

0 0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Freq. | LIZN | Cahle | Meter [Measured!l Limits | Ower |
|[Factor | Loss | Readingl Lewel | Limits | Detector
M=z | 4B [ 4B | dBu¥ | dBu¥ | dBu¥ | dBu¥V |
o171 7.59 | 0,10 120,11 | 24,80 | &4.846 [-28.06 | QP
017 1 7.59 |1 0,10 1 10,94 | 18,63 | 34,84 [-36.23 | AVERAGE
o211 7.0 10013 121014 1 29,010 | 53,36 [-24.35 | AVERAGE
021 1 7.74 1 0,13 1 25,94 ] 3281 | &334 [-20.55 | QP
0,32 1 7,99 | 0,17 1 1&a.00 | 24,16 | 59,44 [-35.28 | QP
032 1 7.09 | 017 1 180 1 9,95 | 49,44  [-30.43 | AVERAGE
.76 | 7.88 | 025 | 21,82 1 29,94 | 54,00 [-2&6.06 | QP
.76 | 7.88 | 025 | 4,07 112,19 | 44,00 [-33.81 | AVERAGE
TOALLORED 10,30 | 12088 1 21.9% | 50,00 [-28.02 | AVERAGE
7oA BBD 1 030 1 22,37 | AL.47 | &0.00 [-28.53 | QP
12,45 | 8,92 | 0,33 110,56 | 19.81 | 50,00 1-30.19 | AVERAGE
12,45 | 8,92 | 0,33 | 18,03 | 2728 | ADLOO 1-32.72 | QF

REMARKS 1. Level (dBuV) = Read Level (dBuV) + LISN Factor (dB) + Cable Loss (dB)
2. Over Limit (dBuV) = Measured Level (dBuV) — Limits (dBuV)
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Model No. 4GM3W-01 Test Mode Storage mode
Environmental Resolution
e 24.8 ,54% RH .
Conditions ° Bandwidth 9 kHz
Tested by Vis Liang
LINE
The chart below shows the highest readings taken from the final data.)
Data: 13
80 Level (dBuV) Date: 2014-05-29
\ |
\ |
40 Y
1 g
4 £l 1 1
i) 1
00.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Freq. | LISN | Cable | Meter IMeasured| Limits | Over |
|[Factor | Loss | Readingl Lewel | Limits | Detector
MHz= | dB | dB | dBu¥ | dBu¥ | dBu¥ | dBu¥
0.6 1 7.56 | 0.09 | 30.65 | 38.30 | 65.47 [-27.17 | QP
0.16 | 7.56 | 0,09 | 21,19 | 28.84 | 55,47 |-26.63 | AVERAGE
0.17 | 7.60 1 0,10 1 28,04 | 3574 | 65,05 [-29.31 | QP
0.17 1 7.60 1 0,10 1 12,21 1 19,91 | 55,05 [-25.14 | AVERAGE
0.53 | 2,07 10,23 | 10066 | 18,98 | 56,00 [-37.04 | QP
0.53 1 &.07 1023 1 2,90 | 11.20 | 46.00 [1-24.30 | AVERAGE
Lad 1792 | 025 | 21,96 | 30,13 | %6.00 1-25.87 | QF
Lad 1782 | 025 | 4,32 | 12,49 | 46,00 1-33.51 | AVERAGE
765 1 &84 1 030 1 16,98 | 26,12 | e0.00 [-23.38 | QP
785 L8841 030 | 1154 1 2068 | 50,00 1-29.32 | AVERAGE
24,92 | 927 1040 | 20466 | 12,33 | 50,00 1-37.67 | AVERAGE
24,92 19,27 10,40 | &.69 | 18,26 | &0.00 1-41.64 | GF
REMARKS 1. Level (dBuV) = Read Level (dBuV) + LISN Factor (dB) + Cable Loss (dB)

2. Over Limit (dBuV) = Measured Level (dBuV) — Limits (dBuV)
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7.9 FREQUENCY S

LIMITS

TABILITY

§ 15.407 (g) manufacturers of U-NIlI devices are responsible for ensuring frequency
stability such that an emission is maintained within the band of operation under all
conditions of normal operation as specified in the user's manual.

TEST EQUIPMENT

Name of Equipment| Manufacturer Model Serial Number |Calibration Due
Spectrum Analyzer R&S FSEK 30 100264 JAN. 26, 2015
Temp./Humidity K.SON THS-M1 242 AUG. 08, 2014
Chamber

Remark: Each piece of equipment is scheduled for calibration once a year

TEST SETUP

Spectrum Analyzer

A

Temperature Chamber

EUT

TEST PROCEDURE

Variable Power Supply

The equipment under test was connected to an external AC or DC power supply and input

rated voltage. RF output was connected to a frequency counter or spectrum analyzer via

feed through attenuators. The EUT was placed inside the temperature chamber. Set the

spectrum analyzer RBW low enough to obtain the desired frequency resolution and

measure EUT 20 operating frequency as reference frequency. Turn EUT off and set the
to -20 . After the temperature stabilized for approximately 30

chamber temperature

minutes recorded the frequency. Repeat step measure with 10

the highest temperature of +50 reached.

increased per stage until
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TEST RESULTS

Test mode: IEEE 802.11a mode / 5150 ~ 5250 MHz

CH Low / Operating Frequency: 5180 MHz
Environment Voltage Measured o
Temperature Frequency Limit Range Test Result
cc) ™ (MHz)
50 5180.007450 5150-5250
40 5180.008360 5150~5250
30 5180.007930 5150~5250
20 120 5180.007880 5150~5250 PASS
10 5180.007740 5150~5250
0 5180.008360 5150~5250
-10 5180.008490 5150~5250
-20 5180.009630 5150~5250
108 5180.007520 5150~5250
20 120 5180.007790 5150~5250 PASS
132 5180.008360 5150~5250
CH Middle / Operating Frequency: 5200 MHz
Environment Measured
Temperature ISR Frequency Limit Range Test Result
cc) i (MHz)
50 5200.008930 5150~5250
40 5200.009840 5150~5250
30 5200.009460 5150~5250
20 120 5200.007160 5150~5250 PASS
10 5200.008330 5150~5250
0 5200.008840 5150~5250
-10 5200.008990 5150~5250
-20 5200.009460 5150~5250
108 5200.010250 5150~5250
20 120 5200.009460 5150~5250 PASS
132 5200.008440 5150~5250
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CH High / Operating Frequency: 5240 MHz

Environment Voltage Measured .
Temperature Frequency Limit Range Test Result
(°C) ™ (MHz)
50 5240.009690 5150~5250
40 5240.008410 5150~5250
30 5240.008010 5150~5250
20 120 5240.008330 5150~5250 PASS
10 5240.008490 5150~5250
0 5240.009320 5150~5250
-10 5240.007820 5150~5250
-20 5240.007690 5150~5250
108 5240.008160 5150~5250
20 120 5240.008830 5150~5250 PASS
132 5240.009450 5150~5250
Test mode: IEEE 802.11a mode / 5725 ~ 5850 MHz
CH Low / Operating Frequency: 5745 MHz
Environment Voltage Measured o
Temperature Frequency Limit Range Test Result
(C) ™ (MHz)
50 5745.007450 5725~5850
40 5745.008460 5725~5850
30 5745.008130 5725~5850
20 120 5745.009350 5725~5850 PASS
10 5745.009950 5725~5850
0 5745.008460 5725~5850
-10 5745.010360 5725~5850
-20 5745.009810 5725~5850
108 5745.007820 5725~5850
20 120 5745.009880 5725~5850 PASS
132 5745.009940 5725~5850
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CH Middle / Operating Frequency: 5785 MHz

Environment Voltage Measured o
Temperature Frequency Limit Range Test Result
cc) ™ (MHz)
50 5785.008460 5725~5850
40 5785.008230 5725~5850
30 5785.009360 5725~5850
20 120 5785.009050 5725~5850 PASS
10 5785.009450 5725~5850
0 5785.008930 5725~5850
-10 5785.009750 5725~5850
-20 5785.009460 5725~5850
108 5785.008840 5725~5850
20 120 5785.009830 5725~5850 PASS
132 5785.009310 5725~5850
CH High / Operating Frequency: 5825 MHz
Environment Measured
Temperature ISR Frequency Limit Range Test Result
cc) i (MHz)
50 5825.008420 5725~5850
40 5825.009040 5725~5850
30 5825.007900 5725~5850
20 120 5825.010450 5725~5850 PASS
10 5825.008460 5725~5850
0 5825.008040 5725~5850
-10 5825.007930 5725~5850
-20 5825.007430 5725~5850
108 5825.007730 5725~5850
20 120 5825.008660 5725~5850 PASS
132 5825.009080 5725~5850
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IEEE 802.11n HT20 mode / 5150 ~ 5250 MHz

CH Low / Operating Frequency: 5180 MHz
Environment Measured
Temperature ISR Frequency Limit Range Test Result
(°C) ™ (MHz)
50 5180.007930 5150~5250
40 5180.008360 5150~5250
30 5180.008490 5150~5250
20 120 5180.009460 5150~5250 PASS
10 5180.010460 5150~5250
0 5180.009850 5150~5250
-10 5180.009930 5150~5250
-20 5180.009250 5150~5250
108 5180.009360 5150~5250
20 120 5180.009460 5150~5250 PASS
132 5180.009420 5150~5250
CH Middle / Operating Frequency: 5200 MHz
Environment Voltage Measured o
Temperature Frequency Limit Range Test Result
(C) ™ (MHz)
50 5200.008450 5150~5250
40 5200.007890 5150~5250
30 5200.007920 5150~5250
20 120 5200.007450 5150~5250 PASS
10 5200.007190 5150~5250
0 5200.007240 5150~5250
-10 5200.007330 5150~5250
-20 5200.007190 5150~5250
108 5200.007820 5150~5250
20 120 5200.007930 5150~5250 PASS
132 5200.007710 5150~5250
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CH High / Operating Frequency: 5240 MHz

Environment Voltage Measured .
Temperature Frequency Limit Range Test Result
cc) i (MHz)
50 5240.008460 5150~5250
40 5240.008860 5150~5250
30 5240.009470 5150~5250
20 120 5240.008150 5150~5250 PASS
10 5240.007710 5150~5250
0 5240.007190 5150~5250
-10 5240.007820 5150~5250
-20 5240.009300 5150~5250
108 5240.007360 5150~5250
20 120 5240.008450 5150~5250 PASS
132 5240.008850 5150~5250
IEEE 802.11n HT20 mode / 5725 ~ 5850 MHz
CH Low / Operating Frequency: 5745 MHz
Environment Measured
Temperature ISR Frequency Limit Range Test Result
cc) i (MHz)
50 5745.008460 5725~5850
40 5745.008830 5725~5850
30 5745.008300 5725~5850
20 120 5745.008360 5725~5850 PASS
10 5745.009050 5725~5850
0 5745.009250 5725~5850
-10 5745.009980 5725~5850
-20 5745.009910 5725~5850
108 5745.008130 5725~5850
20 120 5745.008790 5725~5850 PASS
132 5745.009010 5725~5850
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CH Middle / Operating Frequency: 5785 MHz

Environment Voltage Measured o
Temperature Frequency Limit Range Test Result
cc) & (MHz)
50 5785.007930 5725~5850
40 5785.008840 5725~5850
30 5785.009310 5725~5850
20 120 5785.008460 5725~5850 PASS
10 5785.008160 5725~5850
0 5785.008690 5725~5850
-10 5785.007460 5725~5850
-20 5785.009250 5725~5850
108 5785.009820 5725~5850
20 120 5785.009150 5725~5850 PASS
132 5785.010030 5725~5850
CH High / Operating Frequency: 5825 MHz
Environment Measured
Temperature VRIEES Frequency Limit Range Test Result
(°C) ¥ (MHz)
50 5825.007320 5725~5850
40 5825.008790 5725~5850
30 5825.008830 5725~5850
20 120 5825.009360 5725~5850 PASS
10 5825.009480 5725~5850
0 5825.009180 5725~5850
-10 5825.008490 5725~5850
-20 5825.008530 5725~5850
108 5825.008460 5725~5850
20 120 5825.008490 5725~5850 PASS
132 5825.008440 5725~5850
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IEEE 802.11n HT40 mode / 5150 ~ 5250 MHz

CH Low / Operating Frequency: 5190 MHz
Environment Measured
Temperature ISR Frequency Limit Range Test Result
cc) i (MHz)
50 5190.009360 5150~5250
40 5190.009540 5150~5250
30 5190.008440 5150~5250
20 120 5190.008480 5150~5250 PASS
10 5190.009340 5150~5250
0 5190.010250 5150~5250
-10 5190.010490 5150~5250
-20 5190.011060 5150~5250
108 5190.009350 5150~5250
20 120 5190.008940 5150~5250 PASS
132 5190.009850 5150~5250
CH High / Operating Frequency: 5230 MHz
Environment Voltage Measured o
Temperature Frequency Limit Range Test Result
cc) ™ (MHz)
50 5230.009460 5150~5250
40 5230.009770 5150~5250
30 5230.009810 5150~5250
20 120 5230.010470 5150~5250 PASS
10 5230.008460 5150~5250
0 5230.008580 5150~5250
-10 5230.008870 5150~5250
-20 5230.007490 5150~5250
108 5230.008440 5150~5250
20 120 5230.009010 5150~5250 PASS
132 5230.009740 5150~5250
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IEEE 802.11n HT40 mode / 5725 ~ 5850 MHz

CH Low / Operating Frequency: 5755 MHz
Environment Measured
Temperature ISR Frequency Limit Range Test Result
cc) i (MHz)
50 5755.007930 5725~5850
40 5755.008490 5725~5850
30 5755.009350 5725~5850
20 120 5755.008420 5725~5850 PASS
10 5755.007910 5725~5850
0 5755.007360 5725~5850
-10 5755.008460 5725~5850
-20 5755.007950 5725~5850
108 5755.007810 5725~5850
20 120 5755.007220 5725~5850 PASS
132 5755.008390 5725~5850
CH High / Operating Frequency: 5795 MHz
Environment Voltage Measured o
Temperature Frequency Limit Range Test Result
cc) ™ (MHz)
50 5795.008640 5725~5850
40 5795.009050 5725~5850
30 5795.008770 5725~5850
20 120 5795.008460 5725~5850 PASS
10 5795.008830 5725~5850
0 5795.009450 5725~5850
-10 5795.009010 5725~5850
-20 5795.008910 5725~5850
108 5795.008840 5725~5850
20 120 5795.008970 5725~5850 PASS
132 5795.009010 5725~5850
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IEEE 802.11ac VHT80 mode / 5150 ~ 5250 MHz

CH Middle / Operating Frequency: 5210 MHz
Environment Measured
Temperature ISR Frequency Limit Range Test Result
cc) i (MHz)
50 5210.007210 5150~5250
40 5210.007930 5150~5250
30 5210.008440 5150~5250
20 120 5210.009040 5150~5250 PASS
10 5210.009770 5150~5250
0 5210.009460 5150~5250
-10 5210.008450 5150~5250
-20 5210.008860 5150~5250
108 5210.009360 5150~5250
20 120 5210.009980 5150~5250 PASS
132 5210.010440 5150~5250
IEEE 802.11ac VHT80 mode / 5725 ~ 5850 MHz
CH Middle / Operating Frequency: 5210 MHz
Environment Measured
Temperature ISR Frequency Limit Range Test Result
cc) i (MHz)
50 5775.007630 5725~5850
40 5775.009540 5725~5850
30 5775.007250 5725~5850
20 120 5775.008460 5725~5850 PASS
10 5775.010240 5725~5850
0 5775.010490 5725~5850
-10 5775.010560 5725~5850
-20 5775.009140 5725~5850
108 5775.008490 5725~5850
20 120 5775.008750 5725~5850 PASS
132 5775.009120 5725~5850
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